AND

TERRAPLANE

PARTSLIST

FEBRUARY

1935

HUDSON MOTOR CAR COMPANY
DETROIT, MICHIGAN







INSTRUCTIONS

FOR ORDERING PARTS

1—Order parts through the nearest Distributor or Dealer.
2—Always give PART NUMBER and NAME of each part ordered.

3—SPECIFY SERIAL NUMBER, BODY MODEL AND COLOR
ON ALL PAINTED AND TRIMMED PARTS

4—Mail and Parcel Post orders should be accompanied by an amount
sufficient to cover POSTAGE.

5—Specify how shipments are to be made

6—Ordersfor parts should be written separately from correspondence
pertaining to other matters.

TELEGRAPH CODE
To save expense, to expedite ordering and for your convenience we

list below a brief General Code covering miscellaneous instructions,
guestions and answers relative to the shipment of parts:

Sultex—Ship to me (us) by express.

Sulkline—Ship by expressto

Sulkate—Ship to me (us) by freight.

Su/most—Ship to me (us) by parcel post.

ulwire—When and how did you ship parts called
for in my (our) telegram of

ultwich—When and how will you ship parts
caled for in my (our) telegram of

Sulteen—When and how will you ship parts called
for in my (our) letter of










HUDSON-TERRAPLANE PARTSLIST 5
FRONT AXLE—SOLID TYPE
Terraplane Hudson
Ilus. Part P De S De Cug-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
C 47280 FRONT AXLE ASSEMBLY * 1 ..
C 47038 FRONT AXLE ASSEMBLY * 1 .. .. ..
C 47040 FRONT AXLE ASSEMBLY * 1 1 1 ..
. C 47042 FRONT AXLE ASSEMBLY * .. .. .. .. .. 1
1 C 44508 AXLE CENTER ASSEMBLY 1 1 1 1 1 1
2 BX 42143 PVOT PIN THRUST WASHER AND BALL
F 42145 CUP ASSEMBLY 2 2 2 2 2 2
3 Pivot pin bushing 2 2 2 2 2 2
STEERING SPINDLE
4 BX 47054 Steering spindle—R. H 1 1 1 1 1 1
5 BX 47055  Steering spindle—L. H 1 1 1 1 1 1
6 BM 14112 Expansion plug 2 2 2 2 2 2
7 F 42144  Pivotpin 2 2 2 2 2 2
3 F 42145 Pivot pin bushing 2 2 2 2 2 2
2 BX 42143 PIVOT PIN THRUST WASHER AND BALL CUP ASSEMBLY 2 2 2 2 2 2
8 BX 103  Pivot pin thrust ball 10 10 10 10 10 10
9 BX 43539  Pivot pin shim—thin Asrequired
9 BX 40017  Pivot pin shim—medium Asrequired
9 BX 40018  Pivot pin shim—thick Asrequired
10 BX 71206  Spindleto backing plate bolt 3/8"-24x7/8" 8 8 8 8 8 8
Bz 62  Spindleto backing plate bolt nut 3/8"-24x21/64" 8 8 8 8 8 8
BX 71155  Spindle nut 5/8"-18x35/64" 2 2 2 2 2 2
BX 40008  Spindle washer 2 2 2 2 2 2
.. BX 71154  Spindle pivot pin key 2 2 2 2 2 2
11 F 43797 SPINDLE GREASE WASHER RETAINER ASSEMBLY 2 2 2 2 2 2
BX 40020 Washer retainer—inner 2 2 2 2 2 2
BX 43798 Washer retainer—outer 2 2 2 2 2 2
... BX 40022 Washer 2 2 2 2 2 2
12 BX 44514 Steering arm—R. H 1 1 1 1 1 1
13 BX 47057  Steeringarm—L. H * 1 1 1 1 1 1
14 BX 71156  Steering arm nut 2 2 2 2 2 2
... BZ 70906  Steering arm washer 1/2"-20x1/2" 2 2 2 2 2 2
15 BX 40172  Whedl grease deflector 2 2 2 2 2 2
C 47060 TIEROD ASSEMBLY * 1 .. .. .. .. ..
C 46587 TIEROD ASSEMBLY .. 1 1 1 1 1
C 47061 Tierod * 1 .. .. .. .. ..
16 C 44519 Tierod .. 1 1 1 1 1
BX 47482 TIE ROD END ASSEMBLY —R. H. 1
BX 47483 TIE ROD END ASSEMBLY —L.H. 1 . .. .. .. ..
17 BX 46588 TIE ROD END ASSEMBLY —R. H. 1 1 1 1 1
18 BX 46589 TIE ROD END ASSEMBLY—L. H, .. 1 1 1 1 1
19 BX 71156 Tierod end stud nut 1/2"-20x1/2" 2 2 2 2 2 2
BX 46287 Tierod end dirt sea 2 2 2 2 2
BX 46288 Tierod end dirt seal retainer 2 2 2 2 2
BX 46289 Tierod end dirt seal spring .. 2 2 2 2 2
... BX 47496 Tierod clamp 2 .. .. .. .. ..
20 BX 45460 Tierod clamp .. 2 2 2 2 2
... Bz 70200 Tierod clamp bolt 2 .. .. .. .. ..
21 BX 71269 Tierod clamp bolt .. 2 2 2 2 2
BO 12481 Tierod clamp bolt nut 5/16"-24x17/64" 2 2 2 2 2 2
BX 47492 Tierod end dust cover—small 2
BX 47493 Tierod end dust cover—large 2
BX 47494 Tierod end stud felt washer 2
C 47284 FRONT AXLE ASSEMBLY * 1 ..
C 47046 FRONT AXLE ASSEMBLY * 1 .. .. ..
C 47048 FRONT AXLE ASSEMBLY * 1 1 1 ..
C 47050 FRONT AXLE ASSEMBLY * 1



31XV LNOHH




HUDSON-TERRAPLANE PARTSLIST

Ilus.

= .
CQOWO~NOURAWNE.

AWNRRE.

No

45342
45790
45778
45779
BX 45793
BX 45794
BX 45795
BX 45796
BX 45797
BX 45798
BX 71390
BX 71391

47281
47039
47041
47043
47058
44517

TTOOOO

x X

C

C

C

C

C 44532
C 45156
C 44533
C 47002
C 44547
C 46436
C
C

44549
BZ 326
BM 120
BM 322

C 44537
BX 44539
BX 42256
BX 44542

C 44538
BX 44540
BX 44541
BX 44543
Bz 71178
BX 40157
BM 71261
BM 71051

FRONT AXLE—SOLID TYPE

Description Specifications
AXLE CENTER AND ENDSASSEMBLY
Axle center

AXLE END ASSEMBLY—R. H

AXLE END ASSEMBLY—L. H

Axle end pivot pin

Axle end pivot pin needleroller

Axle end pivot pin roller thrust washer
Axle end pivot pinroller

Axle end pivot pin roller race seal

Axle end pivot pin roller race retainer

Axle end pivot pin roller race screw

Axle end pivot pin roller race screw washer

Balance of "Axleflex" parts same asin standard axle group.

FRONT AXLE ASSEMBLY
FRONT AXLE ASSEMBLY
FRONT AXLE ASSEMBLY
FRONT AXLE ASSEMBLY
Steering arm—R. H.
Steering arm—L. H

FRONT AXLE ASSEMBLY
FRONT AXLE ASSEMBLY
FRONT AXLE ASSEMBLY
FRONT AXLE ASSEMBLY
Steering arm—R. H.
Steering arm—L. H.

REAR AXLE ASSEMBLY

REAR AXLE ASSEMBLY

REAR AXLE ASSEMBLY . 41/9to1
REAR AXLE ASSEMBLY ,

REAR AXLE ASSEMBLY

REAR AXLE ASSEMBLY

REARAXLEASSEMBLY . 41/9to1
REAR AXLE ASSEMBLY .

HOUSING ASSEMBLY (Completelessbrake shoes)
HOUSING ASSEMBLY (Completeless brake shoes)
HOUSING ASSEMBLY (Completelessbrake shoes)
HOUSING ASSEMBLY (Complete less brake shoes)
Housing to backing plate rivet

Hole plug

Drain plug

5/16"x3/4"

DIFFERENTIAL CARRIER AND GEAR SET ASSEMBLY

Drive gear and pinion—matched and wired 4-1/9
Drive gear to
Drive pinion i1

DIFFERENTIAL CARRIER AND GEAR SET ASSEMBLY

Drive gear and pinion—matched and wired 4-5/9
Drive gear | to
Drive pinion 1

Drive gear screw
Drive gear screw lock
Drive pinion nut
Drive pinion washer

3/8"-24x7/8"

7/8"x18x9/16"

LR I B

E R N S

Terraplane
Soec. De
6 Luxe6
1 1
2 2
1 1
1 1
4 4
224 224
8 8
8 8
8 8
8 8
8 8
8 8
1 1
1 ..
1
.1. 1
1 1
1 ..
1
.1. 1
1 1
1 1
1 1
.1. 1
4 4
2 2
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
6 6
3 3
1 1
1 1

N
I—‘OOCDOOQ)CDOOﬁ-hI—‘HNH o

el el P ND

PRPWOR LR

Hudson
S De
8 Luxe8
1 1
2 2
1 1
1 1
4 4
224 224
8 8
8 8
8 8
8 8
8 8
8 8
1 1
11
11
1 1
1 1
11
1 1
11
11
11
4 4
2 2
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
6 6
3 3
1 1
1 1

Cus-
om8

N
I—‘OOCDOOG)CDOOﬁ-hI—‘HNH

e

s

e PNAP

PRPWOR LR






HUDSON-TERRAPLANE PARTSLIST

Ilus.

20

44562
44563
35360
71179
71180
71055
46161
44566
44567
42268
44568
44569
44570

44606
44554
42613
44556
44557
71244
71245
71185
71278
71279
71280

DIFFERENTIAL AND CARRIER —Continued

Description Specifications

DIFFERENTIAL CARRIER AND CAP ASSEMBLY
Bearing cap screw (Plain)
Bearing cap screw lockwasher 7/16"-14x2"
DIFFERENTIAL CASE AND STUD ASSEMBLY 7/16" Shakeproof
Stud
Stud nut
Differential gear
Differential gear thrust
Differentia pinion
Differential pinion thrust washer
Differential pinion shaft
Differential pinion shaft locating pin
DIFFERENTIAL BEARING ASSEMBLY
Bearing cone
Bearing cup
Differential bearing adjusting nut
Differential bearing adjusting nut lock
Differential carrier gasket
Differential carrier to housing bolt
Differential carrier to housing bolt nut
Differential carrier to housing lockwasher
PINION BEARING ASSEMBLY
Bearing cone
Bearing cup
Pinion rear bearing shim—thin
Pinion rear bearing shim—medium
Pinion rear bearing shim—thick
Pinion rear bearing shim retainer)
Pinion bearing spacer
Pinion bearing spacer shim—thin
Pinion bearing spacer shim—medium
Pinion bearing spacer thick
Pinion oil seal.
Pinion housing ail baffle
Companion flange

3/8"-24x21/64"
3/8" Shakeproof

DRIVE SHAFT

DRIVE SHAFT ASSEMBLY
DRIVE SHAFT ASSEMBLY
Thrust button
Drive shaft nut
Drive shaft key
Drive shaft nut washer
Drive shaft thrust spacer
DRIVE SHAFT FELT WASHER ASSEMBLY
DRIVE SHAFT FELT WASHER ASSEMBLY
Felt washer
Felt washer
Felt washer retainer—inner
Felt washer retainer—outer

3/4"-20x9/16"

REAR WHEEL BEARING

WHEEL BEARING ADJUSTING CAPASSEMBLY
WHEEL BEARING ADJUSTING CAPASSEMBLY
Oil seal.
Oil sedl
Qil sea snapring
WHEEL BEARING ASSEMBLY
Cone (2581T)
Cup (2523)
WHEEL BEARING ASSEMBLY
Cone (2788T)
Cup (2720)

Terraplane
Soec. De
6 Luxe6

NNNOOOWOEFERNNNNNEERNNMNNNRADRMRBABRME

NNNOOWOFRNNNNNEEPNNNNRARARDARAMPE

Asrequired
Asrequired
Asrequired
1 1
1 1
Asrequired
Asrequired
Asrequired
1 1
1 1
1 1
2 2
2 2
2 2
2 2
1 1
2 2
2
2 2
2 2
2 2
2 2

(o))

NNNWOWOFRNNNNNEFEPFRERPNMNNMNNNADMRBAARE

[

NEFENNNND N Ll el

N

NN

NN

NNNOWOWOFRNNNNNEFERERPNMNNMNNNRADMRBAMARE Oo'é)

RPNNNNDN Ll ol ] =

N

NN

NNN L

Hudson

7
g

&
1))
o]

NNNWOOWOFRNNNNNEFEFRERPNMNNMNNNADMRBAARE

PNNNNN PR -

N

NNNC

NNN L

om8

NNNWOOWOFRNNNNNEFEFRERPNMNNMNNNADMRBAARE

PNNNNN PR -

N

NNNC

NNN L



TOULNOD MY HE




HUDSON-TERRAPLANE PARTSLIST 11
74—Continued
Terraplane Hudson
lus. Part P De S De Cus-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
42 BX 40176 Wheel bearing adjusting cap shim—thin X X X
42 BX 40177 Wheel bearing adjusting cap shim—medium X X X
42  BX 40178 Wheel bearing adjusting cap shim—thick X X X .. .. ..
42 BX 44558 Whed bearing adjusting cap shim—thin Asrequired X X X
42 BX 44559 Wheel bearing adjusting cap shim—medium X X X
42 BX 44560 Wheel bearing adjusting cap shim—thick | .. .. .. X X X
43 BX 44561 Wheel bearing adjusting cap bolt | 8 8 8 8 8 8
44  BX 71237 Wheel bearing adjusting cap nut 8 8 8 8 8 8
BRAKES—FRONT AND REAR
BX 45376 BACKING PLATE ASSEMBLY—R. H. front 1 1
BX 45377 BACKING PLATE ASSEMBLY—L. H. front 1 1 . . .
BX 45384 BACKING PLATE ASSEMBLY—R. H. front 1 1 1
BX 45385 BACKING PLATE ASSEMBLY—L. H. front 1 1 1
BX 47415 BACKING PLATE ASSEMBLY—R. H. front 1
BX 47416 BACKING PLATE ASSEMBLY—L. H. front . . 1
... BX 45378 BACKING PLATE ASSEMBLY—R. H. rear 1 1
45 BX 45379 BACKING PLATE ASSEMBLY—L. H. rear 1 1 . . .
... BX 45386 BACKING PLATE ASSEMBLY—R. H. rear 1 1 1
45 BX 45387 BACKING PLATE ASSEMBLY—L. H. rear 1 1 1 ..
BX 45394 BACKING PLATE ASSEMBLY—R. H. rear 1
45 BX 45395 BACKING PLATE ASSEMBLY—L. H. rear .. . .. .. .. 1
BX 45404  Conduit abutment cap—R. H 2 2 2 2 2
BX 45405 Conduit abutment cap—L. H 2 2 2 2 2 ..
BX 45406 Conduit abutment cap .. .. .. .. .. 4
BX 45407  Conduit abutment cap felt seal 4 4 4 4 4 ..
BX 45408 Conduit abutment cap felt seal .. .. .. .. .. 4
BZ 71264  Conduit abutment cap bolt 5/16"x24x3/4" 8 8 8 8 8 8
BX 47394 BRAKE SHOESAND LINING ASSEMBLY (For . .
one wheel) 4 4
BX 47395 BRAKE SHOESAND LINING ASSEMBLY (For . . .
one wheel 4 4 4
BX 47599 BRAKE SHOESAND LINING ASSEMBLY (For
one wheel .. .- 4
F 46810 Brake shoeslining package 1 1 .. .. ..
F 46798 Brake shoeslining package 1 1 1 ..
F 46811 Brake shoeslining package .. .- .. .. .. 1
BX 40730 Brake shoe to anchor pin spring (Small.) 4 4 4 4 4 ..
BX 45422  Brake shoeto anchor pin spring (Small) .. .. .. .. .. 4
BX 43378 Brake shoeto anchor pin spring (Lever side) 4 4 4 4 4 ..
BX 45423  Brake shoe to anchor pin spring (Lever side). .. .. .. .. .. 4
BX 37997  Brake shoe hold-down spring 8 8 8 8 8 ..
BX 45424  Brake shoe hold-down spring .. .. 8
BX 43379 Brake shoe hold-down spring pin 8 8 ..
BX 37998 Brake shoe hold-down spring pin .. .. .. 8
BX 46883 Brake shoe hold-down spring pin .. .. 8 8 8 ..
BX 37999  Brake shoe hold-down spring cup 8 8 8 8 8 8
BX 38000 Brake shoe hold-down spring centralizing cup 8 8 8 8 8 8
BX 45425 BRAKE ANCHOR PIN AND SHOE GUIDE ASSEMBLY 4 4 4 4 4 4
BT 398 Brakeanchor pin nut 5/8"-18x35/64" 4 4 4 4 4 4
BX 45427 BRAKE CAM AND RETURN SPRING ARM ASSEMBLY—R. H. 2 2 2 2 2
BX 45428 BRAKE CAM AND RETURN SPRING ARM ASSEMBLY—L. H. 2 2 2 2 2 .
BX 45433 BRAKE CAM AND RETURN SPRING ARM ASSEMBLY—R. H. 2
BX 45434 BRAKE CAM AND RETURN SPRING ARM ASSEMBLY—L. H . . . 2
BX 45439  Brake cam return spring arm to shoe spring 4 4 4 4 4 ..
BX 45440 Brake cam return spring arm to shoe spring .. .. .. .. .. 4
BX 45441 Brake cam operating lever—R. H. 2 2 2 2 2
BX 45442  Brake cam operating lever—L. H. 2 2 2 2 2 ..
BX 45409 Brake cam operating lever .. .- e - 4
BX 40735 Brake eccentric 4 4 . 4 4 .
BX 37977 BRAKEECCENTRIC ASSEMBLY . . 4 . . 4
BX 45445  Brake eccentric spacer 8 8 .. 8 8
BZ 70122  Brake eccentric nut 3/8"-24x5/16" 4 4 8 4 4 .
Bz 62  Brake eccentric nut 3/8"-24x21/64" 4 4



12 HUDSON-TERRAPLANE PARTSLIST

BRAKES—FRONT AND REAR—Continued

Terraplane Hudson
Ilus. Part Fec. De S De Cug-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
BX 40739 Brake adjusting screw 4 4 4 4 4
BX 45447 Brake adjusting screw . .. .. .. .. .. 4
BX 40740 Brake adjusting screw pivot nut 4 4 4 4 4 .
BX 45448 Brake adjusting screw pivot nut .. .. .. .. .. 4
BX 40741 Brake adjusting screw socket 4 4 4 4 4 ..
BX 45449 Brake adjusting screw socket .. .. .. .. .. 4
BX 40742 Brake adjusting screw spring 4 4 4 4 4 ..
BX 37985 Brake adjusting screw spring .. .. .. .. .. 4
BX 63974 Brake adjusting screw cover 4 4 4 4 4 4
BRAKE CONTROL
1 BZ 47342 BRAKE CONTROL LEVER ASSEMBLY * 1 1 1 1 1 1
BZ 47337  Control lever-lower-plug * 2 2 2 2 2 2
BZ 47377 Control lever return spring * 1 1 1 1 1 1
BZ 47345 CONTROL LEVER PIVOT PIN AND BRACKET ASSEMBLY 1 1 1 1 1 1
BM 219  Control lever pivot pin bracket bolt 2 2 2 2 2 2
Bz 12  Control lever pivot pin bracket bolt nut 2 2 2 2 2 2
... Bz 47348 Control lever pivot pin felt * 1 1 1 1 1 1
2 BZ 47349  Brake peda pushrod * 1 1 1 1 1 1
. BZ 47351 Brake pedal push rod adjusting end * 1 1 1 1 1 1
... Bz 62 Brake pedal push rod adjusting end lock nut 2 2 2 2 2 2
3 BZ 4732 Brake pedal push rod adjusting end tension spring * 1 1 1 1 1 1
Bz Brake pedal push rod yoke clevis pin (Pedal) 1 1 1 1 1 1
4 C 47367 FRONT BRAKE CABLE ASSEMBLY—R.H. * 1 1 1
5 C 47368 FRONT BRAKE CABLE ASSEMBLY—L. H * 1 1 ..
4 C 47369 FRONT BRAKE CABLE ASSEMBLY—R. H * 1 1 1
5 C 47370 FRONT BRAKE CABLE ASSEMBLY—L. H. * 1 1 1 ..
4 C 473711 FRONT BRAKE CABLE ASSEMBLY—R. H. * 1
5 C 47372 FRONT BRAKE CABLE ASSEMBLY—L. H. * .. 1
6 C 47373 REAR BRAKE CABLE ASSEMBLY—R. H. * 1 1 1 1 1
7 C 47374 REAR BRAKE CABLE ASSEMBLY—L. H * 1 1 1 1 1 ..
6 C 4784 REAR BRAKE CABLE ASSEMBLY—R. H * 1
7 C 4783% REAR BRAKE CABLE ASSEMBLY—L. H * 1
Bz 5777 Brake cable clevis 4 4 4 4 4 4
BZ 12481 Brake cable clevis nut 5/16"-24x17 /64" 4 4 4 4 4 4
BZ 8683 Brake cable clevispin 4 4 4 4 4 4
BZ 47365 Front brake cable mounting bracket * 2 2 .. ..
BZ 47390 Front brake cable mounting bracket—R. H * 1 1 1 1
BZ 47391 Front brake cable mounting bracket—L. H * 1 1 1 1
BZ 47375 Rear cable support mounting bracket * 2 2 2 2 2 2
BZ 12275 Brake cable mounting bracket bolt 2 2 2 2 2 2
Bz 12 Brake cable mounting bracket bolt nut 2 2 2 2 2 2
Bz 37611 Brake cable support bracket—front and rear 4 4 4 4 4 4
BZ 12275 Brake cable support bracket bolt 8 8 4 4 4 4
Bz 12 Brake cable support bracket bolt nut 8 8 4 4 4 4
BRAKE CONTROL—R.H.D.
BZ 47581 BRAKE CONTROL LEVER ASSEMBLY—UPPER * 1 1 1 1 1 1
BZ 47583 BRAKE CONTROL LEVER ASSEMBLY—LOWER =1 1 1 1 1 1
BZ 43033 Brake control lever bushing (Upper and lower) 4 4 4 4 4 4
BZ 47585 Brake control lever pivot pin washer Leather * 1 1 1 1 1 1
BZ 47587 Brake peda pull rod * 1 1 1 1 1 1
Bz 5777 Brake pedal pull rod adjusting end 5/16" 1 1 1 1 1 1
BO 12481 Brake peda pull rod adjusting end lock nut 1 1 1 1 1 1
BZ 8683 Brake pedal pull rod adjusting end clevis pin 5/16" 1 1 1 1 1 1
BZ 47588  Brake pedal push link * 1 1 1 1 1 1
BZ 71380 Brake peda push link clevispin 5/16"x25/32" 2 2 2 2 2 2
BZ 47589 BRAKE PEDAL PUSH LINK DOUBLE END
LEVER COMPLETE * 1 1 1 1 1 1
BZ 43033 Brake peda push link double end lever bushing 1 1 1 1 1 1

BZ 47593 BRAKE PEDAL LINK DOUBLE END LEVER
PIVOT BOLT AND BRACKET COMPLETE *

,_\
-
-
-
-
-



HUDSON-TERRAPLANE PARTSLIST

13

Ilus.
No.

.1.0 .

.1.1.

.1.2 .

.1.3 .

.1.4 .

BZ
BZ
BM
BZ
BZ

BT

BZ

Part
No

47999
124
219
122

47644

47831
45239
36318
36319
36320
44926
41036

124

110
44927
18251
44928

219

122
45361

70096
44929
18251

8683
30868
44931
44932

44933
22699
47336
12481

BRAKE CONTROL R.H.D.—Continued

Description Specifications

Brake pedal link double end lever pivot bolt
Brake pedal link double end lever pivot bolt nut
Double end lever pivot pin bracket bolt

Double end lever pivot pin bracket bolt nut
Brake cable clevis pin safety clip

HAND BRAKE—FLOOR TYPE

HAND BRAKE LEVER ASSEMBLY
PAWL AND ROD ASSEMBLY
Pawl spring
Pawl button
Pawl! button pin

Lever ratchet (Sector)

Lever ratchet pivot bolt

Lever ratchet bolt nut

5/16"-18x3/4"
5/16"-18x5/16"

3/8"-24x13/32"

Lever ratchet to bracket bolt 3/8"-16x5/8"
Lever ratchet to bracket bolt nut 3/8"-16x3/8"
Lever ratchet to bracket spacer

Lever pawl clevispin 5/16"x3/4"

Lever bracket.

Lever bracket bolt

Lever bracket bolt nut

LEVER BRACKET BOLT NUT RETAINER
ASSEMBLY

Lever bracket bolt—upper

LEVER TO BELL CRANK ROD ASSEMBLY

Lever to bell crank rod clevispin 5/16x3/4"

Lever to bell crank rod clevis pin 5/16"

Lever, bell crank and rod return spring clip

Lever bell crank

Lever bell crank pivot bolt

Lever bell crank pivot bolt nut

Lever bell crank to bracket spacer

Lever bell crank to bracket spacer spring

Lever bell crank to control lever rod

Lever bell crank to control lever rod nut

HAND BRAKE—UNDER DASH TYPE

HAND BRAKE LEVER ASSEMBLY

Hand brake lever pawl

Hand brake lever paw! return spring

Hand brake lever pawl tension spring washer

Hand brake lever pawl clevispin 5/16"
Hand brake lever pawl rod

Hand brake lever pawl rod anti-rattle spring

Hand brake lever pawl rod anti-rattle spring washer
Hand brake lever paw! release spoon

Hand brake lever pawl release spoon rivet

Hand brake lever pivot bolt

Hand brake lever pivot bolt nut

Hand brake lever pivot bolt lockwasher

Hand brake lever pivot bolt plain washer

Hand brake lever sector

Hand brake lever sector spacer

5/16"-18x3/4"
5/16"-18x5/16"

3/4"-24x21/64".

3/8"-16x5/16"

Hand brake lever sector to bracket bolt 3/8"-24x1"
Hand brake lever sector to bracket bolt lockwasher

Hand brake lever bracket

Hand brake lever bracket to dash bolt 5/16"-18x3/4"

Hand brake lever bracket to dash bolt nut 5/16"-18x5/16"
Hand brake lever bracket to dash bolt lockwasher

Hand brake lever bracket to dash bolt plain washer

HAND BRAKE CABLE AND CONDUIT ASSEMBLY

Hand brake cable support bracket—upper

* % kX X F

Terraplane
Spec. De

6 Luxe6

1 1

1 1

4 4

4 4

2 2

1

1

1

1

1

1

1

1

2

2

2

1

1

3

3

2

2

1

1

1

1

1

1

1

1

1

1

1

RPROWWWRNNNRRRERRREPRRERRERRRERRRE R

RPROWWWRNNNRREPRRERRERRERRERERER

NADRPEL o

RPROWWWRNNNRRRERRREPRRERRERRERRRRE R

PROWWWRNNNRRPRRPRRPRRRERRREPRRERRER

Hudson

De
Luxe8

ND DR

RPROWWWRNNNRRRERRREPRRERRERRERRRRE R

Cust-
om8

ND DR

RPROWWWRNNNRRRERRREPRRERRERRRERRRRE R



14 HUDSON-TERRAPLANE PARTSLIST
HAND BRAKE—UNDER DASH TYPE—Continued
Terraplane Hudson
Ilus. Part S De S De Cug-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
BM 219 Hand brake cable support bracket bolt 5/16"-18x3/4" 2 2 2 2 2 2
BZ 122 Hand brake cable support bracket bolt nut 5/16"-18x5/16" 2 2 2 2 2 2
BT 71  Hand brake cable support bracket bolt |ockwasher 2 2 2 2 2 2
BT 47171 Hand brake cable mounting bracket 1 1 1 1 1 1
BM 219 Hand brake cable mounting bracket bolt 5/16"-18x3/4" 1 1 1 1 1 1
BZ 122 Hand brake cable mounting bracket bolt nut 5/16"-18x5/16" 1 1 1 1 1 1
BT 71 Hand brake cable mounting bracket bolt lockwasher 1 1 1 1 1 1
BZ 37611 Hand brake cable support bracket—Iower 1 1 1 1 1 1
BM 219 Hand brake cable support bracket—Ilower—bolt 1 1 1 1 1 1
Bz 122 Hand brake cable support bracket—lower—Dbolt nut 1 1 1 1 1 1
BT 71  Hand brake cable support bracket—Iower—bolt
lockwasher 1 1 1 1 1 1
BZ 12275 Hand brake cable support bracket to frame bolt 5/16"-18x1" 1 1 1 1 1 1
BT 47317 HAND BRAKE CABLE END SWIVEL ASSEMBLY 1 1 1 1 1 1
BO 12481 Hand brake cable stud lock nut 5/16"-24x17/64" 2 2 2 2 2 2
BO 771 Hand brake cable stud washer 1 1 1 1 1 1
Bz 71554 Hand brake cable conduit clip 2 2 2 2 2 2
BT 395 Hand brake cable conduit clip bolt 5/16"-18x5/8" 1 1 1 1 1 1
BZ 122 Hand brake cable conduit clip bolt nut 5/16"-18x5/16" 1 1 1 1 1 1
HAND BRAKE—UNDER DASH TYPE—R.H.D.
BT 47465 HAND BRAKE LEVER ASSEMBLY 1 1 1 1 1 1
BT 47169 Hand brake lever bracket 1 1 1 1 1 1
C 47393 HAND BRAKE CABLE AND CONDUIT ASSEMBLY 1 1 1 1 1
C 47393 HAND BRAKE CABLE AND CONDUIT ASSEMBLY
(With Pre-Selector Control) 1 .. .. .. .. ..
BT 47392 Hand brake cable mounting bracket 1 1 1 1 1
BT 47392 Hand brake cable mounting bracket (With Pre-
Selector Control) 1
PEDALS
BZ 40301 BRAKE PEDAL ASSEMBLY 1 1 1 1 1 1
BZ 40676 CLUTCH PEDAL ASSEMBLY 1 1 1 1 1 1
BZ 40531 Pedal pad cover (Black rubber) 2 2 2 2 2 2
BZ 43558 Pedal pad cover (Brown rubber) .. .. .. .. .. ..
BZ 42982 CLUTCH PEDAL LEVER ASSEMBLY 1 1 1 1 1 1
BZ 40308 Bushing 2 2 2 2 2 2
BZ 47135 BRAKE PEDAL LEVER ASSEMBLY 1 1 1 1 1 1
BZ 40308 Brake pedal lever bushing 2 2 2 2 2 2
BZ 45158 Brake pedal lever return spring 1 1 1 1 1 1
BZ 30868 Brake pedal lever return spring clip 1 1 1 1 1 1
BZ 12310 Pedal lever bolt 3/8"-24xI1-3/8" 2 2 2 2 2 2
Bz 62 Pedal lever bolt nut 3/8"-24x1-2164" 2 2 2 2 2 2
BZ 40309 Pedal lever shaft 1 1 1 1 1 1
BZ 71174  Pedal lever shaft taper pin No. 4xI-1/2" 1 1 1 1 1 1
BZ 42990 Pedal bracket 1 1 1 1 1 1
BM 219 Pedal bracket screw 5/16"-18x3/4" 3 3 3 3 3 3
BZ 44978 Pedal toe plate bumper 2 2 2 2 2 2
BZ 44998 Pedal toe plate bumper spring (Clutch pedal) 1 1 1 1 1 1
PEDALS—R.H.D
BZ 40319 CLUTCH PEDAL ASSEMBLY 1 1 1 1 1 1
BZ 42983 CLUTCH PEDAL LEVER ASSEMBLY 1 1 1 1 1 1
BZ 40323 Brake peda lever 1 1 1 1 1 1
BZ 2354 Brake pedal lever pin 2 2 2 2 2 2
BM 1374  Brake pedal lever stop bolt 5/16"-18xI-1/2" 1 1 1 1 1 1
BZ 30868 Brake pedal lever return spring clip 2 2 2 2 2 2
BZ 42988 PEDAL LEVER SHAFT ASSEMBLY 1 1 1 1 1 1
BZ 40355 PEDAL BRACKET ASSEMBLY 1 1 1 1 1 1
BZ 40308 Peda bracket bushing 3 3 3 3 3 3



HUDSON-TERRAPLANE PARTSLIST 15
WHEELS
Terraplane Hudson
Ilus. Part Y De S De Cug-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
C 47424 WHEEL ASSEMBLY (Stedl artillery) * 5 .. .. .. ..
C 47426 WHEEL ASSEMBLY (Stedl artillery) * 5 5 5 5 ..
C 45218 WHEEL ASSEMBLY (Wood artillery) .. . .. .. .. 5
C 46344 Whed trimring (16" wheel) Service only 5 5 5 5 5 5
BZ 42964 Hub bolt 16 16 16 16 16 ..
Bz 37815 Hub bolt (Artillery wheels) .. .. 20
BZ 45003 Hub cap—outer 4 4 .. .. ..
BZ 45004 Hub cap—outer 4 4 4 ..
BZ 45005 Hub cap—outer 4
BZ 47428 Hub cap—outer (For tire cover) * 1
C 47429 HUB ASSEMBLY—FRONT (Includes brake drum
and bearing cups) * 2 2
C 47430 HUB ASSEMBLY—FRONT (Includes brake drum
and bearing cups) * 2 2 2
C 45009 HUB ASSEMBLY—FRONT (Includes brake drum
and bearing cup .. .. .. .. .. 2
BZ 47438 Hub—front * 2 2 2 2 2 ..
BZ 44972 Hub—front .. .. 2
C 47443 Brake drum—front * 2 2 .. .. ..
C 47444 Brake drum—front 2 2 2 ..
C 37880 Brake drum—front .. .. 2
Bz 37878 Brake drum rivet 16 16 .. .. .. ..
BZ 45006 Brake drum rivet .. .. 16 16 16 20
Bz 35572 Brake drum inspection hole cover 4 4 4 4 4 ..
BZ 37882 Brake drum inspection hole cover .. .. 4
Bz 35573 Brake drum inspection hole cover screw 4 4 ..
BZ 38574 Brake drum inspection hole cover rew .. .. .. .. .. 4
BZ 40558 Hub cap—inner—front wheels. 2 2 2 2 2 ..
BZ 45075 Hub cap—inner—front wheels .. .. .- .. .. .. 2
Bz 71213 FRONT WHEEL BEARING ASSEMBLY—INNER 2 2 2 2 2 2
Bz 71214 Cone 2 2 2 2 2 2
Bz 71215 Cup 2 2 2 2 2 2
BZ 71210 FRONT WHEEL BEARING ASSEMBLY—OUTER 2 2 2 2 2
BZ 71211 Cone 2 2 2 2 2
Bz 71212 Cup 2 2 2 2 2 ..
Bz 71025 FRONT WHEEL BEARING ASSEMBLY—OUTER 2
BZ 71026 Cone 2
Bz 71027 Cup .. .. 2
C 47431 HUB COMPLETE—REAR (Includes brake drum assembly) 2 2 ..
C 47432 HUB COMPLETE—REAR (Includes brake drum assembly) 2 .. ..
C 47433 HUB COMPLETE—REAR (Includes brake drum assembly) 2 2 ..
C 45225 HUB COMPLETE REAR (Includes brake drum assembly) .. .. .. 2
BZ 47439 Hub—rear 2 2 2 .. ..
BZ 47440 Hub—rear 2 2 ..
BZ 44975 Hub—rear .. .. 2
C 47441 BRAKE DRUM ASSEMBLY—REAR 2 2 .. .. ..
C 47442 BRAKE DRUM ASSEMBLY—REAR 2 2 2 ..
C 45015 BRAKE DRUM ASSEMBLY—REAR .. .. 2
C 47445 Brake drum—rear 2 2 .. .. ..
C 47446 Brake drum—rear 2 2 2 ..
C 45278 Brake drum—rear .. .- .. .. .. 2
BZ 47437 Brake drum—rear—dust shield * 2 2 2 2 2 ..
BZ 44977 Brake drum—rear—dust shield .. .. .. .. .. 2
Bz 70174 Brake drum—rear—dust shield screw No. 10-24x1/4" 8 8 8 8 8 8
BZ 45002 Hub cap carrier 5
BZ 71101 Hub cap carrier screw 1/4"-20x5/16" 15
BO 46428 Tiretube valve stem extension (For tire carrier) 1
SPARE WHEEL CARRIER—REAR ENCLOSED MOUNT
C 112485 CARRIER ASSEMBLY (Coach) Without trunk * 1 1 1 1 1 ..
C 112484 CARRIER ASSEMBLY (Sedan) Without trunk * 1 1 1 1 1 1
C 114238 * 1 1 1 1 1 ..
C 114236 * 1 1 1 1 1 1



16 HUDSON-TERRAPLANE PARTSLIST
SPARE WHEEL CARRIER—REAR ENCLOSED MOUNT—Continued
Terraplane Hudson
Ilus. Part Y De S De Cug-
No. No Description Specifications 6 Luxe 6 6 8 Luixe8 om8
BO 107842 SPARE TIRE ANCHOR PLATE—COMPLETE
(Coach and Sedan) 1 1 1 1 1
BO 107843 SPARE TIRE ANCHOR PLATE—COMPLETE
(Sedan and Brougham—uwire wheels) .. .. .. .. .. 1
BZ 100467  Sparewheel carrier pilot stud (Coach and Sedan) 1 1 1 1 1 ..
BZ 100467  Spare wheel carrier pilot stud (wire wheels) 1
BO 108013 SPARE TIRE ANCHOR PLATE—COMPLETE
(Sedan and Brougham—wood wheels) 1
BO 108014  Sparewheel carrier pilot stud—wood wheels 1
BO 102484  Spare wheel carrier clamp bolt—wood wheels .. .. .. .. .. 1
BO 102485  Spare wheel carrier clamp bolt 1 1 1 1 1
BO 102489 SPARE WHEEL CARRIER LOCK CAGE ASSEMBLY 1 1 1 1 1 ..
BO 102481  Sparewheel carrier clamp (Wire and wood wheels) .. .. .. .. .. 1
BZ 109323 SPARETIRE LOCK ASSEMBLY 1 1 1 1 1 1
BZ 109078 SPARE TIRELOCK CYLINDER AND KEYS
ASSEMBLY 1 1 1 1 1 1
BO 45986 Key 2 2 2 2 2 2
BO 70692  Sparetire anchor plateto carrier bolt 5/16"-18x3/4" 4 4 4 4 4 4
BO 70674  Sparetire anchor plate to carrier bolt nut 5/16"-18x5/16" 4 4 4 4 4 4
Bz 1031 Tirecarrier to frame bolt 3/8"-24x1" 4 4 4 4 4 4
BX 12415 Tirecarrier to frame bolt nut 3/8"-24x21/64" 4 4 4 4 4 4
BZ 71359 Tirecarrier to panel reinforcement bolt 5/16"-24x7/8" 2 2 2 2 2 2
BO 12481 Tirecarrier to panel reinforcement bolt nut 5/16"-24x17/64" 2 2 2 2 2 2
SPARE WHEEL CARRIER—REAR
C 107950 SPARE WHEEL CARRIER ASSEMBLY (2-Passenger Coupe) 1 1 1 1 1
C 107951  SPARE WHEEL CARRIER ASSEMBLY (4-Passenger Coupes
and Convertible Coupes) 1 1 1 1 1
BZ 100467  Sparewheel carrier pilot stud 2 2 2 2 2
BZ 100466  Sparewheel carrier lock stud 1 1 1 1 1
BZ 96858  Sparewhee carrier lock stud nut 1 1 1 1 1
BZ 100465 SPARE WHEEL CARRIER LOCK CAGE ASSEMBLY 1 1 1 1 1
BZ 107956  Sparewheel carrier brace ferrule 2 2 2 2 2
BX 1061 Sparewheel carrier attaching bolt .. 3/8"-24x11/8" 4 4 4 4 4
BX 12415  Sparewheel carrier attaching bolt nut 3/8"-24x21 /64 " 4 4 4 4 4
BZ 107586  Sparewheel carrier frame bracket 1 1 1 1 1
Bz 70883  Sparewhee carrier frame bracket bolt 5/16"-18x7/8" 4 4 4 4 4
BO 70674  Sparewhed carrier frame bracket bolt nut 5/16"-18x5/16" 4 4 4 4 4
BZ 107618  Tire carrier support 1 1 1 1 1
Bz 1062 Tirecarrier support to frame member bolt 3/8"-24x7/8" 2 2 2 2 2
BX 12415  Tirecarrier support to frame member bolt nut 2 2 2 2 2
BZ 109323 SPARE TIRE LOCK ASSEMBLY 1 1 1 1 1
BZ 109078 CYLINDER AND KEYSASSEMBLY 1 1 1 1 1
BZ 45986 Key 2 2 2 2 2
SPARE WHEEL CARRIER—SIDE
C 112234 SIDE WHEEL CARRIER COMPLETE—R. H. 1 1
C 112235 SIDE WHEEL CARRIER COMPLETE—L. H 1 1 .. .. ..
C 108652 SIDE WHEEL CARRIER COMPLETE—R. H 1 1 1
C 108653 SIDE WHEEL CARRIER COMPLETE—L. H. 1 1 1 ..
C 108656 SIDE WHEEL CARRIER COMPLETE—R. H. 1
C 108657 SIDE WHEEL CARRIER COMPLETE—L. H. .. e .. .. 1
C 108602 Side whedl carrier—R. H. 1 1 1 1 1
C 108603 Side wheel carrier—L. H 1 1 1 1 1 ..
C 108604 Side whed carrier—R. H 1
C 108605 Side wheel carrier—L. H 1
BO 108636  SIDE WHEEL TO COWL BRACKET ASSEMBLY
—R. H. 1 1 1 1 1 1
BO 108637 SIDE WHEEL TO COWL BRACKET ASSEMBLY
—L. H. 1 1 1 1 1 1
BO 12264  Sidewheel to cowl bracket to pillar rivet 1/4"x34" 2 2 2 2 2 2



HUDSON-TERRAPLANE PARTSLIST 17
SPARE WHEEL CARRIER—SIDE—Continued
Terraplane Hudson
Ilus. Part e De S De Cug-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
BO 9159  Sidewhed to cowl bracket to cowl bolt 1/4"-20x5/8" 3 3 3 3 3 3
Bz 70676  Sidewheel to cowl bracket bolt nut 1/4"-20x1/4" 3 3 3 3 3 3
BZ 112163  Tire carrier clamp anchor bracket * 1 1
Bz 70983  Tire carrier clamp anchor bracket bolt 5/16"-24x7/8" 1 1
BO 12481  Tire carrier clamp anchor bracket bolt nut 5/16"-24x17/64" 1 1
BO 108640  Dash bracket to carrier screw brace 1 1 ..
BO 108642  Dash bracket to carrier screw brace—R. H 1 1 1 1
BO 108643  Dash bracket to carrier screw brace—L. H .. .. 1 1 1 1
Bz 112159  Side wheel carrier screw * 1 1 .. .. .. ..
BO 108644  Side wheel carrier screw .. .. 1 1 1 1
BT 71174  Sidewheel carrier screw taper pin No. 4x1-1/8" 1 1 2 2 2 2
BO 108856  Side wheel carrier screw end 1 1 2 2 2 2
BO 102486  Sidewheel carrier screw end seat 1 1 1 1 1 1
BO 102488  Dash bracket to carrier screw, clamp ferrule 1 1 1 1 1 1
Bz 71216  Dash bracket to carrier screw brace nut 2 2 2 2 2 2
BZ 102506  Side wheel to carrier clamp pilot .. .. . . . .
BO 102485  Side wheel to carrier clamp bolt 1 1 1 1 1 1
BO 102484  Side whed to carrier clamp bolt (Wood wheels)
BO 102485  Side whed to carrier clamp bolt (Wire wheels) .. .. .. .. .. ..
BO 102489 SIDE WHEEL LOCK CAGE ASSEMBLY 1 1 1 1 1 1
BO 102481  Side wheel to carrier clamp (Wood and wire wheels) .. .. .. .. .. ..
BZ 109323 SPARE TIRE LOCK ASSEMBLY 1 1 1 1 1 1
BZ 109078 CYLINDER AND KEYSASSEMBLY 1 1 1 1 1 1
BZ 45986 Key 2 2 2 2 2 2
TIRE COVER—METAL —REAR MOUNT
C 108873 TIRE COVER COMPLETE (Specify "Black,” "Prime."
or color) 1 1 1 1 1
C 108880 Rear plate—black enamel 1 1 1 1 1
C 108874 Rear plate—prime or lacquer 1 1 1 1 1
C 108881 FRONT PLATE ASSEMBLY (Black enamel) Includes
moulding 1 1 1 1 1
C 108882 FRONT PLATE ASSEMBLY (Lacquer) Includes
moulding 16x6.00 1 1 1 1 1
C 108875 Front plate (Less moulding) Prime and 1 1 1 1 1
C 108876 Front plate moulding 16x6.25 1 1 1 1 1
BO 71328 Front plate moulding rivet 3/16"x3/16’ tires 2 2 2 2 2
BO 109505  Valve hole cover (Enamel) 1 1 1 1 1
BO 111659  Valve hole cover (Lacquer) 1 1 1 1 1
BO 111589  Anti-rattler rubber bumper ! 10 10 10 10 10
BO 71464  Anti-rattler rubber bumper rivet 1/8"x14" 10 10 10 10 10
BZ 5523  Sparewhesl cover lock stud nut 5/167-15x1/4" | 1 1 1 1 1
TIRE COVER—METAL —SIDE MOUNT
C 114439 TIRE COVER RING ASSEMBLY * 1 1 ..
C 114111 TIRECOVERRING ASSEMBLY  (16x6.00 Tires) Black * 1 .. .. ..
C 114113 TIRE COVER RING ASSEMBL (16x6.25 and 16x6.50 Enamel * 1 1 1
Tires)
C 114109 Tirecover ring (16xf)3.00 Tires) i * 1 1
C 114440 TIRE COVER RING ASSEMBLY * 1 1 ..
C 114117 TIRE COVER RING ASSEMBLY (16x6.00 Tires) * 1 .. .. ..
C 114123 TIRECOVERRING ASSEMBLY  (16x6.25 Tires) Prime * .. .. 1 1 1
C 114110 Tire cover ring (Less moulding) (16x6.00 Tires) or * 1 1 ..
C 114112 Tirecover ring (Less moulding) 16x6.00 Tires) i Lacquer * 1 .. .. ..
C 114114  Tire cover ring (Less moulding) 16x6.25 Tires) * .. .. 1 1 1
C 114270 Ring moulding * 1 1 .. .. .. ..
C 114124 Ring moulding * .. .. 1 1 1 1
BO 70934 Ring moulding rivet 4 4 .. .. .. ..
BO 71328 Ring moulding rivet .. 4 4 4 4
BZ 114271  Ring moulding spacer * 2



18 HUDSON-TERRAPLANE PARTSLIST

TIRE COVER—METAL —SIDE MOUNT —Continued

Terraplane Hudson
Mlus. Part Spec De e De Cus-
No. No Description Specifications 6 Luxe6 6 8 Luxxe8 om8

C 114118 DRUM SIDE PLATE ASSEMBLY—R. H. (16x6.00 Tires) * 1 1
C 114119 DRUM SIDE PLATE ASSEMBLY—L. H. (16x6.00 Tires) * 1 1
C 114120 DRUM SIDE PLATE ASSEMBLY—R. H. (16x6.00 and 16x6.25

Tires) * .. . 1 1 1
C 114121 DRUM SIDE PLATE ASSEMBLY—L. H. (16x6.00 and

16x6.25 Tires) * 1 1 1
C 114122 DRUM SIDE PLATE ASSEMBLY (16x6.50 Tires) Rime * . 1
C 114103 Drumside plate—R. H (16x6.00 Tires) o * 1 1
C 114104 Drumsideplate—L.H (16x6.00 Tires) aquer ¢ 1 1
C 114107 Drumsideplate—R. H (16x6.00 and 16x6.25

Tires) | * .. .. 1 1 1
C 114108 Drum sideplate—L. H (16x6.00 and 16x6.25

Tires) | o . 11 1 .
C 114116  Drum side plate (16x6.50 Tires) flack . . . . . 1
C 114101 Drumsideplate—R. H (16x6.00 Tires) namd * 1 1
C 114102 Drumsideplate—L. H. (16x6.00 Tires) * 1 1
C 114105 Drum sideplate—R. H (16x6.00 and 16x6.25

Tires) * .. .. 1 1 1
C 114106 Drumsideplate—L. H (16x6.00 and 16x6.25

Tires) [ 1 1 1 ..
C 114115 Drum side plate 16x6.50 Tires ' . o . 1
BZ 102635  Side plate bumper 2 2 3 3 3 3
BO 71328  Side plate bumper rivet 2 2 3 3 3 3
BO 109219 Valve hole cover (Black enamel) 1 1 1 1 1
BO 109218  Valve hole cover (Prime or lacquer) 1 1 1 1 1

BZ 47428  Wheel hub cap (For tire cover) * .. .. .. .. .. 1
SPRINGS—FRONT
F 45280 FRONT SPRING ASSEMBLY (Used without

fender well) 31" long 2 2
F 47208 FRONT SPRINGASSEMBLY (Used with fender
well) 32-1/2" long 2 2 ..
F 45280 FRONT SPRING ASSEMBLY 31" long . . 2 . . .
F 47209 FRONT SPRING ASSEMBLY 32-1/2" long . . . 2 2 2
C 45656 Leaf No. 1
C 45657 Leaf No. 2
C 45658 Leaf No. 3
C 45659 Leaf No. 4
C 45660 Leaf No. 5
C 45661 Leaf No. 6
C 45662 Leaf No. 7 Spring No. 45280
C 45663 Leaf No. 8

BZ 46205 CENTER BOLT ASSEMBLY
Bz 46211 Rebound clip (Clinch type)
BZ 46212 Rebound clip (Bolt type)

|
BZ 40893 Clip bolt 5/16"-18x2-3/8"1
BZ 18045 Clip bolt nut 5/16"-18 1 [
BZ 9652 Cliprivet 5/16"x9/16"

BZ 47218 Bumper

BZ 40579 Bumper retainer

BZ 42822 "U" bolt shackle

BZ 45291 SHACKLE THREADED BUSHING ASSEMBLY
F 45293 Rear pivot bolt

BZ 71289 Rear pivot bolt lockwasher

BZ 45294 Rear pivot bolt bushing

BZ 42750 Spring clip

NDNNNNNN

ANONNNENRNNPNDNNNDNPDNNNNDNDNNNDNDNN
NDNNNNNDN
NNNNNNDN

ANBEBPNNONNPNPNNNDNPNNNNNNNNNDNNNN
ANBPNNNNNPNNNNNNNNDNNNNDNNN

BZ 45290 Spring clip .. 4 4 4
BZ 71238 Spring clip nut 7/16"-20x3/8" 8 8 8 8 8 8
BZ 45777 Shim (Service only) 1-12" 2 2 2 2 2 2
BZ 45970 Shim (Serviceonly) 4° 4" 2 2 2 2 2 2

C 46850  Front spring leaf service kit (To add extraleaf to
spring) 31" type 1 1 1



HUDSON-TERRAPLANE PARTSLIST

19

Ilus.
No.

BZ

BZ

BZ

BZ

BZ

BZ

BZ

BZ

mmm

T

0O000000000 00000000 000000000

No

46851
45600
47211

45600
47213
45601

47212

45601
47214
46659

46660

47215
46473
47216

45284

47217
45678
45679
45680
45681
45682
45683
45684
45685
45686

45678
45679
45687
45688
45689
45690
45691
45692

45694
45695
45696
46217
46218
46219
46220
46221
46222
43790
46208
45307
46209
40890
46213
46215
46214
46216
43642

SPRINGS—FRONT —Continued

Description Specifications
Front spring leaf service kit (To add extraleaf to
spring) 31" type
FRONT SPRING COVER ASSEMBLY—FRONT (Used without
fender well)
FRONT SPRING COVER ASSEMBLY—FRONT (Used with
fender well)

FRONT SPRING COVER ASSEMBLY—FRONT

FRONT SPRING COVER ASSEMBLY —FRONT

FRONT SPRING COVER ASSEMBLY—REAR (Used without
fender well)

FRONT SPRING COVER ASSEMBLY—REAR (Used with
fender well)

FRONT SPRING COVER ASSEMBLY—REAR

FRONT SPRING COVER ASSEMBLY—REAR

SPRING COVERS COMPLETE—FRONT AND REAR
SPRINGS (Service kit) Coach and Sedan

SPRING COVERS COMPLETE—FRONT AND REAR
SPRINGS (Service kit) Coupes

SPRINGS—REAR

REAR SPRING ASSEMBLY (Coach) 48-3/4" long
REAR SPRING ASSEMBLY (Sedan) 48-3/4" long
REAR SPRING ASSEMBLY (Coupes
and Convertible)

REAR SPRING ASSEMBLY (Coupes
and Convertible)

REAR SPRING ASSEMBLY

Leaf No.
Leaf No.
Leaf No.
Leaf No.
Leaf No.
Leaf No.
Leaf No.
Leaf No.
Leaf No.

48-3/4" long

48-3/4" long
54-2' ™ long

Spring
No. 46473

©Coo~NOoOUOPR~WNE

Leaf No.
Leaf No.
Leaf No.
Leaf No.
Leaf No.
Leaf No.
Leaf No.
Leaf No.

Spring
No. 45284

O~NOOTA~AWNE

Leaf No.
Leaf No.
Leaf No.
Leaf No.
Leaf No.
Leaf No.
Leaf No.
Leaf No.
Leaf No.
Leaf No.
CENTER BOLT ASSEMBLY (Spring No. 46473)
CENTER BOLT ASSEMBLY (Spring No. 45284)
CENTER BOLT ASSEMBLY (Spring No. 47217)
Rebound clip (Clinch type No. I) Springs No 46473-45284
Rebound clip (Bolt type No. 2) Springs No. 46473-45284
Rebound clip (Bolt type No. 2) (Spring No. 47217)
Rebound clip (Bolt type No. 3) (Springs No 46473-45284)
Rebound clip (Bolt type No. 3) (Spring No. 47217)
Rebound clip (Band eye No. 4)

Spring
No. 47217

P OO~NOOITAWNPEP

o

Terraplane
S De
6 Luxe6
2
2
2
2
1
1
2 2
2 2
2 2
2 2
2 2
2 2
2 2
2 2
2 2
2 2
2 2
2 2
2 2
2 2
2 2
2 2
2 2

NNNNNNNDNNG
NDNONNDNNNNNG

8

N

NNNNNNNDDN

Hudson

De
Luxe8

1

NN

N

NDNNNNNDNDNNC

NNNNNNDNN

Cust-
om8

1

NNODNNNNDNDNNN



20

HUDSON-TERRAPLANE PARTSLIST

Ilus.
No.

BZ

BZ

BZ

BZ
BZ

Part
No

46204
43643
18045
5402

45304
42824
45295
45296
43679
46266

47288
47289
45299
45300
47288
47289
47221

45302
45303
45602

45603

45952

45953

45604
45605

47447
47448
18093
397
47449
219
122

47450
47451
47453
47454
47455
47456
47457
12481

47458
47459

47460

47461
232

47462

47463
47989

SPRINGS—REAR—Continued

Description Specifications

5/16"-18x2-3/8"
3/8"-16x2-9/16"

Rebound clip bolt
Rebound clip bolt

Rebound clip nut 5/16"-18
Rebound clip nut 3/8"-16
"U" bolt shackle

SHACKLE THREADS BUSHING ASSEMBLY

FRONT BRACKET THREADED BUSHING ASSEMBLY

Spring clip (Coupes and Convertible)

Spring clip (Coach and Sedan)

Spring clip

Spring clip nut

Spring clip plate—R. H. (Used with fender well)

Spring clip plate—L. H. (Used with fender well)

Spring clip plate—R. H. (Used without fender well)

Spring clip plate—L. H. (Used without fender well)

Spring clip plate—R. H

Spring clip plate—L. H

Spring clip plate stud (Shock absorber mounting)
(Used without fender well)

Spring seat cushion

Spring seat cushion retainer

REAR SPRING COVER ASSEMBLY—FRONT (Coach,
Sedan and Chassis)

REAR SPRING COVER ASSEMBLY—REAR (Coach,
Sedan and Chassis)

REAR SPRING COVER ASSEMBLY—FRONT (Coupes
and Convertible Coupes)

REAR SPRING COVER ASSEMBLY—REAR (Coupes and

and Convertible Coltipes
REAR SPRING COVER ASSEMBLY—FRONT
REAR SPRING COVER ASSEMBLY—REAR

REAR SPRING STABILIZER
Standard on Cars Equipped with Axleflex

1/2"-20x7/16"

Torsion bar

Torsion bar rubber washer

Torsion bar nut

Torsion bar lockwasher

Torsion bar mounting bracket

Torsion bar mounting bracket bolt

Torsion bar mounting bracket bolt nut
Torsion bar mounting bracket bolt lockwasher
Torsion bar mounting bracket rubber bushing
Torsion bar mounting bracket bushing liner
Stabilizer arm

Stabilizer arm grommet

Stabilizer arm grommet bronze bushing
Stabilizer arm bolt

Stabilizer arm bolt spacer sleeve

Stabilizer arm bolt nut

Stabilizer arm bolt lockwasher

Stabilizer arm to spring plate connection
Stabilizer arm to spring plate connection
rubber cushion

Stabilizer arm to sp'ring plate connection
cushion retainer

Stabilizer arm to spring plate connection
spacer sleeve

Stabilizer arm to spring plate connection nut
Stabilizer spring plate—R. H.

Stabilizer spring plate—L. H.

REAR SPRING STABILIZER COMPLETE (Service kit

5/8"-18x3/8"

5/8"-18x15/16"

5/8"-24x17/64"

7/16"-20x3/8"

* 0% % X X X %

Terraplane
Sec. De
6 Luxe6
2 2
2 2
2 2
2 2
2 2
4 4
2 2
4 4
4 4
16 16
1
1
1
1 ..
1
1
2 ..
4 4
4 4
2
2
2
2
1 1
2 2
2 2
2 2
2 2
8 8
8 8
8 8
2 2
2 2
2 2
2 2
2 2
2 2
2 2
2 2
2 2
2 2
4 4
4 4
2 2
4 4
1 1
1 1
1 1

ADBNAEANDNODNNN O

= -
o -

NDNNNPNPNNNNNOOONNNN -

S

D

ey

Shes

ADBNAEANMNDNMNDNNN ©

[
o -

NNNNNDNNNNNOOONNNN -

N

D

ey

Hudson

De
Luxe8

ADBNBAEANDNODNDNN

= -
o -

NDNNNPNPDNNNNNOOONNNN -

S

D

ey

Cust-
om8

NENNDNDNDN

= .
o

NNNNNNONNNNNOOONNNN P

i

n

)



HUDSON-TERRAPLANE PARTSLIST 21
SHOCK ABSORBERS
Terraplane Hudson

llus. Part Fec. De De Qus-

No No Description Specifications 6 Luxe6 6 8 Luxe8 om8
BZ 47258 SHOCK ABSORBER ASSEMBLY—FRONT * 2 2
BZ 47264 SHOCK ABSORBER ASSEMBLY—REAR * 2 2
BZ 47740 PISTON AND VALVE ASSEMBLY—FRONT (Standard) * 2 2
BZ 47741 PISTON AND VALVE ASSEMBLY—REAR (Standard) * 2 2
BZ 47742 PISTON AND VALVE ASSEMBLY—FRONT (Heavy control) * 2 2
BZ 47743 PISTON AND VALVE ASSEMBLY—REAR (Heavy control) * 2 2
BZ 47744 PISTON AND VALVE ASSEMBLY—FRONT (Light control) * 2 2
BZ 47745 PISTON AND VALVE ASSEMBLY—REAR (Light contral) * 2 2
BZ 611 Piston rod nut 4 4
BZ 48103 Piston rod guide * 4 4
BZ 45501 Base ail filler screw 4 4
BZ 45502 Base oil filler screw gasket 4 4
BZ 48109 Filler screw wrench (Service) * 1 1 . . . .
BZ 47260 SHOCK ABSORBER ASSEMBLY—FRONT * 2 2 2 2
Bz 47266 SHOCK ABSORBER ASSEMBLY—REAR * 2 2 2 2
BZ 47746 Valve plate—front (Stamped No. 10) (Standard) * 2 2 2 2
BZ 46026 Valve plate—rear (Stamped No. 7) (Standard) 2 2 2 2
BZ 47747 Valve plate—front (Stamped No. 11) (Heavy control) * 2 2 2 2
BZ 47748 Valve plate—rear (Stamped No. 8) (Heavy control) * 2 2 2 2
BZ 47748 Valve plate—front (Stamped No. 8) (Light control) 2 2 2 2
BZ 46028 Valve plate—rear (Stamped No. 6) (Light control) 2 2 2 2
BZ 611 Piston rod nut 4 4 4 4
BZ 48092 PISTON ROD GUIDE AND OIL SEAL ASSEMBLY * 4 4 4 4
BZ 46029 Piston valve disc 4 4 4 4
BZ 46030 Piston valve spring 4 4 4 4
BZ 46031 Piston valve spring guide 4 4 4 4
BZ 48086 Head unlocking pin * 4 4 4 4
BZ 48089 Base ail filler screw * 4 4 4 4
BZ 48090 Base oil filler screw gasket * . . 4 4 4 4
BZ 47278  Front and rear shock absorber head grommet * 8 8 8 8 8 8
Bz 47278  Rear shock absorber base grommet * 4 4 4 4 4 4
BZ 47279  Front shock absorber base cushion * 4 4 4 4 4 4
BZ 46718  Front shock absorber base cushion retainer 2 2 2 2 2 2
BZ 47605  Front shock absorber base cushion cup washer * 2 2 2 2 2 2
Bz 46720  Front shock absorber base nut 2 2 2 2 2 2
BZ 46719  Front shock absorber base plain washer .. .. 2 2 2 2
Bz 71532  Front shock absorber upper bracket cotter—special 2 2 2 2 2 2
BzZ 613 Front shock absorber upper bracket washer—outer 2 2 2 2 2 2
BX 545 Front shock absorber upper bracket to fender support rivet 6 6 6 6 6 6
BZ 47277 Rear shock absorber bracket knurled pin (Used

without fender well) * 2 . . . . .
Bz 71511  Rear shock absorber bracket (upper) stud washer—inner 2 2 2 2 2 2
Bz 71532  Rear shock absorber bracket (upper) stud cotter—special 2 2 2 2 2 2
Bz 71511  Rear shock absorber clip plate stud washer—inner * 2 2 2 2 2 2
BZ 613 Rear shock absorber clip plate stud washer—outer 2 2 2 2 2 2
Bz 71532  Rear shock absorber clip plate stud cotter—special 2 2 2 2 2 2
Bz 71543  Rear shock absorber bracket knurled pin washer, outer * 2
BUMPERS—FRONT

C 112645 FRONT BUMPER ASSEMBLY 1 1 .. ..
C 112646 FRONT BUMPER ASSEMBLY 1 1 .. ..
C 112647 FRONT BUMPER ASSEMBLY .. .. 1 1
C 112633 Outside bar 1 1 .. ..
C 112617 Outside bar 1 1 .. ..
C 112627 Outside bar .. .. .. .. 1 1
C 112616 Inside bar 1 1 1 1 1 1
BZ 114048 Outside bar end bolt 2 2 .. .. .. ..
BZ 114047 Outside bar end bolt .. .. 2 2 2 2
Bz 414 Outside bar end bolt nut 2 2 2 2 2 2
BZ 108099 Starting crank bracket 1 1 1 1 .. ..
BZ 108100 Starting crank bracket .. .. 1 1
BZ 111524 Starting crank bracket bolt 1 1



22 HUDSON-TERRAPLANE PARTSLIST

BUM PERS—FRONT —Continued

Terraplane Hudson
lus. Part S De S De Qus-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
BZ 108499  Starting crank bracket bolt * . . 1 1 1 1
BO 70573 Starting crank bracket bolt nut 1 1 1 1
C 108097  Front bumper frame bar—R. H * 1 1 1 1 1 1
C 108098  Front bumper frame bar—L. H. * 1 1 1 1 1 1
BO 71252 Frame bar to inside bar bolt 3/8"-24x1-1/4" 4 4 4 4 4 4
BX 12415 Frame bar to inside bar bolt nut 3/8"-24x21/64" 4 4 4 4 2 2
BZ 70860  Frame bar to frame bolt 1/2"-13x2" 2 2 2 2 2 2
BZ 10214 Frame bar to frame bolt 1/2"-13x1-1/4" 2 2 2 2 2 2
Bz 70572 Frame bar to frame bolt nut 4 4 4 4 4 4
BZ 111636 FRONT BUMPER FENDER GUARD AND CLAMPASSEMBLY 2 2
BZ 114202 FRONT BUMPER FENDER GUARD AND CLAMPASSY —RH. 1 1
BZ 114203 FRONT BUMPER FENDER GUARD AND CLAMPASSY —L H. 1 1
BZ 111260 FRONT BUMPER FENDER GUARD AND CLAMPASSY —RH. 1 1
BZ 111261 FRONT BUMPER FENDER GUARD AND CLAMPASSY —L.H . T 1 1
BZ 111637  FRONT BUMPER FENDER GUARD ASSEMBLY 2 2 e
BZ 114204 FRONT BUMPER FENDER GUARD ASSEMBLY—R. H * .. .. 1 1
BZ 114205 FRONT BUMPER FENDER GUARD ASSEMBLY—L. H. * . . 1 1
BZ 111270 FRONT BUMPER FENDER GUARD ASSEMBLY—R. H g 1 1
BZ 111271 FRONT BUMPER FENDER GUARD ASSEMBLY—L. H 8 1 1
BZ 111638  Front bumper fender guard clamp o) 2 2
BZ 111258  Front bumper fender guard clamp—R. H. = . . 1 1
BZ 111259  Front bumper fender guard clamp—L. H. h . 1 1 iy
BZ 111262  Front bumper fender guard clanp—R. H [ . . . . 1 1
BZ 111263  Front bumper fender guard clamp—L. H o . 1 1
BZ 71462  Front bumper fender guard clamp bolt [ 4 4 4 4 4 4
BZ 71463 Front bumper fender guard clamp bolt nut 4 4 4 4 4 4
HA 114272 FRONT BUMPER FENDER GUARD SERVICEKIT * 1
HA 111309 FRONT BUMPER FENDER GUARD SERVICE KIT 1 1
HA 111639 BUMPER FENDER GUARD SERVICE KIT (Front or Rear) 2 2 .. ..
BO 108306 FRONT LICENSE PLATE BRACKET ASSEMBLY 1 1 1 1 1 1
BZ 1031  Front license plate bracket bolt 3/8"-24x1" 1 1 1 1 1 1
BX 12415  Front license plate bracket bolt nut 1 1 1 1 1 1
BO 100341  Front license plate clamp 1 1 1 1 1 1
BO 70185 Front license plate clamp bolt 1/4"-20x7/7" 1 1 1 1 1 1
BZ 70676  Front license plate clamp bolt nut 14"-20x14" 1 1 1 1 1 1
BUMPERS—REAR

C 112634 REAR BUMPER ASSEMBLY (Coach and Sedan) * 1 1
C 112638 REAR BUMPER ASSEMBLY (Coupes and Convertibles) * 1 1 N
C 112618 REARBUMPER ASSEMBLY (Coach and Sedan) * 1 1
C 112622 REAR BUMPER ASSEMBLY (Coupes and Convertibles) * 1. 1 ..
C 112630 REARBUMPER ASSEMBLY (Coupes and Convertibles) * 1
C 112628 REAR BUMPER ASSEMBLY (Coach, Sedans and Brougham) * 1 1
C 112635 Outside bar (Coach and Sedan) * 1 1
C 112639 Outside bar (Coupes and Convertibles) * 1 1 )
C 112619 Outside bar (Coach and Sedan) * 1 1
C 112623 Outside bar (Coupes and Convertibles) * .
C 112631 Outside bar (Coupes and Convertibles) * 1
C 112629 Outside bar (Coach, Sedans and Brougham) * .. .. .. .. 1 1
C 112620 Inside bar—R. H. (Coach, Sedan and Brougham) * 1 1 1 1 1 1
C 112621 Inside bar—L. H. (Coach, Sedan and Brougham) * 1 1 1 1 1 1
C 112624 Inside bar—R. H. (Coupes and Convertibles) * 1 1 1 1 1
C 112625 Inside bar—L. H. (Coupes and Convertibles) * 1 1 1 1 1
BZ 114048 Outside bar end bolt * 2 2
BZ 114047 Outside bar end bolt * 2 2 > 5
Bz 414 Outside bar end bolt nut 2 2 2 2
BZ 111520 Outside bar to inside bar bolt 2 2 .. ..
BZ 108498 Outside bar to inside bar bolt 2 2 2 2
BO 70573 Outside bar to inside bar bolt nut 2 2 2 2 2 2
C 108007  Framebar—R. H. (Coach, Sedan and Brougham) Without 1 1 1 1 1 1
C 108008 Frame bar—L. H. (Coach, Sedan and Brougham) | Trunk 1 1 1 1 1 1
C 114043 Frame bar—R. H. (Coach, Sedan and Brougham) With * 1 1 1 1 1 1
C 114044 Frame bar—L. H. (Coach, Sedan and Brougham) | Trunk * 1 1 1 1 1 1
C 108011  Framebar—R. H. (Coupes and Convertibles) 1 1 1 1 1



HUDSON-TERRAPLANE PARTSLIST 23
BUMPERS—REAR—Continued
Terraplane Hudson
Ilus. Part S De S De Cug-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
C 108012 Framebar—L. H. (Coupes and Convertibles) 1 1 1 1 1 ..
BZ 1031 Frame bar bolt 3/8"-24x1" 4 4 4 4 4 4
BX 12415 Frame bar bolt nut 3/8"-24x2l/64" 4 4 4 4 4 4
BM 1385 Frame bar to frame bolt 7/16"-14x11/2" 4 4 4 4 4 4
BO 70573 Frame bar to frame bolt nut 7/16"-14x3/8" 4 4 4 4 4 4
BZ 114206 REAR BUMPER FENDER GUARD AND CLAMP ASSEMBLY * 2 2 .. ..
BZ 111266 REAR BUMPER FENDER GUARD AND CLAMP ASSEMBLY .. .. 2 2
BZ 111636 REAR BUMPER FENDER GUARD AND CLAMP ASSEMBLY 2 2 .. ..
BZ 114207 REAR BUMPER FENDER GUARD ASSEMBLY 2 2 .. ..
Bz 111273 REAR BUMPER FENDER GUARD ASSEMBLY * .. .. 2 2
BZ 111637 REAR BUMPER FENDER GUARD ASSEMBLY 2 2 .. ..
BZ 111265 Rear bumper fender guard clamp 2 2 .. ..
BZ 111267 Rear bumper fender guard clamp .. .. 2 2
BZ 111638 Rear bumper fender guard clamp 2 2 .. .. .. ..
BZ 71462 Rear bumper fender guard clamp bolt 4 4 4 4 4 4
BZ 71463 Rear bumper fender guard clamp bolt nut 4 4 4 4 4 4
HA 114273 REAR BUMPER FENDER GUARD SERVICE KIT * 1 1 . ..
HA 111311 REAR BUMPER FENDER GUARD SERVICEKIT .. .. 1 1
HA 111639 BUMPER FENDER GUARD SERVICE KIT (Front or rear) 2 2
FRAME
C 47512 FRAMEASSEMBLY (Without fender well) * 1
C 47514 FRAMEASSEMBLY (With fender well) * 1 ..
C 47513 FRAME ASSEMBLY (Without fender well) * 1
C 47516 FRAMEASSEMBLY (With fender well) * 1 ..
C 47518 FRAMEASSEMBLY * 1 .. ..
C 47520 FRAME ASSEMBLY * 1 1 ..
. C 47522 FRAMEASSEMBLY * .. .. 1
1 C 47534 SIDE MEMBER ASSEMBLY—R. H. (Without fender well) * 1 1
2 C 47535 SIDE MEMBER ASSEMBLY—L. H. (Without fender well) * 1 1
1 C 47536 SIDE MEMBER ASSEMBLY—R. H. (With fender well) * 1 1
2 C 47537 SIDE MEMBER ASSEMBLY—L. H. (With fender well) * 1 1 ..
1 C 47539 SIDEMEMBERASSEMBLY—R.H * 1
2 C 47540 SIDEMEMBERASSEMBLY—L.H * 1 .. ..
1 C 47542 SIDEMEMBER ASSEMBLY—R. H * 1 1
2 C 47543 SIDE MEMBER ASSEMBLY—L. H * 1 1 ..
1 C 47545 SIDEMEMBERASSEMBLY—R.H * 1
2 C 47546 SIDE MEMBER ASSEMBLY—L. H. * .. .. 1
3 BZ 44864  Front spring front bracket—R. H. (Without fender well) * 1 1
4 BZ 44865  Front spring front bracket—L. H. (Without fender well) * 1 1
3 BZ 47553  Front spring front bracket—R. H. (With fender well) * 1 1
4 BZ 47554  Front spring front bracket—L. H. (With fender well) * 1 1 ..
3 BZ 44866  Front spring front bracket—R. H. 1
4 BZ 44867  Front spring front bracket—L. H. 1 .. .. ..
3 BZ 47555  Front spring front bracket—R. H. 1 1 1
4 BZ 47556  Front spring front bracket—L. H. .. .. 1 1 1
5 BZ 44868  Front spring rear bracket: 2 2 .. .. .. ..
5 BZ 44869  Front spring rear brackets .. .. 2 2 2 2
BZ 44870  Front spring rear bracket reinforcement 2 2 .. .. .. ..
o Bz 44871 Front spring rear bracket reinforcement .. .. 2 2 2 2
6 BZ 44872  Rear spring front bracket—R. H. 1 1 1 1 1
7 BZ 44873  Rear spring front bracket—L. H. 1 1 1 1 1 ..
6 BZ 44874  Rear spring front bracket—R. H. 1
7 BZ 44875 Rear spring front bracket—L. H. 1
8 BZ 47550 REAR SHOCK ABSORBER BRACKET ASSEMBLY
(Without fender well) * 2
BZ 47557  Rear shock absorber bracket—R. H. (With fender well) * 1
BZ 47558  Rear shock absorber bracket—L. H. (With fender well) * 1 .. .. .. .. ..
BZ 47557  Rear shock absorber bracket—R. H * 1 1 1 1 1
BZ 47558  Rear shock absorber bracket—L. H. * 1 1 1 1 1
BZ 46692  Rear shock absorber bracket reinforcement—inner
(Without fender well) 2 .. .. .. .. ..
BX 3197 Rear shock absorber bracket rivet 4 4 4 4 4 4



AWYHA




HUDSON-TERRAPLANE PARTSLIST

25

Ilus.

No.

10
10
11
12
13
14
17
18
19
19

20

No

BZ 44878
BZ 44879

BZ 44881

w
N
&R

BZ 44848

BZ 44904
BZ 44905
BZ 44906
BZ 44907
BZ 40479
C 41108
C 44852
C 44853
C 44855
C 44856
BZ 44857
BZ 40490
44898
44899
44902
44903

0O000

47772
47778
47784

000

FRAM E —Continued

Description Specifications

Rear spring rear bracket—R. H.
Rear spring rear bracket—L. H.
Rear spring rear bracket—R. H.
Rear spring rear bracket—L. H.
Rear spring rear bracket reinforcement
Body bolt bracket No. 1

Body bolt bracket No. 2

Body bolt bracket No. 3—R. H
Body bolt bracket No. 3—L. H.
Body bolt bracket No. 3

Running board bracket

Running board bracket—right front—bolt
Running board bracket bolt nut
Rear axle bumper

Rear axle bumper bolt

Rear axle bumper bolt nut
BATTERY TRAY ASSEMBLY
BATTERY TRAY ASSEMBLY
Battery seat

Battery clamp bolt

Battery clamp bolt bracket

Battery clamp bolt insulator (Wood)
Battery clamp bolt clip nut

5/16"-18x3/4"
5/16"-18x5/16"

5/16"-18x5/16"

Battery tray to frame bolt 5/16"-18x3/4"
Battery tray to frame bolt nut 5/16"-18x5/16"
Framerivet 5/16"-18x1"
Framerivet 5/16"-18x1-1/8"
Framerivet 5/16"x3/4"
Framerivet 5/16"x5/8"
Framerivet

Famerivet 3/8"x1"

FRAME —CROSSMEMBER

Front cross member—front
Front cross member—front
FRONT CROSS MEMBER ASSEMBLY—REARYS)
FRONT CROSS MEMBER ASSEMBLY—REAR
FRONT CROSS MEMBER ASSEMBLY—REAR

Front cross member—rear—radiator support

FRONT CROSS MEMBER ENGINE SUPPORT ASSEM-

BLY—R.H
FRONT CROSS MEMBER ENGINE SUPPORT ASSEM-
BLY—L. H.

Front cross member engine support—R. H

Front cross member engine support—L. H

Front cross member engine support—R. H

Front cross member engine support—L. H.

Engine support grommet cup
ENGINE SUPPORT CROSS MEMBER ASSEMBLY
Brace—R. H.
Brace—L. H
Brace—R. H
Brace—L. H.
Brace plate—upper
Brace plate—lower
GAS TANK SUPPORT MEMBER (FRONT) ASSEMBLY
GAS TANK SUPPORT MEMBER (FRONT) ASSEMBLY
GAS TANK SUPPORT MEMBER ASSEMBLY—REAR
REAR CROSS MEMBER ASSEMBLY

ENGINE AND MOUNTING

ENGINE ASSEMBLY (Standard)
ENGINE ASSEMBLY (Standard)
ENGINE ASSEMBLY (Standard)

5/16"-18x1-1/4"

Terraplane
Soec. De
6 Luxe6

1 1

1 1

2 2

2 2

1 1

1 1

2 2

2 2

2 2

2 2

4 4

4 4

1 1

2 2

2 2

2 2

2 2

2 2

5 5

5 5
Asrequired
Asrequired
Asrequired
Asrequired
Asrequired

1 1

1 1

I A

1 1

1 1

1 1

1 1

1 .1.

1 1

1 .-

.. 1

1 1

1 1

1 ..

1

RPRARRNNNN: PR NN

GUINNNNN -

=

PREPN

AANNNN. PR NN

COUINNNNN R

PRPEPNRPRP

PR
[l

PP

Hudson

De
Luxe8

ARNNNN: PP NN

COINNNNN R

RPRRNRPE

Ll

[ e

Cust-
om8

ARAAMNNNN NN R

CUINNNNNBRE

PR RPN P

PR



ENGINE—TERRAPLANE DE LUXE



HUDSON-TERRAPLANE PARTSLIST

27

llus.
No.

Part
No

47796
47775
47781
47787
C 47799
BM 71251
BM 71207
BT 3488
BM 40638
BM 71219
BM 40639
BM 42530
BM 40640
BM 42531
BM 42545
BM 42532
BM 40642
BZ 908
Bz 122

C 44719
C 45326

C 44720
BM 14112
BM 71049
BM 70568
BM 227
BM 45519
BM 45520
BM 37196
F 33144
BM 395
Bz 70177
BZ 908
BM 120
BM 42787
F 40339
BM 1157
BM 61446
BM 47110
BM 40342

BM 9168
BM 1157
BM 46901
BM 46903

47111
47112
47113
47117
47118
BM 9751
BM 42891
BM 45588
BM 42961
BM 42893
BM 37764
BM 38555
BM 45592

T OO0

ENGINE AND M OUNTING—Continued

Description Specifications

ENGINE ASSEMBLY (Standard)

ENGINE ASSEMBLY (With high compression head)
ENGINE ASSEMBLY (With high compression head)
ENGINE ASSEMBLY (With high compression head)
ENGINE ASSEMBLY (With high compression head)
Engine front mounting bolt—long

Engine front mounting bolt—short

Engine front mounting bolt nut

Engine front mounting bolt sleeve

Engine front mounting bolt washer

Engine front mounting grommet—upper

Engine front mounting grommet—upper

Engine front mounting bolt grommet—|ower

Engine front mounting bolt grommet—|ower

Engine rear mounting

Engine rear mounting

Engine rear mounting to clutch housing bolt

Engine rear mounting to frame bolt

Engine rear mounting to frame bolt nut

7/16"-20x29/64"

5/16"-18x7/8"
5/16"-18x5/16"

CYLINDERS

CYLINDER AND PISTONS ASSEMBLY (Std. compression)
CYLINDER AND PISTONS ASSEMBLY (With hi-compres-
sion head)
CYLINDER AND PISTONS ASSEMBLY
Cylinder expansion plug
Cylinder expansion plug (camshaft)
Cylinder intake inspection expansion plug
Cylinder stud (for generator adjusting bracket)
CYLINDER WATER JACKET COVER ASSEMBLY
CYLINDER WATER JACKET COVER ASSEMBLY
Cylinder water jacket cover gasket
Cylinder water jacket cover gasket
Cylinder water jacket cover bolt 5/16"-18x5/8"
Cylinder water jacket cover washer Brass
Cylinder water jacket cover bolt 5/16"-18x7/8"
Cylinder water jacket drain
CYLINDER SUPPORT PLATE ASSEMBLY—FRONT
Cylinder support plate gasket
Cylinder support plate—front—bolt
Cylinder support plate—front—bolt lock
Cylinder support plate—rear
Cylinder support plate—rear—gasket
Cylinder support plate—rear—to cylinder dowel
Cylinder support plate—rear—to cylinder bolt
Cylinder support plate—rear—nbolt
OIL LEVEL GAUGE ASSEMBLY
OIL LEVEL GAUGE ASSEMBLY

3/8"-16x3/4"

7/16"-14x1-3/8"
3/8"-16x3/4"

CYLINDER HEAD—STANDARD

CYLINDER HEAD ASSEMBLY (6 to 1 compression ratio)
CYLINDER HEAD ASSEMBLY (6.2 to 1 compression rétio)
CYLINDER HEAD ASSEMBLY (6 to 1 compression ratio
Cylinder head gasket

Cylinder head gasket

Cylinder head expansion plug

Cylinder head stud 3-11/32" long
Cylinder head stud 3-1/2" long
Cylinder head stud 3-23/32" long
Cylinder head stud 3-13/16" long
Cylinder head stud 3-3/8" long
Cylinder head stud 4-1/32" long
Cylinder head stud 4-9/16" long

7/16"-20x2-15/16"
7/16"-20x2-2-3/4"

E L

Terraplane

ool
6

NANN BRI

N

P

NN P

PRARPRPNRPRPNOR R

o

ONNORNI

De
Luxe6

NBANNPRPRP.

N

NN

PRARPNRFRPPNORRE!

S

ONN O]

NBANN R

N

NN

PRRPNRPRPNORPRP

o

ONNODN]

8

N, NANNRPRRE]

NN

PR MR

[l

NN -
APRPNRPRPNORRRWERERP:

[l

Hudson

De
Luxe8

1

NBENNRRPR

N

P

NN P

PNRP AR

ARrNRRNVORRROEBNERD R

P

Cust-
om8

1

NENNRRPPRP]

N

[l

NN -

PNRP AP

ARrNRRNVORRRWENERD P

[l



28 HUDSON-TERRAPLANE PARTSLIST
CYLINDER HEAD—STANDARD—Continued
Terraplane Hudson
Ilus. Part Yo De S De Cug-
No. No Description Specifications 6 Lixe6 6 8 Luxe8 om8
BM 45594  Cylinder head stud 4-15/16" long * 4 4 4
BM 45596 Cylinder head stud 5-15/16" long 3 3 3
BM 110 Cylinder head nut .. .. .. .. .. ..
BM 71065 Cylinder head nut 21 21 21 30 30 30
HIGH COMPRESSION CYLINDER HEAD
(SPECIAL EQUIPMENT)
C 44776 CYLINDER HEAD ASSEMBLY (7.00 to 1 compression ratio) 1 1 1 ..
C 44726 CYLINDERHEAD ASSEMBLY (7.00 to 1 compression ratio) .. 1 1 1
C 44774 Cylinder head (7.00 to 1 compression ratio) 1 1 1 ..
C 45537 Cylinder head (7.00 to 1 compression ratio) .. 1 1 1
BM 47603 Fuel plate * 1 1 1 1 1 1
BM 71249 Fuel plate drive sere 2 2 2 2 2 2
C 45540 Cylinder head cover 1 1 1 ..
C 45541 Cylinder head cover .- 1 1 1
F 40899 Cylinder head to cover gasket 1 1 1 ..
F 45542 Cylinder head to cover gasket .. .. 1 1 1
BM 40900 Cylinder head to cover screw 4 4 4 3 3 3
BM 42895 Cylinder head stud 5-13/32" long 7 7 7
BM 42961 Cylinder head stud 3-23/32" long 2 2 2
BM 42893 Cylinder head stud 3-13/16" long 4 4 4
BM 42891 Cylinder head stud 3-11/16" long 8 8 8 ..
BM 37764 Cylinder head stud 3-3/8" long 16 16 16
BM 45592 Cylinder head stud 4-9/16" long 3 3 3
BM 38555 Cylinder head stud 4-1/32" long 4 4 4
BM 45594 Cylinder head stud 4-15/16" long 4 4 4
BM 45596 Cylinder head stud 5-15/16" long .. 3 3 3
C 44783 CYLINDERHEAD—SERVICEKIT-7.00to1 1 1 1 ..
C 44726 CYLINDER HEAD—SERVICEKIT-7.00to1 1 1 1
EXHAUST MANIFOLD
C 46466 EXHAUST MANIFOLD ASSEMBLY 1
1 C 46420 EXHAUST MANIFOLD ASSEMBLY 1 1 ..
C 46421 EXHAUST MANIFOLD ASSEMBLY) .. 1 1 1
BM 40707 Exhaust manifold stud—Ilong 1 1 1 ..
BM 4131 Exhaust manifold stud 1 1 1 3 3 3
BM 227 Exhaust manifold stud 4 4 4 7 7 7
BM 71058  Exhaust manifold stud nut 3/8"-16x3/8" 6 6 6 10 10 10
F 38038 Exhaust manifold gasket—end 2 2 2 ..
F 38039 Exhaust manifold gasket—center) 1 1 1 ..
F 33190 Exhaust manifold gasket—end 2 2 2
F 33191 Exhaust manifold gasket—intermediate 2 2 2
F 33192 Exhaust manifold gasket—center 1 1 1
BM 45536  Exhaust damper and shaft assembly 1 1 1 1 1
BM 38089  Exhaust damper shaft bushing 2 2 2 2 2
BM 37946  Exhaust damper spring—front 1 1 1 1 1
BM 45751  Exhaust damper spring—rear 1 1 ..
BM 45531  Exhaust damper spring—rear 1 1 1
BM 37947  Exhaust damper spring—front—retainer 1 1 1 1 1
BM 45731  Exhaust damper spring—rear—retainer No. O Taper pin 1 1 1 1 1
BM 37949  Exhaust damper spring—front—stud 1 1 ..
BM 45533  Exhaust damper spring—front—stud 1 1 1
BM 45533  Exhaust damper spring—rear—stud 1 1 ..
e BM 37949  Exhaust damper spring—rear—stud 1 1 1
2 BM 45528  Exhaust damper thermostat 1 1 1 1 1
3 BM 45535  Exhaust damper cover 1 1 1 1 1
F 38090 Exhaust damper cover gasket 1 1 1 1 1
BM 38088 Exhaust damper cover damper stop 2 2 2 2 2
BM 13073  Exhaust damper cover stud 5/16"-18x1-1/4" 2 2 2 2 2
BM 71259  Exhaust damper cover stud nut 5/16"-18x5/16" .. 2 2 2 2 2
BM 40351  Exhaust damper 1
BM 40352  Exhaust damper gasket 1



HUDSON-TERRAPLANE PARTSLIST 29
EXHAUST MANIFOL D—Continued
Terraplane Hudson
Ilus. Part S De S De Cug-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
BM 40353 Exhaust damper retainer 1
BM 71218 Exhaust damper retainer stud 2
Bz 70177 Exhaust damper retainer stud washer 2
BM 71108 Exhaust damper retainer stud nut 2
INTAKE MANIFOLD
C 47378 INTAKE MANIFOLD ASSEMBLY 1 1 1 .- . .-
C 47108  INTAKEMANIFOLD ASSEMBLY = e 1 1 1
BM 70568 Expansion plug 1 1 1 .. .. ..
BM 71288 Carburetor stud 2 2 2 2 2 2
BM 71100  Intake manifdld pipe plug (Without dutch vec. control) 1 1 1 1 1 1
BM 71091 Inteke manifold vacuum contral pipe union (With dutch
vac. control) 1 1
BM 43099 |nteke manifold vacuum control pipedbow (With dutch
vac. control) 1 1 1
BM 71091 |ntake manifold vacuum pipe union (Pre-sdector control) 1 1 .. .
BM 71092 |ntakemanifold vacuum pipedbow (Pre-sdector control) . . . 1 1 1
BM 71100 Intake manifold pipe plug (Without pre-sdector control) 1 1 1 1 1 1
BM 13073 Intake manifold to cylinder sud 516"-18x1-1/4" 8 8 8 .. .. ..
BM 4131 Intake manifold to cylinder sud .- . .- 8 8 8
Bz 122 Intake manifold to cylinder stud nut 5/16"-18x5/16" 8 8 8 .. .. ..
BM 110 Intake manifold to cylinder stud nut 3/8'-16x3/8" . .. . 8 8 8
BM 40626  Intakemanifold to exhaust manifold gasket 1 1 1 iy . .
BM 42019 |ntske menifald to exhaust manifold gasket . iy iy 1 1 1
BM 71044 Intake manifold to exhaust manifold bolt 3/8'-16x1/8" 2 2 2 .. .. ..
BM 71243 Intake manifold to exhaust manifold bolt 3/8'-16x1-1/4" .. .. .. 4 4 4
F 38007 Intake manifold to cylinder gasket—amdl 1 1 1 . . .
F 33171  Intekemanifold to cylinder gasket—smdll 2 2 2
F 33172 Intake manifold to cylinder gaske—large 2 2 2
BM 40630 Inteke manifold windshidd wiper tube  (Convertible
Coupeonly) 1 1 1 1
BM 71226 Intake manifold windshield wiper tube nipple (Converti-
ble Coupeonly) 1 1 1 1
BM 71225 |ntake manifold windshield wiper tube nut (Convertible
Coupeorly) 1 1 1 1
BM 40633 Inteke manifold windshield wiper tube (Except Converti-
ble Coupe) 1 1 1 1 1 1
BM 11841 Intake manifold windshield wiper tube nipple (Exoept
Convertible Coupe) 1 1 1 1 1 1
BM 11842 Intake manifold windshidd wiper tube nut (Except Con-
vertible Coupe) 1 1 1 1 1 1
FLYWHEEL AND CRANKSHAFT
C 44670 Crankshaft 1 1 1 .. .. ..
... C 44685 Crankshaft .. .. .. 1 1 1
4 BM 44671  Crankshaft starting jaw. 1 1 1 1 1 1
BM 37015  Crankshaft starting jaw washer 1 1 1 1 1 1
BM 40314 BEARING CAPASSEMBLY No. 1 1 1 1 .. .. ..
BM 42005 BEARING CAPASSEMBLY No. 1 .. .. .. 1 1 1
BM 40315 Bearing cap 1 1 1 .. .. ..
BM 42006 Bearing cap .. .. .. 1 1 1
BM 37234 Bearing—upper 1 1 1 .. .. ..
BM 37334 Bearing—upper .. .. .. 1 1 1
BM 37235 Bearing—Ilower 1 1 1 .. .. ..
BM 37335 Bearing—Ilower .. .. .. 1 1 1
BM 37236 Bearing cap shim—thin (No. 1 bearing) 6 6 6 .. .. ..
BM 37336 Bearing cap shim—thin (No. 1 bearing) .. .. .. 6 6 6
BM 37237 Bearing cap shim—thick (No. 1 bearing) 6 6 6 .. .. ..
BM 37337 Bearing cap shim—thick (No. 1 bearing) .. .. .. 6 6 6
BM 44672  BEARING CAPASSEMBLY No. 2 1 1 1



30

HUDSON-TERRAPLANE PARTSLIST

llus.
No.

Part
No

BM 37338
BM 35077
BM 33109
BM 44673
BM 37339
BM 44674
BM 37340
BM 37241
BM 37341
BM 37242
BM 37342
BM 37026
BM 37343
BM 37016
BM 33114
BM 37017
BM 37344
BM 37018
BM 37345
BM 38762
BM 37346
BM 38763
BM 37347
BM 37348
BM 33119
BM 37349
BM 37350

BM 37353
BM 37352
BM 37354
BM 37355
BM 38764
BM 38765
BM 2335

BM 13569
BM 37027
BM 60041
BM 60042
BM 33801
BM 44675
BM 44677
BM 37327
BM 37328
BM 38948

BO 9159

C 44678
C 44679
F 44079
F 44729

BM 40280
BM 71237
BM 40281
BM 12117
BM 40282
BM 44684

C 43803
C 43804

BM 45480
BM 45481

FLYWHEEL AND CRANKSHAFT—Continued

Description

BEARING CAP ASSEMBLY No. 2

Bearing cap

Bearing cap

Bearing—upper

Bearing—uppe)

Bearing—lower

Bearing—Iower
Bearing cap shim—thin (Nos. 2 and 4 Bearing)
Bearing cap shim—thin (Nos. 2 and 4 Bearing)
Bearing cap shim—thick (Nos. 2 and 4 Bearing)
Bearing cap shim—thick (Nos. 2 and 4 Bearing)
BEARING CAP ASSEMBLY No. 3
BEARING CAP ASSEMBLY No. 3

Bearing cap

Bearing

Bearing—upper

Bearing—uppers

Bearing—Iower

Bearing—lower
Bearing cap shim—thin (No. 3 Bearing)
Bearing cap shim—thin (No. 3 Bearing)
Bearing cap shim—thick (No. 3 Bearing)
Bearing cap shim—thick (No. 3 Bearing)
BEARING CAP ASSEMBLY No. 4

Bearing cap

Bearing—upper

Bearing—lower
(Shimsfor No. 4 Bearing same as No. 2)
BEARING CAP ASSEMBLY No. 5

Bearing cap

Bearing—upper

Bearing—lower
Bearing cap shim—thin
Bearing cap shim—thick
Bearing screw (Part of al cap assemblies)
Bearing cap No. 1 packing
Bearing cap stud (No. 2 bearing)
Bearing cap stud—short
Bearing cap stud—long
Bearing cap stud nut
CRANKSHAFT OIL THROW ASSEMBLY—UPPER
Crankshaft oil throw—|ower
Crankshaft oil throw gasket—upper
Crankshaft oil throw gasket—Iower
Crankshaft oil throw reinforcement—Iower
Crankshaft oil throw bolt
Crankshaft oil throw—|ower—bolt
FLYWHEEL ASSEMBLY
FLYWHEEL ASSEMBLY

Starter gear ring

Starter gear ring
Flywheel bolt
Flywheel bolt nut
Flywheel drain plug
Flywheel drain plug gasket
Flywheel dowel pin
Flywheel driving pin

Specifications

3/8"-24x21/64"

CAMSHAFT

Camshaft
Camshaft
Camshaft bearing No. 1
Camshaft bearing No. 1

Terraplane Hudson
Sec De s De Cust-
6 Luxe6 6 8 Luxe8 om8
.. 1 1 1
1 1 1 ..
.. 1 1 1
1 1 1 ..
.. 1 1 1
1 1 1 .. .. ..
.. 12 12 12
6 6 6 .. .. ..
.. 12 12 12
6 6 6 ..
.. 1 1 1
1 1 1 ..
.. 1 1 1
1 1 1 ..
.. 1 1 1
1 1 1 ..
.. 1 1 1
1 1 1 ..
.. 6 6 6
6 6 6 ..
.. 6 6 6
6 6 6 ..
6 6 6
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1. 1 1.
1 1 1
1 1 1
6 6 6
.. 6 6 6
6 6 6 10 10 10
As required
2 2 2 .. ..
4 4 4 8 8 8
2 2 2 2 2 2
8 8 8 10 10 10
1 1 1 1 1 1
1 1 1 1 1 1
1 1 1 1 1 1
1 1 1 1 1 1
2 2 2 2 2 2
5 5 5 5 5 5
2 2 2 2 2 2
1 1 1 ..
.. 1 1 1
1 1 1 .. ..
.. .. .. 1 1 1
6 6 6 6 6 6
6 6 6 6 6 6
2 2 2 2 2 2
2 2 2 2 2 2
2 2 2 2 2 2
3 3 3 3 3 3
1 1 1 ..
.. 1 1 1
1 1 1 ..
1 1 1



HUDSON-TERRAPLANE PARTSLIST 31
CAMSHAFT —Continued
Terraplane Hudson
Ilus. Part De S De Cug-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
BM 45482  Camshaft bearing No. 2 1 1 1 .. .. ..
BM 45483  Camshaft bearing No. 2 .. .. .. 1 1 1
BM 45484  Camshaft bearing No. 3 1 1 1 .. .. ..
BM 45485  Camshaft bearing No. 3 1 1 1
BM 45486  Camshaft bearing No. 4
BM 45487  Camshaft bearing No. 5 .. .. .. .. .. ..
BM 61074  Camshaft bearing anchor plug 3 3 3 3 3 3
. BM 61978 Camshaft bearing anchor plug sea 3 3 3 3 3 3
10 BM 43435 Camshaft thrust button 1 1 1 1 1 1
BM 61614  Camshaft thrust button spring 1 1 1 1 1 1
BM 40006 Camshaft thrust plate (On timing gear cover) 1 1 1 1 1 1
BM 555 Camshaft thrust plate rivet 2 2 2 2 2 2
BM 60701 Camshaft thrust plate washer 1 1 1 1 1 1
CONNECTING RODS
11 F 44704 CONNECTING ROD COMPLETE—R. H. 3 3 3 3 3 3
12 F 44705 CONNECTING ROD COMPLETE—L. H. 3 3 3 3 3 3
BM 44710 Shim—thin 36 36 36 36 36 36
BM 44711  Shim—medium 36 36 36 36 36 36
BM 44712  Shim—thick 24 24 24 24 24 24
BM 44713 Bolt 12 12 12 12 12 12
BM 44714  Bolt nut 12 12 12 12 12 12
PISTON
F 47097 PISTON (See reference sheet for correct sizes) 6 6 6 6 6 6
BM 43460 Ring pin 12 12 12 12 12 12
F 37029  Piston pin (Furnished in .002", .005", .010" oversize) 6 6 6 6 6 6
F 33332 Piston pin bushing 6 6 6 6 6 6
BM 60063 Piston pinlock ring 12 12 12 12 12 12
F 43452 Piston ring—compression 12 12 12 12 12 12
F 43453 Piston ring—compression (.010" oversize) 12 12 12 12 12 12
F 43456 Piston ring—ail 12 12 12 12 12 12
F 43457 Pistonring—oil (.010" oversize) 12 12 12 12 12 12
VIBRATION DAMPNER
13 BM 44610 VIBRATION DAMPENER ASSEMBLY 1 1 1 1 1 1
BM 44611 Fanbelt pulley 1 1 1 1 1 1
BM 44786 Hub 1 1 1 1 1 1
BM 37024 Facing 2 2 2 2 2 2
BM 37025 Cover plate 1 1 1 1 1 1
BZ 908 Cover plate screw 5/16"-18x7/8" 6 6 6 6 6 6
BM 40286 Dampener spacer 1 1 1 1 1 1
BM 71199 Dampener key 1 1 1 1 1 1
VALVES
BM 47064 Valve tappet 12 12 12 16 16 16
BM 45444  Valve tappet guide. 12 12 12 16 16 16
BM 61512 Valve tappet adjusting screw 12 12 12 16 16 16
BM 45359  Valve tappet adjusting screw nut 12 12 12 16 16 16
BM 60681  Tappet clamp 6 6 6 8 8 8
... BM 908 Tappetclamp bolt 5/16"-18x7/8" 6 6 6 8 8 8
14 F 44612 Inletvalve 6 6 6 .. .. ..
F 33094 Inletvalve .. .. .. 8 8 8
F 61360 Valvestem guide (Inlet) 6 6 6 8 8 8
... BM 61591 Valve guide (Exhaust) 6 6 6 8 8 8
15 F 44613 Exhaustvalve 6 6 6 .. .. ..
F 44647 Exhaust valve .. .. .. 8 8 8
BM 45586 Valve spring 12 12 12 16 16 16
BM 35391 Vavespring 12 12 12 16 16 16
BM 60104 Valve spring sesat retainer 12 12 12 16 16 16



32

HUDSON-TERRAPLANE PARTSLIST

llus.
No.

16
17

18

19

No

45587
44618
44620
44629
44621
44622
44623
70204
44624
40429
44625
33154
44626
44627

2704

44730
46768
38023
36406
44746
44747
44749
44750
44751
44734
44735
219
12275
70177
5710
44754
44756
46791

44686
44687
44688
44689

44692
44693
43723
71195
40293
33179
71067
45200
40296
19960

6791
37270
45201
37787
45203
45202
37776
37777
71115
37791

VALVES—Continued

Description Specifications

Valve spring dampener

VALVE CHAMBER COVER ASSEMBLY
Valve chamber cover

Valve chamber cover plate

Valve chamber cover gasket
Valve chamber cover gasket
Valve chamber cover screw

Vave chamber cover screw

Valve chamber cover screw—Ilong
Valve chamber cover screw gasket
Breather tube

Breather tube support

Breather tube support gasket
Breather tube clip

Breather tube clip screw 1/4"-20x3/4"

OIL PAN

OIL PAN ASSEMBLY
OIL PAN ASSEMBLY
OIL RETURN PIPE ASSEMBLY
OIL RETURN PIPE ASSEMBLY
Suction pipe
Suction pipe
Suction pipe flange
Suction pipe flange
Suction pipe soldering plate
Qil pan gasket
Qil pan gasket
Qil pan bolt
Qil pan bolt (At suction pipe)
Oil pan bolt washer
Oil pan drain plug
OIL PAN TRAY ASSEMBLY
OIL PAN TRAY ASSEMBLY
Qil pan tray overflow screen

5/16"-18x3/4"
5/16"-18xI"

OIL PUMP AND CHECK VALVE

OIL PUMP COMPLETE
Body
Body plug
Body plug gasket
Plunger
Shaft
Shaft bushing
Gear
Gear pin
Shaft bushing retaining screw
Oil pump body gasket
Qil pump body bolt
OIL CHECK VALVE ASSEMBLY
Body
Body plug
Body plug gasket
Ball
Plunger
Plunger spring
Plunger pin
Plunger pin retainer
PRESSURE INDICATOR CONTACT PIN ASSEMBLY
Pressure indicator contact pin gasket
Pressure pin terminal nut
Pressure pin contact pin nut

Terraplane
Fec. De
6 Luxe6
12 12
2 2
2 2
2 2
2 2
4 4
2 2
2 2
2 2
2 2
2 2
1 1
11
11
11
11
2 2
23 23
2 2
2 2
1 1
1 1
11

RPNNNRPRRRPRRPRPRPRPREPRNRRPRPREPRPRREPRLRNONRER

RPNNRRPRRPRRPRPRRPRRPRENRRRPRERRPRRERRNNRR

N

NNNNON AN

N -

N -
PPN

[l

RPNNNRPRRRPRRPRPRPRPREPRNRRPRPREPRPRREPRLRNONRER

She
8

16

NDNNNNN G

I

N o -
roNEN

PP

RPNNRRRPRRPRPRRPRPREPRNRRPRPRPRPREPRLRNONRR

Hudson

De
Luxe8

16
2
2

NDNONNN G

N s -
roNEND PR

PP

RPNNRPRRRPRRPRPRRPRPREPRNRRPRPREPRPRREPRLRNONRER

Cug-
om8

16
5
2

NNNNN

N .
FPoNRBN Pe

a

RPNNRRPRRPRRPRPRRPRRRPRENRRRPRERRPRRERRNNRR



HUDSON-TERRAPLANE PARTSLIST

33

llus.

No.

20

21

22

23

BM
BM
BM
E

No

44912
44914
36393
11829
44916
44918
17976
11829
44920
44922
71092

47174
47175
47176
46878
46879
40250
46871
46872
47598
44787
47178
45277
40257
44636
45929
40245
2490
45925
45926
395
3820
46086
40260
45054
40942

40146
4934
40147
11799
44637
219
70177
122
40150
40151
40006
555

147145
147147
t47149
71288
6189
71076
45192
tt47150
tt45191

OIL PIPESAND FITTINGS

Description Specifications

OIL PUMP TO CHECK VALVE PIPE ASSEMBLY
OIL PUMP TO CHECK VALVE PIPE ASSEMBLY
Qil pump to check valve pipe union (Pump end)

Qil pump to check valve pipe union elbow (Valve end)
OIL PUMP TO CYLINDER PIPE ASSEMBLY

OIL PUMP TO CYLINDER PIPE ASSEMBLY

Qil pump to cylinder pipe union (Pump end)

Qil pump to cylinder pipe union elbow (Cylinder end)
OIL PUMP SUCTION PIPE ASSEMBLY

OIL PUMP SUCTION PIPE ASSEMBLY

Oil pump suction pipe union elbow

WATER PUMP AND FAN

WATER PUMP ASSEMBLY
WATER PUMP ASSEMBLY
BODY ASSEMBLY
SHAFT BEARING ASEMBLY—FRONT (Needle bearing
SHAFT BEARING—FRONT—OIL SEAL ASSEMBLY
SHAFT BEARING ASSEMBLY—REAR
SHAFT ASSEMBLY (Includes pulley)
PULLEY, SHAFT AND EXTENSION ASSEMBLY
Shaft thrust washer—rear
Shaft thrust washer—front
Shaft impeller
Shaft packing (Service only)
Shaft packing retainer
Shaft packing nut
Shaft packing nut lock
Water pump gasket
Water pump body bolt
Fan blade
Fan blade cushion
Fan blade bolt
Fan blade bolt
Fan blade bolt lock
Fan belt (Std. cylinder head)
Fan belt (High compression head)
Fan belt

5/16"-18x1/2"

5/16"-18x1/2"
5/16"-18x1/2"

TIMING GEARSAND COVER

Camshaft gear

Camshaft gear bolt

Camshaft gear

Camshaft gear key

TIMING GEAR COVER ASSEMBLY
Timing gear cover bolt 5/16"-18x3/4"
Timing gear cover washer Brass

Timing gear cover nut 5/16"-18x5/16"
Timing gear cover gasket

Timing gear cover oil sea

Camshaft thrust plate

Camshaft thrust plate rivet

3/8"-16X13/16"

CARBURETOR AND FUEL PUMP

CARBURETOR ASSEMBLY

CARBURETOR ASSEMBLY

CARBURETOR ASSEMBLY

Carburetor to manifold stud

Carburetor to manifold stud nut 3/8"-16x21/64"
Carburetor to manifold washer Specia
Carburetor to manifold gasket

Carburetor air cleaner

Carburetor air cleaner

Terraplane

Fec.
6

PR

PR

[EnY

RPRRPRPPRP

ARPNWRRPRPRPRPRPRRPPRI

PR N

NRPRRPOWKRRRPRWR

RPRNNNC

De
Luxe6

1

P PR

e

[EEY

PRRPRPR

PEREN. ARPNWRRRRPRREPRPRRRE]

NRPFRRPOWKRRRPRWR

PNNND P

-

PR

e

NRPRRPOWKRRRPRWR RPRPND PNWORRRRRPRRERR. RPRRR

[l

RPNNN

- N PR PRP. oo'g

RPRRPPRPPRP

ARPNWRRPRPRPRRPRPRRPPR]

N

NRPRRPOWKRRPRPWR

PNNNP

-

Hudson

De
Luxe8

s

e

[EEN

PR RRE

N, ARNWRRPRRRRERRRERE]

NRPFRPOWKRRRPRWR

PNNNPEC

[

Cust-
om8

el

N

[EEY

RPRERRE

N, ARNWRRPRRRERRERE]

NRPRPOWKRRRPRWR

RPNNNPC

[



HUDSON-TERRAPLANE PARTSLIST

llus.

Part
No

tt 47151
BM 46819
BM 46852
BM 46853
tt 44668
BM 44694
BZ 908
BM 3554
BM 40529
BM 45479
BM 45475
BM 45477
BM 11828
BM 36393
BM 17976
BM 17976
BM 71298

BO 12799
BZ 90
BZ 40436
BZ 550
BZ 41082
BZ 45169
BZ 41133
BZ 40682
BZ 43220
BZ 262
BZ 45170
BZ 45176
BO 12799
BZ 90
BZ 45171

BZ 45172

Bz 5771

BO 12799

CARBURETOR AND FUEL PUMP—Continued

Description Specifications

Carburetor air cleaner
Carburetor air cleaner Heavy duty
Carburetor air cleaner Service only
Carburetor air cleaner brace i
FUEL PUMP ASSEMBLY
Fuel pump to cylinder gasket
Fuel pump to cylinder bolt
Fuel pump street ell (For flexible connection)
Fuel pump flexible connection
Fuel pump flexible connection
FUEL PUMP TO CARBURETOR PIPE ASSEMBLY
FUEL PUMP TO CARBURETOR PIPE ASSEMBLY
Fuel pump to carburetor pipe union nut
Fuel pump to carburetor pipe elbow (Pump end)
Fuel pump to carburetor pipe union (Pump end)
Fuel pump to carburetor pipe union (Carburetor)
Carburetor choke control heat box to manifold
screw No. 10-32x3/4"
t Serviced by Carter Carburetor Corporation, St. Louis, Missouri.
tt Serviced by A. C. Spark Plug Co., Hint, Michigan

THROTTLE CONTROL

ACCELERATOR PEDAL COMPLETE (Black)
ACCELERATOR PEDAL COMPLETE (Brown)
Pedal toe plate bumper (without clutch vacuum control)
Pedal anti-rattle spring
Pedal anchor bracket
Pedal anchor bracket rivet 3/16"x3/8"
Pedal anchor clevis pin
Pedal to shaft operating lever link
Pedal to shaft operating lever link clevispin
Pedal to shaft operating lever link spring
Pedal to shaft operating lever link spring washer
Pedal to shaft operating lever link sleeve
ACCELERATOR CROSS SHAFT ASSEMBLY
Accelerator cross shaft carburetor pull rod lever
Carburetor pull rod lever return spring
Cross shaft clutch vacuum control lever
Accelerator cross shaft bracket screw
Accelerator cross shaft bracket screw nut
Accelerator cross shaft bracket screw lockwasher
Accelerator cross shaft silencing spring
Accelerator cross shaft silencing spring washer
Accelerator cross shaft anti-rattle spring
Manifold bellcrank
Manifold bellcrank return spring
Manifold bellcrank return spring anchor pin
Manifold bellcrank stud
Manifold bellcrank stud washer
MANIFOLD BELLCRANK TO CARBURETOR ROD ASSEMBLY
MANIFOLD BELLCRANK TO CARBURETOR ROD ASSEMBLY
Manifold bellcrank to carburetor rod nut
Manifold bellcrank to carburetor rod lockwasher
ACCELERATOR SHAFT TO MANIFOLD BELLCRANK ROD
ASSEMBLY
ACCELERATOR SHAFT TO MANIFOLD BELLCRANK ROD
ASSEMBLY
Accelerator cross shaft to manifold bellcrank
rod clevis
Accelerator cross shaft to manifold bellcrank
rod clevis nut 10-32x1/8"

No. 10-32x5/8"
No. 10-32x1/8"

Terraplane

Fec. De

6 Luxe6

11
11
1 1
2 2
1 1
1 1
11
2 2
1 1
11
2 2
1

RPRRPRPRPRPNRRPAMMNDMNRRRRRPRRRPRPRRPRWORRE R

NN

[EnY

RPRRRPRRPRNRRPRARMRNRRRERRRRRPRRERPRRPRWORRE R

NN

[

NN

[EnY

PR NP
NP RPRPPR

P NP

PRRPRPRPRPNRRPAMMNDMNRPRRRRRPRRPRRPRPWORRE R
PRRPRPRPNRPRRPADMDNRRRPRPRREPRPRREPRREPRPWORRE R

NN P

8

Hudson

De
Luxe8

NP R R

PN

RPRRPRRPNVNRRPARMRMRRRRPRRPRRERRREPWRRERRE]

NN

Cust-
om8

NP PR

PN

RPRRPRRPNVNRRPARMRMRRRRPRRPRRERRPREROWRRE PR

NN P



HUDSON-TERRAPLANE PARTSLIST 35
THROTTLE CONTROL—Continued
Terraplane Hudson
llus. Part e De P De Qus-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
BZ 5825 Accelerator cross shaft to manifold bellcrank
rod clevis pin 1 1 1 1 1 1
BO 12799 Accelerator cross shaft to manifold belicrank
nut (Ball joint end) 1 1 1 1 1 1
THROTTLE CONTROL—R.H.D
BZ 61517  Accelerator peda 1 1 1 1 1 1
BZ 7911 Accelerator peda to shaft taper pin 1 1 1 1 1 1
BZ 45610  Accelerator pedal stop 1 1 1 1 1 1
BZ 41021 PEDAL SHAFT AND LEVER ASSEMBLY 1 1 1 1 1 1
BZ 40989 Pedal shaft carburetor pull-rod lever 1 1 1 1 1 1
BO 18447  Pedal shaft bracket screw No. 10-32x5/8" 2 2 2 2 2 2
BO12799  Pedal shaft bracket screw nut No. 10-32x1/8" 2 2 2 2 2 2
BZ 90 Pedal shaft bracket screw |ockwasher 2 2 2 2 2 2
BZ 43991 PEDAL SHAFT TO MANIFOLD BELLCRANK ROD
ASSEMBLY 1 1 1
BZ 43463 PEDAL SHAFT TO MANIFOLD BELLCRANK ROD
ASSEMBLY 1 1 1
BZ 42052 PEDAL SHAFT TO MANIFOLD BELLCRANK ROD
ASSEMBLY 1 1 1
BZ 43044 PEDAL SHAFT TO MANIFOLD BELLCRANK ROD
ASSEMBLY N . » 1 1 1
BZ 5771 Pedal shaft to manifold bellcrank rod clevis 1 1 1 1 1 1
BO 12799 Pedal shaft to manifold belicrank rod clevis nut 1 1 1 1 1 1
BZ 5825 Pedal shaft to manifold bellcrank rod clevis pin 1 1 1 1 1 1
BZ 33980 Pedal shaft to manifold bellcrank rod return spring 1 1 1 1 1 1
BZ 63371 Pedal shaft to manifold belicrank rod return spring clip . . . 1 1 1
tBZ 43040 ACCELERATOR CROSS SHAFT ASSEMBLY 1 1 1 1 1 1
tBZ 43042  Accelerator cross shaft carburetor pull rod lever 1 1 1 1 1 1
tBZ 43043  Accelerator cross shaft clutch vacuum control
lever 1 1 1 1 1 1
tBO 18447  Accelerator cross shaft bracket screw No. 10-32x5/8" 4 4 4 4 4 4
tBO 12799  Accelerator cross shaft bracket screw nut No. 10-32x1/8" 4 4 4 4 4 4
tBZ 90 Accelerator cross shaft bracket screw lockwasher 4 4 4 4 4 4
tBZ 550 Accelerator cross shaft silencing spring 1 1 1 1 1 1
tBZ 40436  Accelerator cross shaft silencing spring washer 1 1 1 1 1 1
tBZ 41082 Accelerator cross shaft anti-rattle spring 2 2 2 2 2 2
tBZ 45171 ACCELERATOR SHAFT TO MANIFOLD BELLCRANK
ROD ASSEMBLY 1 1 1
BZ 45172 ACCELERATOR SH FT TO MANIFOLD BELLCRANK
ROD ASSEMBLY N N N 1 1 1
tBz 5771 Accelerator shaft to manifold bellcrank rod clevis 1 1 1 1 1 1
tBO 12799  Accelerator shaft to manifold bellcrank rod clevis nut 1 1 1 1 1 1
tUsed with vacuum clutch control
CLUTCH
BT 45140 CLUTCH ASSEMBLY 1 1 1 .. .. ..
.. BT 45141 CLUTCH ASSEMBLY .. .. .. 1 1 1
1 F 45142 DRIVING PLATE COMPLETE 1 1 1 .. .. ..
1 F 45143 DRVING PLATE COMPLETE .. .. .. 1 1 1
3 BT 45152 Pressure plate 1 1 1 .. .. ..
3 BT 45153 Pressure plate .. .. .. 1 1 1
4 BT 40038 Throwout finger 3 3 3 3 3 3
5 BT 40039 Throwout finger pin(First type—Ilong) 3 3 3 3 3 3
5 BT 47633 Throwout finger pin (Second type—short) 3 3 3 3 3 3
6 BT 40042 Throwout finger retainer 3 3 3 3 3 3
BT 71157 Throwout finger retainer washer 7/16" Shakeproof 3 3 3 3 3 3
.. BO 70867 Throwout finger retainer lockwasher 3 3 3 3 3 3
7 BT 70194 Throwout finger retainer nut 3 3 3 3 3 3
8 BT 45148 Engaging spring 9 9 9
.. BT 45154 Engaging spring—inner 6 6 6 .. .. ..
8 BT 45149 Engaging spring .. .. .. 12 12 12
9 BT 40045 Cover 1 1 1



\NA= =




HUDSON-TERRAPLANE PARTSLIST 37
CLUTCH—Continued
Terraplane Hudson
Ilus. Part Sec. De S De Cug-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
9 BT 42628 Cover .. .. .. 1 1 1
10 F 40046 Cover gasket 1 1 1 .. .. ..
10 F 42632 Cover gasket .. .. .. 1 1 1
11 BX 71410 Cover bolt 5/16"-24x5/8" 16 16 16 .. .. ..
11 BO 70096 Cover bolt 5/16"-24x3/4" .. .. .. 16 16 16
12 BT 42630 COLLARASSEMBLY 1 1 1 1 1 1
13 BT 41258 Throwout bearing 1 1 1 1 1 1
14 BT 40047 Oil sed 1 1 1 1 1 1
15 BT 42587 Throwout bearing grease retainer 1 1 1 1 1 1
16 BT 40055 Shifter yoke 1 1 1 1 1 1
Bz 71174 Shifter yoke taper pin No. 4x1-1/2" 2 2 2 2 2 2
BT 42970 Shifter yoke shaft 1 1 1 1 1 1
BT 40308 Shifter yoke shaft bushing 4 4 4 4 4 4
BT 43540 SHIFTER YOKE SHAFT COUPLING LEVER ASSEMBLY 1 1 1 1 1 1
BT 42975 Shifter yoke shaft coupling lever pin 2 2 2 2 2 2
BT 2354  Shifter yoke shaft coupling lever taper pin 1 1 1 1 1 1
BZ 33980 Shifter yoke shaft coupling lever return spring 1 1 1 1 1 1
BT 43533 Shifter yoke shaft coupling lever pinroller 2 2 2 2 2 2
BT 47132 Shifter yoke shaft transmission lock operating lever
(Low and reverse) 1 1 1 1 1 1
BT 2354  Shifter yoke shaft transmission lock operating lever
taper pin 1 1 1 1 1 1
BT 71497 Shifter yoke shaft transmission lock operating lever
screw 1 1 1 1 1 1
BM 272  Shifter yoke shaft transmission operating lever
screw nut 1 1 1 1 1 1
CLUTCH—R.H.D.
BT 42970  Shifter yoke shaft 1 1 1 1 1 1
BT 47196  SHIFTER YOKE SHAFT COUPLING LEVER ASSEMBLY 1 1 1 1 1 1
BT 40308  Shifter yoke shaft bushing 4 4 4 4 4 4
BT 2354 Shifter yoke shaft coupling lever taper pin 2 2 2 2 2 2
CLUTCH CONTROL
BZ 45041  CROSS SHAFT AND BRACKET ASSEMBLY 1 1 1 1 1 1
BM 219  Cross shaft bracketbolt 5/16"-18x3/4" 2 2 2 2 2 2
BZ 122  Cross shaft bracket nut 5/16"-18x5/16" 2 2 2 2 2 2
BZ 42938  Cross shaft felt 1 1 1 1 1 1
BZ 45053  Cross shaft felt retainer 1 1 1 1 1 1
BZ 45054  Cross shaft felt retainer spring 1 1 1 1 1 1
BZ 45235  CONTROL LINK ASSEMBLY 1 1 1 1 1 1
BZ 71290 Control link clevis 1 1 1 1 1 1
BT 71030 Control link clevis nut 1 1 1 1 1 1
BZ 8683 Control link clevis pin 1 1 1 1 1 1
BZ 71256  Control link clevis pin (clutch pedal) 1 1 1 1 1 1
BZ 40317  Control return spring 1 1 1 1 1 1
s BZ 30868 Control return spring clip 1 1 1 1 1 1
CLUTCH CONTROL—R.H.D.
BZ 45042  CROSS SHAFT AND BRACKET ASSEMBLY 1 1 1 1 1 1
BZ 42942  CONTROL LINK ASSEMBLY 1 1 1 1 1 1
BO 12481  Control link clevis nut 5/16"-24x17/64" 1 1 1 1 1 1
CLUTCH VACUUM CONTROL
(Optional Equipment)
BZ 46683 VACUUM CONTROL CYLINDER, VALVE AND
PENDULUM ASSEMBLY 1 1 1
Bz 46685 VACUUM CONTROL CYLINDER ASSEMBLY (Less
valve) 1 1 1
BZ 45184 VACUUM CONTROL CYLINDER, VALVE AND
PENDULUM ASSEMBLY 1 1 1



1

glai md

fag

baa lag

lam

TRANSMISSION



HUDSON-TERRAPLANE PARTSLIST 39
CLUTCH VACUUM CONTROL—Continued
Terraplane Hudson
Ilus. Part De De Cug-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
BZ 45975 VACUUM CONTROL CYLINDER ASSEMBLY (Less
valve) 1 1 1
BZ 46941 VACUUM CONTROL CYLINDER PISTON ROD
ASSEMBLY 1 1 1
BZ 43675 VACUUM ACUUM CONTROL CYLINDER PISTON ROD
ASSEMBLY . .. .. .. 1 1 1
BZ 46687  Vacuum control cable play link 1 1 1 1 1 1
BX 3433  Vacuum control cylinder stud nut 1/4"-20x7/16" 1 1 1 1 1 1
BZ 43023  Vacuum control cylinder mounting bracket 1 1 1 1 1 1
Bz 5402  Vacuum control cylinder mounting bracket stud
nut 3/8"-16x3/16" 2 2 2
BT 12167  Vacuum control cylinder mounting bracket stud
nut 7/16"-14x1/4" .. .. .. 2 2 2
BO 12481  Vacuum control cylinder cable play link nut 5/16"-24x17/64" 2 2 2 2 2 2
BX 18251  Vacuum control cylinder cable play link clevis pin 1 1 1 1 1 1
BZ 41133  Vacuum control cylinder cable play link spring 1 1 1 1 1 1
BZ 30868  Vacuum control cylinder cable play link spring clip 1 1 1 1 1 1
BZ 44052  Vacuum control cylinder piston rod guard (Rubber) 1 1 1 1 1 1
BZ 43903  Vacuum control valve to cylinder gasket 1 1 1 1 1 1
BZ 43026 VACUUM CONTROL BELLCRANK ASSEMBLY 1 1 1 1 1 1
BZ 43029  Vacuum control bellcrank to coupling lever rod 1 1 1 1 1 1
BZ 43473 VACUUM CONTROL BELLCRANK BRACKET
ASSEMBLY 1 1 1
BZ 43031 VACUUM CONTROL BRACKET BELLCRANK
ASSEMBLY .. .. .. 1 1 1
BZ 43034  Vacuum control lever rod (To accelerator shaft) 1 1 1 1 1 1
BZ 43035  Vacuum control valve belicrank 1 1 1 1 1 1
Bz 38208  Vacuum control valve belicrank bracket 1 1 1 1 1 1
BO 18459  Vacuum control valve belicrank bracket screw No. 10-32x1/2" 2 2 2 2 2 2
Bz 6998  Vacuum control valve belicrank clevispin 1 1 1 1 1 1
BZ 43475 VACUUM CONTROL VALVE ROD ASSEMBLY 1 1 1 .. . .
Bz 43036 VACUUM CONTROL VALVE ROD ASSEMBLY .. . .. 1 1 1
Bz 5771  Vacuum control valverod clevis No. 10-32x1/8" 1 1 1 1 1 1
BO 12799  Vacuum control valverod clevis nut 1 1 1 1 1 1
Bz 5825  Vacuum control valverod clevispin 1 1 1 1 1 1
BZ 45175  Vacuum control valverod ball joint 1 1 1 1 1 1
BO 12799  Vacuum control valve rod ball joint nut No. 10-32x1/8" 1 1 1 1 1 1
BZ 41133  Vacuum control valve rod pull-back spring 1 1 1 1 1 1
BZ 41134  Vacuum control valve rod pull-back spring clip 1 1 1 1 1 1
BZ 43477 VACUUM CONTROL VACUUM PIPE ASSEMBLY 1 1 1 .. . ..
Bz 43038 VACUUM CONTROL VACUUM PIPE ASSEMBLY .. . .. 1 1 1
Bz 71167  Vacuum control vacuum pipe union nut 1 1 1 1 1 1
BZ 43099  Vacuum control vacuum pipe elbow (Intake
manifold) 1 1 1
BZ 71091 Vacuum control vacuum pipe union (Intake
manifold) .. .. .. 1 1 1
Bz 112988 VACUUM CONTROL WIRE ASSEMBLY 1 1 1
Bz 112989 VACUUM CONTROL WIRE ASSEMBLY .. . .. .. . ..
Bz 70121 Vacuum control wire lockwasher 1 1 1 1 1 1
Bz 70122 Vacuum control wire nut 1 1 1 1 1 1
C 48345 VACUUM CONTROL (SERVICEKIT) 1 1 1 .. . ..
C 48347 VACUUM CONTROL (SERVICEKIT) 1 1 1
CLUTCH VACUUM CONTROL—R.H.D.
C 48346 VACUUM CONTROL (SERVICEKIT) 1 1 1 .. .. ..
C 48348 VACUUM CONTROL (SERVICEKIT) 1 1 1
TRANSMISION—Continued
(Without Hill-Hold)
C 47986t TRANSMISSION ASSEMBLY 1 1 1 1 1 1
BT 40662 Speedometer gear 4-1/9to1 1 1 1 1 1 1
BT 40663 Speedometer pinion ! 1 1 1 1 1 1



40 HUDSON-TERRAPLANE PARTSLIST

TRANSMISION—Continued

Terraplane Hudson
Ilus. Part Spec. De Spec. De Cus-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
C 47987 tTRANSMISSION ASSEMBLY * 1 1 1 1 1 1
BT 43114 Speedometer gear 4-5/9t01 1 1 1 1 1 1
BT 43116 Speedometer pinion i 1 1 1 1 1 1
NOTE-47986 and 47987 does not include Bell Housing or Low and
Reverse Interlock Strap; but does include Interlock Plunger and
Bracket.
1 BT 47290 CASEASSEMBLY(?) * 1 1 1 1 1 1
BT 47255 Case stud (For electric hand power unit) * 2 2 2 2 2 2
BT 47207 Case stop pin (For electric hand belicrank) * 2 2 2 2 2 2
. BT 47203 Cross shift belicrank stud (For electric hand) * 1 1 1 1 1 1
2 BT 40101 Countershaft bushing—front 1 1 1 1 1 1
3 BM 14112 Countershaft bushing expansion plug 1 1 1 1 1 1
4 BT 47642 Reverse gear shifter lever locator seat * 1 1 1 1 1 1
5 BT 45598 Low and reverse shifter fork shaft 1 1 1 1 1 1
BT 71294 Low and reverse shifter fork shaft set scr 1 1 1 1 1 1
6 BT 40662 Speedometer gear (For 44146 transmission 4-19t0 1 1 1 1 1 1 1
. BT 40663 Speedometer pinion (For 44146 transmission) 1 1 1 1 1 1
6 BT 43114 Speedometer gear (For 44152 transmission) 4-59to0 1 1 1 1 1 1 1
. BT 43116 Speedometer pinion (For 44152 transmission) 4-5/9to 1 1 1 1 1 1 1
7 BT 40079  Case gasket 1 1 1 1 1 1
8 Bz 2346 Filler and drain plug 2 2 2 2 2 2
9 BT 42114 Maindrive gear bearing retainer 1 1 1 1 1 1
10 BT 40082 Main drive gear bearing retainer shim—thin As required
10 BT 40083 Main drive gear bearing retainer shim—thick As required

11 Bz 71258 Main drive gear bearing retainer screw

12 F 401 Maindrive bearing

13 BT 40084 Main drive gear bearing oil seal

14 F 71161 Main drive gear pilot bearing

15 BT 47291 MAIN DRIVE GEAR ASSEMBLY *
16 BT 44165 Mainshaft thrust ball seat

17 BT 44170 Mainshaft needle roller retainer ring

18 BT 47294 MAINSHAFT INTERMEDIATE GEAR ASSEMBLY *
19 BT 45018 Bushing

20 BT 17919 Mainshaft thrust ball

22 BT 42920 Mainshaft intermediate gear thrust washer—front

23 BT 40093 Mainshaft intermediate gear thrust washer—rear

24 BT 44166 Mainshaft intermediate gear thruster retainer

BT 47296 MAINSHAFT ASSEMBLY

25 BT 47297 Mainshaft

. BT 45626 Mainshaft plug

26 BT 47298 Mainshaft second and high shift deeve

27 BT 44169 Mainshaft needleroller *
28 BT 47299 Mainshaft low and reverse gear

e BT 47300 Mainshaft low and reverse gear retainer

21 F 42108 Mainshaft bearing *
29 BT 40061 Mainshaft bearing snap ring

30 BT 47301 Countershaft

31 BT 44172 COUNTERSHAFT CAPASSEMBLY

PRRPRPRPRPIVRERRPRPRPRRPRPNNRRRRPRRPREPRPE®
PRRPRRPRPREPNVNRRERRRPRRRPRPNNRRRRRPRREPRERE®
PRRPRPRPRPIVRERRPRPRPRRPRPNNRRRRPRRPREPRPE®
PRRPRRPRPRPIVRPERPRRPRPRPRRPRPNNRRRPRRPRRPEPRPEP®
PRRPRRPRPRPNVNRERPRRPRRPRPRRPRPNNRRRRRPREPREPRE®
PRRPRRPRPREPNVNRRERPRRRPRRRPRPNNRRRRRPRERERE®

32 BT 40102 Countershaft bushing—rear *
33 BT 71165 Expansion plug
35 BT 40105 Countershaft cap shim—thin As required
35 BT 40106 Countershaft cap shim—thick Asreguired
.. Bz 71258 Countershaft cap screw 2 2 2
35 BT 40107 Countershaft cap gasket 5/16"-18x7/8" 2 2 2 2 2 2
36 BT 42110 Countershaft drive gear 1 1 1 1 1 1
37 BT 42900 COUNTERSHAFT GEAR THRUST WASHER

ASSEMBLY 1 1 1 1 1 1
38 BT 47302 Countershaft intermediate gear 1 1 1 1 1 1
39 BT 47305 Countershaft intermediate gear ret in 1 1 1 1 1 1
40 BT 47304 Countershaft low and reverse gear 1 1 1 1 1 1
41 BT 40112 Countershaft thrust washer 1 1 1 1 1 1
42 BT 47305 Countershaft thrust washer retainer 1 1 1 1 1 1
43 BT 44175  Countershaft thrust washer spacer * 1 1 1 1 1 1

tNot used with Hill Hold.



HUDSON-TERRAPLANE PARTSLIST 41
TRANSM I SION—Continued
Terraplane Hudson
Ilus. Part Fec. De Sv=) De Cus-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
44 BT 40120 tLow and reverse shift rall 1 1 1 1 1 1
45 BT 40121  Second and high shift rail 1 1 1 1 1 1
46 BT 40122  Gear shift rail interlock 1 1 1 1 1 1
47 BT 58  tLock ball 2 2 2 2 2 2
49 BT 47641 Lock ball spring 2 2 2 2 2 2
51 BT 64006 Lock ball spring cap 2 2 2 2 2 2
- BT 41182 Lock plunger 2 2 2 2 2 2
52 BT 47310 LOW AND REVERSE SHIFTER ASSEMBLY) 1 1 1 1 1 1
53 BT 71163 Shifter pin 1 1 1 1 1 1
54 BT 40993  Low and reverse shifter lock screw 1 1 1 1 1 1
55 BT 40126  Low and reverseintermediate lever | | | | | I
56 BT 40127 Low and reverse intermediate lever stud 1 1 1 1 1 1
57 BT 12167  Low and reverseintermediate lever nut 7/16"-14x 1/4" 1 1 1 1 1 1
58 BT 44176  LOW AND REVERSE SHIFTER FORK ASSEMBLY 1 1 1 1 1 1
53 BT 71163 Pin 1 1 1 1 1 1
59 BT 44178 Low and reverse shifter fork spring 1 1 1 1 1 1
60 BT 44179 Low and reverse shifter forkspring seat 2 2 2 2 2 2
61 BT 47312  Second and high shifter fork 1 1 1 1 1 1
62 BT 40993  Second and high shifter fork lock screw 1 1 1 1 1 1
63 BT 44182 Reverse gear shaft (Stationary) 1 1 1 1 1 1
BT 47306 REVERSE GEAR (STATIONARY) AND SHAFT
(ROTATING) ASSEMBLY 1 1 1 1 1 1
64 BT 46444  Reverse gear shaft (Rotating) bushing 2 2 2 2 2 2
66 BT 44187  Reverse gear (Stationar ) retainer 2 2 2 2 2 2
67 BT 47308 Reverse gear (Sliding) 1 1 1 1 1 1
68 BT 44189 Reverse gear shaft cap 1 1 1 1 1 1
69 BT 44190 Reverse gear shaft cap gasket 1 1 1 1 1 1
70 BZ 71258  Reverse gear shaft cap screw 5/16"-18x13/16" 2 2 2 2 2 2
71 BT 44193 Reverse gear shifter 1 1 1 1 1 1
72 BT 44195  Reverse gear shifter lever 1 1 1 1 1 1
73 BT 44196 Reverse gear shifter lever locator pin 1 1 1 1 1 1
4 BT 47642 Reverse gear shifter lever locator seat 1 1 1 1 1 1
74 BT 44199 Reverse gear shifter pickup lever 1 1 1 1 1 1
75 BT 44196 Reverse gear shifter lever pickup plunger 1 1 1 1 1 1
76 BT 47624 Reverse gear shifter lever pickup plunger spring 1 1 1 1 1 1
7 BT 44203 Reverse gear shifter lever fulcrum 1 1 1 1 1 1
78 BT 3488 Reverse gear shifter lever fulcrum nut 7/16"-20x29/64" 1 1 1 1 1 1
79 BT 44204  tSpeedometer gear housing 1 1 1 1 1 1
80 BT 40133  tSpeedometer gear housing oil seat 1 1 1 1 1 1
81 BT 44206  Speedometer gear housing gasket 1 1 1 1 1 1
82 BZ 70862  tSpeedometer gear housing screw—Ilong 5/16"-18x17/8" 1 1 1 1 1 1
Bz 71258  tSpeedometer gear housings Screw—short 5/16"-18x17/8" 2 2 2 2 2 2
... BT 38067  Speedometer pinion sleeve 1 1 1 1 1 1
83 BT 42833  tCompanion flange 1 1 1 1 1 1
84 BO 18236  tCompanion flange screw 7/16"-20x7/8" 1 1 1 1 1 1
85 BT 40136  tCompanion flange screw washer 1 1 1 1 1 1
86 BT 40532  tCompanion flange screw washer seal 1 1 1 1 1 1
87 BT 41042  tCompanion flange screw gasket 1 1 1 1 1 1
88 BT 41152 Shift rail lock strap lever (Second and high) 1 1 1 1 1 1
89 BT 44207 Shift rail lock strap lever pivot 1 1 1 1 1 1
BM 271 Shift rail lock strap lever contact screw 1/4"-20x1-1/4" 1 1 1 1 1 1
BM 272 Shift rail lock strap lever contact nut 1/4"-20x1-7/32" 1 1 1 1 1 1
. BT 47206 Shift rail lock strap (Low and reverse) 1 1 1 1 1 1
90 BT 41154 Shift rail lock strap (Second and high) 1 1 1 1 1 1
91 BT 41155 Shift rail lock strap guide 2 2 2 2 2 2
BT 41156 Shift rail lock strap clevis pin (Second and high) 1 1 1 1 1 1
BT 34160 Shift rail lock strap spring (Second and high) 1 1 1 1 1 1
BT 34161 Shift rail lock strap spring retainer 2 2 2 2 2 2
BT 38275 Shift rail lock strap return  spring  (Low and
reverse) 1 1 1 1 1 1
BZ 33539 Shift rail lock strap return spring clip 1 1 1 1 1 1

tNot used with Hill Hold.



42 HUDSON-TERRAPLANE PARTSLIST

TRANSM I SION—Continued

Terraplane Hudson
llus. Part P De S De Cus-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
92 BT 47332 CLUTCH HOUSING ASSEMBLY * 1 1 1 1 1 1
. BT 40308 Shifter yoke shaft bushing 4 4 4 4 4 4
93 Bz 71081  Clutch housing to transmission case bolt 3/8"-16x1" 6 6 6 6 6 6
.. BT 71171 Clutch housing to cylinder plate bolt (Pilot bolt) 3/8"-24x1-11/16" 1 1 1 1 1 1
BT 18430  Clutch housing to cylinder plate bolt 3/8"-24x2-1/2" 1 1 1 1 1 1
BX 12415  Clutch housing to cylinder plate nut 3/8"-24x21/64" 2 2 2 2 2 2
BT 71160  Clutch housing to cylinder bolt—short 7/16"-14x1-3/4" 1 1 1 1 1 1
BZ 71159  Clutch housing to cylinder bolt -long 3/4"-16x2-5/8" 1 1 1 1 1 1
BZ 45019  Transmission bumper—side 2 2 2 2 2 2
BZ 45020  Transmission bumper—side—retainer 2 2 2 2 2 2
BZ 45021  Transmission bumper—side—bracket 1 1 1 1 1 1
BT 45022  Transmission bumper—side—bolt 3/8"-24x1-8" 2 1 1 1 1 1
BT 45022  Transmission bumper—side--bolt (With electric
hand) 1 .
Bz 62  Transmission bumper—side—bolt nut 3/8"-24x21/64" 4 2 2 2 2 2
Bz 62  Transmission bumper—side—bolt nut (With elec-
tric hand) 2
BZ 47256  TRANSMISSION BUMPER—SIDE—BRACKET
ASSEMBLY * . 1 1 1 1 1
BZ 47256  TRANSMISSION BUMPER—SIDE—BRACKET
ASSEMBLY (With electric hand) * 1
BO 70096  Transmission bumper—side—bracket toframe
bolt 5/16"-24x3/4" 2 4 4 4 4 4
BO 70096  Transmission bumper—side—bracket toframe
bolt (With electric hand) 4

tNot used with Hill Hold.
TRANSMISION

(With Hill-Hold)
C 47841 TRANSMISSION ASSEMBLY * 1 1 1 1 1 1
BT 40662 Speedometer gear 4-1/9to 1 4-1/9t0 1 1 1 1 1 1 1
BT 40663 Speedometer pinion I 1 1 1 1 1 1
C 47843  TRANSMISSION ASSEMBLY * 1 1 1 1 1 1
BT 43114 Speedometer gear 4-59to1 1 1 1 1 1 1
BT 43116 Speedometer pinion i 1 1 1 1 1 1
BT 45994  LOW AND REVERSE SHIFT RAIL ASSEMBLY 1 1 1 1 1 1
BT 45995 Low and reverse shift rail 1 1 1 1 1 1
BT 45996 Low and reverse shift rail pin 1 1 1 1 1 1
BT 58 Shift rail lock ball 1 1 1 1 1 1
BT 47649 Low and reverse shift rail lock plunaer (Low and reverse) * 1 1 1 1 1 1
BT 45723  HILL HOLD ASSEMBLY 1 1 1 1 1 1
BT 46224 CASE ASSEMBLY 1 1 1 1 1 1
BT 46226 Dowel 2 2 2 2 2 2
BT 46227 Case inspection hole cover 1 1 1 1 1 1
BT 8155 Case inspection hole cover screw 2 2 2 2 2 2
BT 46223 Hill hold to transmission case screw Specia 1 1 1 1 1 1
Bz 12275 Hill hold to transmission case screw 5/6"-18x1 2 2 2 2 2 2
BT 46228 RELEASE LOCK ASSEMBLY 1 1 1 1 1 1
BT 46230 Pivot pin 1 1 1 1 1 1
BT 46231 Pivot pin retainer 1 1 1 1 1 1
BT 46232 Release lock spring 1 1 1 1 1 1
BT 46233 Release lock spring anchor pin 1 1 1 1 1 1
BT 46234 RELEASE PLATE ASSEMBLY 1 1 1 1 1 1
BT 46235 Release plate 1 1 1 1 1 1
BT 46237 Release plate spring 1 1 1 1 1 1
BT 46233 Release plate spring anchor pin 1 1 1 1 1 1
BT 46238 Release plate guide screw Specid 2 2 2 2 2 2
BT 46239 Release plate guide screw lock nut 2 2 2 2 2 2
BT 46308 RELEASE LATCH—COMPLETE 1 1 1 1 1 1
BT 46242 Release latch shim 1 1 1 1 1 1



HUDSON-TERRAPLANE PARTSLIST 43
TRANSM I SION—Continued
(With Hill-Hold)
Terraplane Hudson
Ilus. Part Spec De S De Ot
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
BT 46238 Release latch pivot screw 1 1 1 1 1 1
BT 46239 Release latch pivot screw lock nut Specid 1 1 1 1 1 1
BT 46243 Release latch spring 1 1 1 1 1 1
BT 46244 Pawl 1 1 1 1 1 1
BT 46245 Pawl pivot 1 1 1 1 1 1
BT 46246 Pawl spring 1 1 1 1 1 1
BT 46309 CAP COMPLETE 1 1 1 1 1 1
BT 46248 Cap 1 1 1 1 1 1
BT 46250 Cap cover plate 1 1 1 1 1 1
BT 46251 Cap oil sedl 1 1 1 1 1 1
BT 46252 Main spring 1 1 1 1 1 1
BT 46433 MAIN SPRING ANCHOR ASSEMBLY 1 1 1 1 1 1
BT 46434 Main spring anchor pin 1 1 1 1 1 1
BT 46255 Energizing spring 1 1 1 1 1 1
BT 46256 Rotating member 1 1 1 1 1 1
BT 46257 Companion flange 1 1 1 1 1 1
BT 46258 Companion flange lock ring 1 1 1 1 1 1
BT 46259 Main spring anchor bolt 3/8"-24x2" 2 2 2 2 2 2
BT 46254 Main spring anchor adjusting bolt Specid 1 1 1 1 1 1
BT 12387 Main spring anchor adjusting bolt lock nut 1 1 1 1 1 1
BT 46249 Cap gasket 1 1 1 1 1 1
Bz 12275 Cap bolt 5/16"-18xI" 3 3 3 3 3 3
BT 71437 Cap bolt (Through dowels) 2 2 2 2 2 2
HA 46431  HILL HOLD COMPLETE (SERVICEKIT) In-
cludes propeller shaft 1 1 1 1 1
HA 46432 HILL HOLD COMPLETE (SERVICEKIT) In-
cludes propeller shaft 1
HA 47942 HILL HOLD COMPLETE (SERVICEKIT) Less
propeller shaft * 1 1 1 1 1 1
(Other Parts same as Preceding Group)
TRANSMISSION CONTROL—CONVENTIONAL
C 40221 TRANSMISSION CONTROL ASSEMBLY 1 1 1 1 1 1
BT 40222 COVER ASSEMBLY 1 1 1 1 1 1
BT 40224 Fulcrum pin 1 1 1 1 1 1
Bz 908 Cover Screw 5/16"-18x7/8" 4 4 4 4 4 4
BT 40226 Cover gasket 1 1 1 1 1 1
C 42976 CONTROL LEVER ASSEMBLY 1 1 1 1 1 1
BT 43553 Control lever knob 1 1 1 1 1 1
BT 40233 Control lever fulcrum oil seal 1 1 1 1 1 1
BT 40234 Control lever fulcrum washer 1 1 1 1 1 1
BT 40235 Control lever fulcrum spring 1 1 1 1 1 1
ELECTRIC HAND TRANSMISSION CONTROL
BT 47328 TRANSMISSION COVER ASSEMBLY 1 1 1 1 1 1
BZ 12275  Transmission cover screw 5/16"-18xI" 4 4 4 4 4 4
BT 35442  Transmission cover fulcrum screw 1 1 1 1 1 1
BT 35443  Transmission cover fulcrum screw lock 1 1 1 1 1 1
BT 40226  Transmission cover gasket 1 1 1 1 1 1
BT 47315 CONTROL LEVER—UPPER—ASSEMBLY 1 1 1 1 1 1
BT 43553  Control lever-upper-knob 1 1 1 1 1 1
BT 47198 CONTROL LEVER—LOWER—ASSEMBLY 1 1 1 1 1 1
BT 47200 Control lever fulcrum oil seal 1 1 1 1 1 1
BT 47191  Control lever fulcrum spring 1 1 1 1 1 1
BT 47245 CONTROL LEVER—LOWER—CAP ASSEMBLY 1 1 1 1 1 1



AISSION CONTROL

TRIC




HUDSON-TERRAPLANE PARTSLIST 45
TRANSMISSION CONTROL —Continued
(Standard for Custom 8—Optiond other models)
Terraplane Hudson
Ilus. Part Sec. De S De Cug-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
... BT 47329  Control lever—lower--cap cork * 1 1 1 1 1 1
GE BT 47205 CONTROL SHAFT ASSEMBLY * 1 1 1 1 1 1
BT 47181 Control shaft |lever—inner * 1 1 1 1 1 1
BT 47202 Control shaft lever—inner—Ilock screw * 1 1 1 1 1 1
BT 47189 Control shaft seal Cork * 1 1 1 1 1 1
... BT 47190 Control shaft seal retainer * 1 1 1 1 1 1
F.. BT 47183 CROSS-SHIFT BELLCRANK ASSEMBLY * 1 1 1 1 1 1
BT 47185  Cross-shift bellcrank bushing * 1 1 1 1 1 1
BT 47186  Cross-shift bellcrank bushing seal Cork * 1 1 1 1 1 1
... BT 47187  Cross-shift bellcrank bushing seal retainer * 1 1 1 1 1 1
MK BT 47253  Cross-shift bellcrank stop screw * 2 2 2 2 2 2
BO 71398 Cross-shift bellcrank stop screw nut 1/4"-28x7/32" 2 2 2 2 2 2
BT 47207  Cross-shift bellcrank stop screw stop pin (In trans-
mission case) * 2 2 2 2 2 2
BT 47203 Cross-shift bellcrank stud (Pressesin transmission case) * 1 1 1 1 1 1
C 47322 POWER UNIT ASSEMBLY 1 1 1 1 1 1
BZ 124  Power unit to bracket stud nut 3/8"-24x13/32" 1 1 1 1 1 1
BT 47192  Power unit to bracket stud rubber washer * 1 1 1 1 1 1
BT 71521  Power unit to bracket stud plain washer 1 1 1 1 1 1
BT 47154  Power unit mounting bracket * 1 1 1 1 1 1
BM 110  Power unit mounting bracket stud nut 3/8"-16x3/8" 2 2 2 2 2 2
BT 47255  Power unit mounting bracket stud (In transmis-
sion case)
N.. BT 71506 Power unit shift rod clevispin 1 1 1 1 1 1
BT 47254  Power unit shift rod clevis pin spring washer 1 1 1 1 1 1
Bz 774  Power unit cross-shift rod clevis 1 1 1 1 1 1
BM 794  Power unit cross-shift rod clevis nut 1/4"-28x7/32" 1 1 1 1 1 1
BT 71522 Power unit cross-shift rod clevispin * 1 1 1 1 1 1
... C 48136 SELECTOR, WIRESAND JACKET TUBE ASSEMBLY * 1
S.. C 47739 SELECTOR, WIRESAND JACKET TUBE ASSEMBL * 1 1 1 1
S.. C 48137 SELECTOR, WIRESAND JACKET TUBE ASSEMBLY * 1
BT 47324 Selector wiresloom 7/16" 1. D. 4-1/2" lona S S S S S
BT 47326 Selector wires connection clip (Split) * 2 2 2 2 2 2
BO 9159  Selector wires connection clip clamp bolt 1/4"-20x5/8" 1 1 1 1 1 1
BZ 70874  Selector wires connection clip clamp bolt nut 1/4"-20x1/4" 1 1 1 1 1 1
c. BT 71395 Selector wires connection clip clamp bolt lockwasher 1 1 1 1 1 1
B.. BT 47327 SWITCHESAND WIRESASSEMBLY (Lower harness VALVE * 1 1 1 1 1 1
D.. BT 48242 HOUSING JUNCTION BLOCK ASSEMBLY * 1 1 1 1 1 1
J.. BT 48251 VALVE HOUSING COVER PLATE ASSEMBLY * 1 1 1 1 1 1
BT 48238 Valve housing gasket—Ilower * 1 1 1 1 1 1
BT 48239 Valve housing gasket—upper * 1 1 1 1 1 1
BZ 40711 Switch wiresclip (Cylinder water jacket screw) 1 1 1 1 1 1
BT 47204 Main contact switch to transmission cover gasket * 1 1 1 1 1 1
BO 18318 Main control switch to transmission cover screw 1/4"-20x3/4" 4 4 4 4 4 4
BO 105 Main control switch to transmission cover screw
lockwasher 4 4 4 4 4 4
BT 47249 Main contact switch shift lever * 1 1 1 1 1 1
BT 47309 Main contact switch shift lever silencing spring * 1 1 1 1 1 1
BT 47313 |INTERLOCK SWITCH ASSEMBLY (First type) See note * 1 1 1 1 1 1
BT 47944 |INTERLOCK SWITCH ASSEMBLY (Second type) I) * 1 1 1 1 1 1
BO 18447  Interlock switch to clutch housing bolt No. 10-32x5/8" 2 2 2 2 2 2
BO 71073 Interlock switch to clutch housing bolt nut No. 10-32x1/8" 2 2 2 2 2 2
. BT 12111 Interlock switch to clutch housing bolt lockwasher 2 2 2 2 2 2
H.. BT 47314 Interlock switch rod (Threaded length 1-1/8") First * 1 1 1 1 1 1
BO 71073 Interlock switch rod lock nut ' type 2 2 2 2 2 2
BT 47314 Interlock switch rod (Threaded length 1-7/8") Second 1 1 1 1 1 1
BT 47945 Interlock switch rod tapped sleeve type 1 1 1 1 1 1
BT 47946 Interlock switch rod special nut i 1 1 1 1 1 1

NOTE—In replacing 47313 Switch Assembly, use 47944, 47945 and
47946; also 47314 rod with 1 7/8 * thread length.



STEERING GEAR—ALL MODELS EXCEPT HUDSON CUSTOM EIGHT




HUDSON-TERRAPLANE PARTSLIST 47
ELECTRIC HAND TRANSMISSION CONTROL —Continued
(Standard for Custom 8—Optiond other models)
Terraplane Hudson
Ilus. Part Sec. De S De Cug-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
BT 47250 Off-On switch (Circuit breaker) * 1 1 1 1 1 1
... Bz 71384 Circuit breaker to cylinder support plate bolt 5/ 16"-18x5/8" 1 1 1 1 1 1
P.. BZ 47252 Circuit breaker operating clip Used 1 1 1 1 1 1
Q. BT 47331 Circuit breaker operating clip insert with 1 1 1 1 1 1
. BM 9182 Circuit breaker operating clip bolt vacuum 1 1 1 1 1 1
BM 272 Circuit breaker operating clip bolt nut ; clutch 1 1 1 1 1 1
BO 105 Circuit breaker operating clip bolt lockwasher control 1 1 1 1 1 1
BT 47251 Circuit breaker operating rod | Without * 1 1 1 1 1 1
BT 47201 Circuit breaker operating rod end vacuum * 1 1 1 1 1 1
BT 611 Circuit breaker operating rod nut control 1 1 1 1 1 1
BT 47383 POWER UNIT VACUUM PIPE ASSEMBLY—SHORT * 1 1 1 1 1 1
BT 47385 POWER UNIT VACUUM PIPE ASSEMBLY—LONG * 1 1 1 .. .. ..
BT 47387 POWER UNIT VACUUM PIPE ASSEMBLY—LONG * . .. .. 1 1 1
BT 47389 Power unit vacuum hose * 1 1 1 1 1 1
Bz 71170 Power unit vacuum hose clamp 2 2 2 2 2 2
BT 47898 * 1 1 1 1 1 1
ELECTRIC HAND TRANSMISSION CONTROL —R.H.D.
SELECTOR, WIRES AND JACKET TUBE ASSEMBLY
C 48138 Switch wires clip (Clutch housing, right side) .. .. .. .. .. 1
C 40919 Switch wires clip (Clutch housing, left side) 1 1 1 1 1 1
C 47897 1 1 1 1 1 1
PROPEL LER SHAFT AND UNIVERSAL JOINT
PROPELLER SHAFT ASSEMBLY
C 44642 PROPELLER SHAFT ASSEMBLY (Used with "Hill 1 1 1 1 1
C 45463 Hold")
PROPELLER SHAFT ASSEMBLY 1 1 1 1 1 ..
C 44643 PROPELLER SHAFT ASSEMBLY (Used with "Hill 1
C 45464 Hold")
FRONT UNIVERSAL JOINT ASSEMBLY .. .. .. .. .. 1
BZ 43508 FRONT UNIVERSAL JOINT ASSEMBLY) 1 1 1 1 1 ..
BZ 45612 Propeller shaft sleeve yoke .. .. .. .. .. 1
BZ 43510 Sleeve yoke expansion plug 1 1 1 1 1 1
BZ 43511 Sleeve yoke dust cap 1 1 1 1 1 1
Bz 51271 Sleeve yoke dust washer 1 1 1 1 1 1
BZ 43512 Sleeve yoke dust washer 1 1 1 1 1 ..
Bz 45613 Sleeve yoke dust washer retainer .. .. .. .. .. 1
BZ 51275 Sleeve yoke dust washer retainer 1 1 1 1 1 ..
BZ 45614 SHAFT AND REAR JOINT ASSEMBLY .. .. . .. 1
C 45615 SHAFT AND REAR JOINT ASSEMBLY (Used with "Hill Hold") 1 1 1 1 1
C 45617 SHAFT AND REAR JOINT ASSEMBLY 1 1 1 1 1 .
C 45616 SHAFT AND REAR JOINT ASSEMBLY (Used with "Hill Hold") 1
C 45618 Propeller shaft flange yoke .. .. .. .. .. 1
BZ 43514 Journal 2 2 2 2 2 2
BZ 43516 Journal gasket 2 2 2 2 2 2
Bz 43517 Journal gasket retainer 8 8 8 8 8 8
BZ 43518 JOURNAL BEARING ASSEMBLY 8 8 8 8 8 8
BZ 43809 Journal bearing race snap ring 8 8 8 8 8 8
BZ 43521 Propeller shaft bolt 8 8 8 8 8 8
Bz 71257 Propeller shaft bolt nut 3/8"-24x1-1/16" 8 8 8 8 8 8
Bz 62 Propeller shaft bolt nut lock 3/8"-24x21/64" 8 8 8 8 8 8
BZ 42837 Propeller shaft filler plug 8 8 8 8 8 8
Bz 9773 1 1 1 1 1 1
STEERING GEAR
STEERING GEAR
C 47224 STEERING GEAR COMPLETE * 1
C 48154 STEERING GEAR COMPLETE (With electric hand) * 1 ..
C 48157 STEERING GEAR COMPLETE * 1
C 48160 STEERING GEAR COMPLETE (With electric hand) * 1 .. .. ..
C 47225 STEERING GEAR COMPLETE * 1 1 1
C 48163 STEERING GEAR COMPLETE (With electric hand) * 1 1 1 -
C 47226 * 1






HUDSON-TERRAPLANE PARTSLIST 49
STEERING GEAR—Continued
Terraplane Hudson
lus. Part Spec De Sec De Cus-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
C 47628  STEERING GEAR COMPLETE (Brougham only) * . . . . . 1
C 46065  STEERING GEAR ASSEMBLY 1 1 1 1 1 .
... C 44520 STEERING GEAR ASSEMBLY . . . . .. 1
1 BZ 47232 Bdlam 1 1 1 1 1 .
BZ 47234 Ball am .. . .. .. .. 1
3 BZ 42333  Shaft 1 1 1 1 1 .
4 BZ 46894  SHAFT AND ROLLER TOOTH ASSEMBLY . . . . . 1
9 BZ 71222  Shaft nut 3/4"-16x7/16" 1 1 1 1 1 .
10 BZ 22641  Shaft nut . . . . . 1
BZ 70385  Shaft nut lockwasher 1 1 1 1 1 .
. BZ 33659  Shaft nut lockwasher .. .. .. .. .. 1
11 BZ 40763  Shaft thrust washer 1 1 1 1 1 .
12 BZ 46041  Shaft thrust washer 1
BZ 46042  Shaft shim—thin .010" 4
BZ 46043  Shaft shim—thick .030" . . . . . 3
BZ 45242 Shaft oil seal 1 1 1 1 1 ..
BZ 45245  Shaft oil sedl . . . . . 1
BZ 45243  Shaft oil seal retainer 1 1 1 1 1 1
. BZ 45244  Shaft oil seal retainer spring 1 1 1 1 1 1
14 BZ 40764  Shaft adjusting screw 1 1 1 1 1 ..
15 BZ 46044  Shaft adjusting screw .. .. .. .. .. 1
16 Bz 70278  Shaft adjusting screw nut 1 1 1 1 1 1
17 BZ 71263  Shaft adjusting screw lockwasher 1 1 1 1 1 ..
18 BZ 70195  Shaft adjusting screw lockwasher 1
BZ 46040  Shaft bushing . . . . . 2
C 42335 MAIN COLUMN TUBE AND WORM ASSEMBLY 1 1 11 1 =
... € 46060  MAIN COLUMN TUBE AND WORM ASSEMBLY > o z 1
19 C 40767 Main column tube 1 1 1 1 1 1
20 BZ 40776  WORM BEARING ASSEMBLY 2 2 2 2 2 2
21 BZ 40772  Worm bearing adjusting ring 1 1 1 1 1 ..
22 BZ 46900 Worm bearing adjusting ring 1
23 BZ 40773 WORM BEARING ADJUSTING RING THRUST
WASHER ASSEMBLY—UPPER 1 1 1 1 1 ..
BZ 40778 GREASE RETAINER TUBE ASSEMBLY 1 1 1 1 1 1
S BZ 40780  Grease retainer tube plug Cork 1 1 1 1 1 1
25 BZ 43531 HOUSING ASSEMBLY 1 1 1 1 1 ..
24 BZ 46034 HOUSING ASSEMBLY . . . . . 1
26 BZ 38587 Grease plug 1 1 1 1 1 1
27 BZ 40748 Housing cap—upper 1 1 1 1 1
28 BZ 40749 Housing cap—upper—shim—thin 1 1 1 1 1
28 BZ 46051 Housing cap—upper—shim—thick 4 4 4 4 4
29 Bz 395 Housing cap—upper—>bolt 5/16"-18x5/18" 4 4 4 4 4 ..
30 BZ 46049 Housing (worm) cover 1
31 BZ 46050 Housing (Worm) cover shim—thin 1
31 BZ 46051 Housing (Worm) cover shim—thick 5
32 BZ 395 Housing (Worm) cover bolt .. .. .. .. .. 4
33 BZ 63042 Eccentric adjusting sleeve 1 1 1 1 1
BZ 41085 Eccentric adjusting sleeve lock ring 1 1 1 1 1
- BZ 65708 Eccentric rivet 1 1 1 1 1
34 BZ 40751 Adjusting stud 1 1 1 1 1
35 BZ 41086 Adjusting stud nut 1 1 1 1 1
36 BZ 45467 HOUSING COVER ASSEMBLY 1 1 1 1 1 .
37 BZ 46052  Housing (Shaft) cover .. .- .. .. .. 1
BZ 63060 Housing cover stud 3 3 3 3 3
. Bz 62  Housing cover stud nut 3/8"-24x21/64" 3 3 3 3 3 ..
38 BZ 395  Housing cover (Shaft) bolt 5/16"-18x5/8". .. .. .. .. .. 4
39 BZ 40757  Housing cover gasket 1 1 1 1 1 ..
40 BZ 46053  Housing cover (Shaft) gasket .. .. .. .. .. 1
41 C 40781  JACKET TUBE ASSEMBLY (Without electric hand) 1 1 1 1 1 .
JACKET TUBE ASSEMBLY (With electric hand).. | See Electric * 1 1 1 1 1 1
JACKET TUBE ASSEMBLY  (With electrichand) ! Ihand group * . . . . .. ..
BZ 40783  Bushing 1 1 1 1 1 1
. BZ 32106  Jacket tube hole cover 1 1 1 1 1 1
43 BZ 30933  Jacket tube clamp 1 1 1 1 1 1



50

HUDSON-TERRAPLANE PARTSLIST

BZ 71526
BZ 12481
C 47222
C 47223
C 47625
BZ 70541
BX 18093
BZ 40784
BZ 47626
BZ 40785
BZ 47627
BZ 40786
BZ 40787
BZ 40788
BZ 40789
BZ 40790
BZ 40791
BZ 40792
Bz 71118
BZ 44263
BZ 62

C 47227
C 48155
C 48158
C 48161
C 47228
C 48164
C 47229
C 47629
C 46066
C 44521
BZ 42881
BZ 40761
BZ 46895
BZ 22641
BZ 33659
BZ 65719
BZ 45246
BZ 45247
BZ 45248
BZ 29784
BZ 70195
C 40766
C 46061
BZ 46069
BZ 46035
BZ 63043
BZ 39117

BZ 45468

BZ 40789
BZ 71118

44980
47020
44982
47022
47024

O0O000

STEERING GEAR—Continued

Description Specifications
Jacket tube clamp bolt 5/16"-24x2"
Jacket tube clamp bolt nut 5/16"-24x17/64"

Steering whee!

Steering wheel (Except Brougham)
Steering wheel (Brougham only)
Steering wheel key

Steering wheel nut 5/8"-18x3/8"
Horn button Black

Horn button (Brougham only) lvory

Horn button control cover

Horn button control cover (Brougham only) lvory

Horn button contact cup

Horn button contact spring disc

HORN TO BUTTON WIRE ASSEMBLY

CONNECTOR TO BUTTON WIRE ASSEMBLY

Horn to button wire terminal—upper

Horn to button wire terminal insulating washer

Hornto button wiretermind insulating washer seat

Connector to button wire terminal (Connector end)

Steering gear to frame bolt Specid
Steering gear to frame bolt nut 3/8"-24x21/64"

STEERING GEAR—R.H.D.

STEERING GEAR COMPLETE

STEERING GEAR COMPLETE (With electric hand)
STEERING GEAR COMPLETE

STEERING GEAR COMPLETE (With electric hand)
STEERING GEAR COMPLETE

STEERING GEAR COMPLETE (With electric hand)
STEERING GEAR COMPLETE (Except Brougham)
STEERING GEAR COMPLETE (Brougham only)
STEERING GEAR ASSEMBLY"'

STEERING GEAR ASEMBLY

Ball arm

Shaft

SHAFT AND ROLLER TOOTH ASSEMBLY

Shaft nut

Shaft nut lock washer

Shaft thrust washer

Shaft oil seal

Shaft oil seal retainer

Shaft oil seal retainer spring

Shaft adjusting screw

Shaft adjusting screw lock washer

MAIN COLUMN TUBE AND WORM ASSEMBLY
MAIN COLUMN TUBE AD WORM ASSEMBLY
HOUSING ASSEMBLY

HOUSING ASSEMBLY HOUSING ASSEMBLY
Eccentric adjusting sleeve lock ring

Adjusting stud

Adjusting stud nut 3/8"-24x21/64"

HOUSING COVER ASSEMBLY

JACKET TUBE ASSEMBLY (With electric hand) see electric
hand group

HORN BUTTON TO CONNECTOR WIRE ASSEMBLY
Horn button to connector wire terminal

DRAG LINK

DRAG LINK ASSEMBLY (Used without fender well)
DRAG LINK ASSEMBLY (Used with fender well)
DRAG LINK ASSEMBLY

DRAG LINK ASSEMBLY

DRAG LINK ASSEMBLY

EE A R

Terraplane
Soec. De
6 Luxe6
1 1
1 1
1 1
1 1
1 1
11
1 1
1 1
1 1
1 1
1 1
3 3
1
1 ..
1
1
11
11
1 1
11
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1
1
1 1
1 1

6

Y =

[ e

[

RPRRREPRREPRER;

[l

PR

Se:ol
8
1
1

PR

PR

PR

PRRPRRRPRERPRPR]

P

el ol

Hudson

De
Luxe8

1
1

s

s

[ N

RPRRRPRRRERER;

[l

PR

Cust-
om8

RPRRRPRRRRRERRPE.

P RRE

W W



HUDSON-TERRAPLANE PARTSLIST 51
DRAG LINK—Continued
Terraplane Hudson
Ilus. Part S De S De Cug-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
C 44986 DRAG LINK AND PLUGSASSEMBLY (Used
without fender well) 1 1
C 47026 DRAG LINK AND PLUGS ASSEMBLY (Used
with fender well) * 1 1 ..
C 44988 DRAG LINK AND PLUGS ASSEMBLY 1 .. ..
C 47028 DRAG LINK AND PLUGS ASSEMBLY 1 1 ..
C 47030 DRAG LINK AND PLUGS ASSEMBLY .. .. .. .. .. 1
BZ 40909 Plug—front end 1 1 1 1 1 1
BZ 60533 Plug—rear end 1 1 1 1 1 1
BZ 40688  Spring—front end 1 1 1 1 1 1
BZ 42899  Spring—rear end 1 1 1 1 1 ..
Bz 35396  Spring—rear end .. .. .. .. .. 1
BZ 40910 Ball seat—front end 2 2 2 2 2 2
BZ 60532 Ball seat—rear end 2 2 2 2 2 1
BZ 35660 Ball seat—rear end 1
BZ 35629  Socket 1
Bz 35713  Socket clamp 1
BX 406  Socket clamp bolt 3/8"-24x1-3/4" 1
Bz 62  Socket clamp bolt nut 3/8"-24x21/64" .. .. .. .. .. 1
BZ 42897 Dust cover—inner 1 1 1 1 1 ..
BZ 35691 Dust cover—inner .. .. .. .. .. 1
BZ 42898 Dust cover—outer 1 1 1 1 1 ..
BZ 35692 Dust cover—outer .. .. .. .. .. 1
Bz 70310 Dust cover bolt 3/16"-24x7/8" 1 1 1 1 1 1
Bz 3987 Dust cover bolt nut 3/16"-24x1/8" 1 1 1 1 1 1
BZ 40414 BOOT ASSEMBLY—FRONT 1 1 1 1 1 1
BZ 40416 Boot lace 1 1 1 1 1 1
DRAG LINK—R.H.D.
C 44983 DRAG LINK-R.H.D. 1 .. ..
C 47023 DRAG LINK ASSEMBLY * 1 1 ..
C 47025 DRAG LINK ASSEMBLY * .. 1
C 44989 DRAG LINK ASSEMBLY 1
C 47029 DRAG LINK AND PLUGS ASSEMBLY ..
C 47031 DRAG LINK AND PLUGS ASSEMBLY 1
BZ 45630 Socket .. .. .. .. .. 1
BZ 42889 Dust cover—inner 1 1 1 1 1
BZ 42890 Dust cover—outer 1 1 1 1 1
GASOLINE TANK—STRAPSAND PIPES
C 47079 GASOLINE TANK ASSEMBLY (Coach) * 1
C 47080 GASOLINE TANK ASSEMBLY (Sedan) * 1 .. .. .. ..
C 47084 GASOLINE TANK ASSEMBLY (Coach) . Standard * 1 1 1 1
C 47085 GASOLINE TANK ASSEMBLY (Sedan) | Models * 1 1 1 1
C 47085 GASOLINE TANK ASSEMBLY | * -
C 48173 GASOLINE TANK ASSEMBLY (Coach and Scuan) Trunk * 1 .. .. .. ..
C 48174 GASOLINE TANK ASSEMBLY (Coach and Sedan) Models * 1 1 1 1 ..
C 48174 GASOLINE TANK ASSEMBLY i * .. 1
C 47081 GASOLINE TANK ASSEMBLY (Coupes) * 1 .. .. .. ..
C 47086 GASOLINE TANK ASSEMBLY (Coupes and Convertible) * .. 1 1 1 1 ..
BZ 48176 FILLER NECK EXTENSION ASSEMBLY * 1 1 1 1 1 1
BZ 48179 Filler neck extension sleeve gasket Trunk * 1 1 1 1 1 1
BZ 70850 Filler neck extension sleeve bolt Models 1 1 1 1 1 1
BZ 48180 Filler neck extension sleeve bolt gasket 1 1 1 1 1 1
BZ 44959 Filler neck to body cushion * 1 1 1 1 1 1
BO 45344 Filler neck to body grommet 1 1 1 1 1 1
BZ 26877 Drain plug boss 1 1 1 1 1 1
BZ 71100 Drain plug 1 1 1 1 1 1
F 44941 TANK CAP ASSEMBLY 1 1 1 1 1 1
BZ 37667 Tank cap gasket 1 1 1 1 1 1
BZ 46499 LOCKING CAP COMPLETE 1 1 1 1 1 1
BZ 47091 TANK GAUGE ASSEMBLY * 1 1 1 1 1 1
BZ 71490 Gauge fastening screw No. 10-240/8" 5 5 5 5 5 5



52

HUDSON-TERRAPLANE PARTSLIST

llus.
No.

Part
No

Bz 71073
BZ 70563
BZ 47099
BZ 47088
BZ 47089
BZ 47090
BZ 71489
BZ 71442
BZ 44965
BZ 44966
BZ 44967
BZ 44968
BZ 71412
BM 219
BZ 122

BZ 44969
BZ 40275
BZ 40526
BZ 43124
BZ 45193
BM 11842
BM 11828
BO 70505
BZ 41030
BZ 40029
BZ 18197
BZ 43127

A 45240
A 47102
A 45241

BZ 42290

BZ 42291
BZ 2490
Bz 122
BM 219
Bz 122
BZ 38031
BZ 38032
44658
44659
44660
47954
47955
47956
BZ 44652
BZ 44653
BM 1374
Bz 122
BM 219
Bz 122
BZ 38031
BZ 38032
C 47103
C 47138
C 47620
BZ 41223
BZ 42245
BZ 40412

GASOLINE TANK—STRAPSAND PI PES—Continued

Description

Gauge terminal nut

Gauge terminal lockwasher

Gauge gasket

Gas outlet unit (Suction pipe)

Gas outlet unit (Suction pipe)

Gas outlet gasket

Gas outlet unit screw

Gas outlet unit screw gasket

Tank to strap silencer

Tank to strap silencer

Tank strap

Tank strap

Tank strap bolt—front

Tank strap—rear—bolt

Tank strap bolt nut

Tank to cross member pad—rear.

Tank to cross member pad—front

TANK TO FUEL PUMP PIPE ASSEMBLY
TANK TO FUEL PUMP PIPE ASSEMBLY
TANK TO FUEL PUMP PIPE ASSEMBLY
Union nut

Union nut

Tank to fuel pump pipe grommet

Tank to fuel pump pipeclip

Tank to fuel pump pipeclip

Tank to fuel pump pipeclip

Tank to fuel pump pipeclip

Specifications

Shakeproof No. 10

No. 10-24x5/16"
McKim

5/16"-18x1-1/2"
5/16"-18x3/4"
5/16"-18x5/16"

MUFFLER AND EXHAUST PIPES

MUFFLER ASSEMBLY
MUFFLER ASSEMBLY
MUFFLER ASSEMBLY
Muffler bracket—front
Muffler bracket—front
Muffler bracket—rear
Muffler bracket—rear
Muffler bracket clamp bolt
Muffler bracket clamp nut
Muffler bracket bolt

Muffler bracket bolt nut
Muffler bracket bolt grommet
Muffler bracket bolt grommet cup washer

TAIL PIPE ASSEMBLY Standard Models
TAIL PIPE ASSEMBLY

TAIL PIPE ASSEMBLY

TAIL PIPE ASSEMBLY

TAIL PIPE ASSEMBLY Trunk Models

TAIL PIPE ASSEMBLY

Tail pipe bracket—front

Tail pipe bracket—rear

Tail pipe bracket—rear—clamp bolt.
Tail pipe bracket—rear—clamp nut
Tail pipe bracket bolt

Tail pipe bracket nut

Tail pipe bracket bolt grommet

Tail pipe bracket bolt grommet cup washer
EXHAUST PIPE ASSEMBLY
EXHAUST PIPE ASSEMBLY
EXHAUST PIPE ASSEMBLY
Exhaust pipe flange

Exhaust pipe flange

Exhaust pipe flange gasket

5/16"-18x1-1/8"
5/16"-18x5/16"
5/16"-18x13/4"
5/16"-18x11/8"

5/16"-18x1-3/4"
5/16"-18x5/16"
5/16"-18x3/4"
5/16"-18x5/16"

* % F ok

Terraplane Hudson
Soec. De S De Cug-
6 Luxe6 6 8 Luxe8 om8
1 1 1 1 1 1
1 1 1 1 1 1
1 1 1 1 1 1
1 1 1 ..
.. .. 1 1 1
1 1 1 1 1 1
2 2 2 2 2 2
2 2 2 2 2 2
2 2 2 ..
. 2 2 2
2 2 2 ..
.. .. 2 2 2
2 2 2 2 2 2
2 2 2 2 2 2
6 6 6 6 6 6
2 2 2 2 2 2
2 2 2 2 2 2
1 1 1 .
1 1 .
. 1
2 2 2 .
. 2 2 2
5 5 5 5 5 5
1 1 1
3 3 3 ..
1 1 1
3 3 3
1 1 ..
1 .
. 1 1 1
1 1 1 .
.. 1 1 1
1 1 . ..
.. 1 1 1 1
2 2 2 2 2 2
2 2 2 2 2 2
2 2 3 3 3 3
2 2 3 3 3 3
2 2 3 3 3 3
2 2 3 3 3 3
1 1 ..
1 1 1 .
1
1 1 ..
1 1 1 .
.. .. .. 1
1 1 1 1 1 1
1 1 1 | | 1
1 1 1 1 1 |
1 1 1 1 1 1
3 3 3 3 3 1
3 3 3 3 3 3
3 3 3 3 3 3
3 3 3 3 3 3
1 1 .
1 .
. 1 1 1
1 1 1 .
. 1 1 1
1 1 1



HUDSON-TERRAPLANE PARTSLIST 53
MUFFLER AND EXHAUST PIPE—Continued
Terraplane Hudson
lus. Part Fec. De P De Cug-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
BZ 42246 Exhaust pipe flange gasket .. .. .. 1 1 1
BT 18430 Exhaust pipe flange clamp bolt 3/8"-24x21/8" 1 1 1 1 1 1
BZ 62 Exhaust pipe flange clamp nut 3/8"-24x21/64" 1 1 1 1 1 1
Bz 2404 Exhaust pipe flange bolt 3/8"-16x1-5/8" 2 2 2 2 2 2
BO 71058 Exhaust pipe flange nut 3/8"-16x1-3/8" 2 2 2 2 2 2
BZ 40413 Exhaust pipe flange nut lock 2 2 2 2 2 2
BZ 44666 Exhaust pipe cover—upper--front 1 1 1
BZ 44667 Exhaust pipe cover—upper—rear 1 1 1
BZ 47622 Exhaust pipe cover—lower—front * 1 1 1
Bz 47623 Exhaust pipe cover—|ower—rear * 1 1 1
Bz 2397 Exhaust pipe cover strap .. .. 4 4 4
BZ 46767 TAIL PIPE EXTENSION COMPLETE (Service) 1 1 . . . .
BZ 46766 TAIL PIPE EXTENSION COMPLETE (Service) 1 1 1 1
RADIATOR
A 47067 RADIATOR ASSEMBLY * 1 ..
A 47068 RADIATOR ASSEMBLY * 1 ..
A 47069 RADIATOR ASSEMBLY * 1 .. .. ..
A 47070 RADIATOR ASSEMBLY * 1 1 1
CORE
C 47106 CORE ASSEMBLY * 1 ..
C 45568 CORE ASSEMBLY 1 ..
C 45569 CORE ASSEMBLY 1 .. .. ..
C 45570 CORE ASSEMBLY .. 1 1 1
C 46676 Mounting strap 1 ..
C 45579 Mounting strap 1 3
C 45580 Mounting strap 1 .. .. ..
C 45579 Mounting strap .. 1 1 1
BZ 45967 RADIATOR INLET ASSEMBLY 1 .. 1 1 1
BZ 45968 RADIATOR INLET ASSEMBLY .. 1
BZ 46679 Radiator inlet 1 .. . . . .
BZ 45574 Radiator inlet gasket 1 1 1 1 1
Bz 12481 Radiator inlet stud nut .. 3 3 3 3 3
BO 70435  Radiator to frame bolt 3/8"-16x33/4" 2 2 2 2 2 2
BZ 70627 Radiator to frame nut 3/8"-16x1/2" 2 2 2 2 2 2
BZ 30345 Radiator mounting shim Rubber 2 2 2 2 2 2
BZ 87156  Radiator mounting shim Stedl As required
BZ 45571 Radiator thermostat. .. 1 1 1 1 1
BZ 46414 Radiator thermostat (Special—service) Used with hot water heater .. 1 1 1 1 1
BZ 46860  Thermostat—hose type (Service only) Used with hot water heater 1 .. .. .. .. ..
F 45575 Inlet by-pass hose 1 1 1 1 1
F 71255 Inlet by-pass hose clamp .. 2 2 2 2 2
BZ 47119  Filler cap * 1 .. .. .. .. ..
BZ 45576  Filler cap 1 1 1 1 1
BZ 45577  Filler cap gasket .. 1 1 1 1 1
BM 18118  Drain cock 1 1 1 1 1 1
F 45558 Inlet hose 1 ..
F 45556 Inlet hose (With standard head) 1
F 45558 Inlet hose (With hi compression head) 1 .. .. ..
F 45558 Inlet hose .. 1 1 1
F 45557 Inlet hose—front 1
F 47948 Inlet Hose—rear * .. .. 1 .. .. .-
F 70327 Inlet hose clamp 2 2 4 2 2 2
BZ 45559 Inlet hose connecting pipe .. .. 1 .. .. ..
F 45560 Outlet hose 2 2 1 2 2 2
F 45561 Outlet hose (radiator end) .. .. 1 .. .. ..
F 70327 Outlet hose clamp 4 4 4 4 4 4
BZ 45562  Outlet hose reinforcing spring .. .. 1
BZ 45563  Outlet hose connecting pipe 1 1 1 .. .. ..
BZ 45564  Outlet hose connecting pipe 1 1 1
BZ 47735  Outlet by-pass connection plug (For hot water
heater installation) * 1 1 1 1



HUDSON-TERRAPLANE PARTSLIST

Hlus.
No.

Part
No

BZ 45599
BZ 45527
BZ 71456
BO 71073
BZ 70563

A 112011
C 112894
C 112495
C 112896
C 112497
BZ 71894
BZ 71265
Bz 70795
BM 70282
Bz 262
BZ 70676
BZ 112923
BZ 112926
BZ 112928
BZ 112916
BZ 112919
BZ 112921
BZ 94738
BO 9159
BZ 112724
BZ 112725
BO 71374
BO 71373
BZ 108465
A 112054
A 112565
A 112058
A 112887
BZ 112889
BZ 112890
BZ 112891
BZ 112879
BO 71073
BO 70855
BZ 107714
BZ 107716
BM 794
BM 70242
BZ 70676
BZ 100516
BZ 70981
BZ 100517
BZ 112726
BZ 112727
A 112526
BZ 112527
BO 18853
BZ 70676
BO 18453
A. 111720
A 108369
A 107392
BZ 107606
BZ 18389

CORE —Continued

Description

RADIATORWATER LEVEL GAUGE ASSEMBLY

Radiator water level gauge gasket

Radiator water level gauge screw

Radiator water level gauge terminal nut

Radiator water level gauge terminal nut
lockwasher

Specifications

No. 10-24x7/16"
No. 10-32x1/8"

No. 10 Shakeproof

SHELL AND GRILLE

RADIATOR SHELL ASSEMBLY

Radiator shell finish moulding—R. H.

Radiator shell finish moulding—L. H.

Radiator shell finish moulding—R. H.

Radiator shell finish moulding-L. H.

Radiator shell finish moulding attaching bolt
Radiator shell finish moulding bolt lockwasher
Radiator shell finish moulding bolt nut

Radiator shell to core bolt

Radiator shell to core bolt plain washer

Radiator shell to core bolt nut

RADIATOR ORNAMENT ASSEMBLY
RADIATOR ORNAMENT ASSEMBLY
RADIATOR ORNAMENT ASSEMBLY
Radiator name plate

Radiator name plate

Radiator name plate

Radiator ornament clip

Radiator ornament attaching bolt

Radiator ornament crest

Radiator ornament crest

Radiator ornament crest attaching bolt

Radiator ornament crest attaching bolt lockscrew
Radiator ornament crest bolt wrench
RADIATOR GRILL ASSEMBLY

RADIATOR GRILL ASSEMBLY

RADIATOR GRILL ASSEMBLY

Radiator grill shield

RADIATOR GRILL ORNAMENT ASSEMBLY
RADIATOR GRILL ORNAMENT ASSEMBLY
RADIATOR GRILL ORNAMENT ASSEMBLY
Radiator grill ornament bolt

Radiator grill ornament bolt nut

Radiator grill ornament attaching bolt
RADIATOR STAY ROD ASSEMBLY
RADIATOR STAY ROD ASSEMBLY

Radiator stay rod nut

Radiator stay rod to shell bolt

Radiator stay rod to shell bolt nut

Radiator stay rod clamp

Radiator stay rod clamp nut

Radiator stay rod clamp plate

STARTING CRANK HOLE COVER ASSEMBLY
STARTING CRANK HOLE COVER ASSEMBLY
Radiator underguard

Radiator underguard support bracket

Radiator underguard to fender bolt

Radiator underguard to fender bolt nut

Radiator underguard to support bracket bolt

RADIATOR LOWER TANK SHIELD ASSEMBLY.

RADIATOR LOWER TANK SHIELD ASSEMBLY
Radiator lower tank shield

Radiator lower tank shield bumper

Radiator lower tank shield bumper rivet

*  F F

E R

* 0% kX kX F

Terraplane
Spec. De
6 Luxe6
1 1
1 1
5 5
1 1
1 1
1 1
1 1
1 1
1
1 ..
16 16
16 16
16 16
2 2
2 2
2 2
1 1
11
3 3
1 1
1 1
1 1
1 1
5 5
1 1
2 2
2 2
2 2
1 1
2 2
1 1
1 1
1 1
2 2
2 2
1 1
1 ..
1
1 1
1 1

P RPUORE o

A

ww:

P RRRP

= o1

PFRPNRPNNAN

P RPNNR P

e

T
8
1
1
5
1

1

N

16
16
16

PP RPRRPRP. WWkR!

P OUIP .

PNREPNNAN

RPNNRRPRP

PR

Hudson

De
Luxe8

ROk R

[EEY

(S

16
16
16

POOR [ RPRRPRRPR. WWE:

PNRPNNAN

RPNONR R P

e

om8

I

[EEY

s

[ RPRRPRRPR. WWE !

RPNENMNNAN, PO

RPNONR R P

e



HUDSON-TERRAPLANE PARTSLIST 55
SHELL AND GRILLE—Continued
Terraplane Hudson

Ilus. Part S De S De Cug-

No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
BO 18453  Radiator lower tank shield to fender bolt 12 12 12 12 12 12
BZ 108857  Radiator lower tank shield to fender bolt clip nut 2 2 2 .. .. ..
BZ 70676 Radiator lower tank shield to fender bolt nut 10 10 10 10 10 10

BONNET

A 112026 BONNET COMPLETE * 1 1 .. .. .. ..
A 112001 BONNET COMPLETE * .. .. 1 1 1 1
A 112047 TOP AND SIDE PANELS COMPLETE—R. H. * 1 1
A 112048 TOP AND SIDE PANELS COMPLETE—L. H. * 1 1 .. .. .. ..
A 112006 TOP AND SIDE PANELS COMPLETE—R. H. * 1 1 1 1
A 112007 TOP AND SIDE PANELS COMPLETE—L. H. * .. . 1 1 1 1
A 112296 Bonnet top panel—R. H * 1 1
A 112297 Bonnet top panel—L. H * 1 1 .. .. .. ..
A 112294 Bonnet top pane—R. H * 1 1 1 1
A 112295 Bonnet top panel—L. H * .. .. 1 1 1 1
A 112027 Bonnet side pane—R. H * 1 1
A 112028 Bonnet side panel—L. H * 1 1 .. .. .. ..
A 112002 Bonnet side panel—R. H * 1 1 1 1
A 112003 Bonnet side panel—L. H * .. .. 1 1 1 1
BZ 112278 Bonnet side panel moulding * 6 6 e - -
BZ 112279 Bonnet side panel moulding * .. .. 6 6 6 6
BZ 112275 Bonnet side panel moulding clip 36 36 .. .. .. ..
A 112392 Bonnet louvre panel--R. H. * 1 1 1 1
A 112393 Bonnet louvre pane—L. H * 1 1 1 1
Bz 112275 Bonnet louvre panel clip 30 30 30 30
Bz 70901 Bonnet louvre panel screw 6 6 6 6
BO 70677 Bonnet louvre panel screw nut . No. 10-32x1/2" .. .. 6 6 6 6
BZ 114234 Bonnet side hinge rod (First type—.228" dia.) * 2 2
BZ 107510 Bonnet side hinge rod (Second type—.250" dia.) 2 2 .. ..
BZ 114235 Bonnet side hinge rod (First type—.228" dia.) * 2 2 2 2
BZ 107524 Bonnet side hinge rod (Second type—.250" dia.) .. .. 2 2 2 2
A 107513 Bonnet hinge—female 1 1 .. .. .. ..
A 107527 Bonnet hinge—female .. .. 1 1 1 1
BZ 94321 Hinge clip—upper—front 1 1 1 1 1 1
BZ 94322 Hinge clip—lower—front 1 1 1 1 1 1
BZ 112350 Hinge clip—upper—rear 1 1 1 1 1 1
BZ 112351 Hinge clip—Ilower—rear 1 1 1 1 1 1
BZ 94323 Hinge clip tapping plate 1 1 1 1 1 1
BZ 101077 Hinge clip tapping plate gasket 1 1 1 1 1 1
BZ 71334 Hinge clip screw No. 12-28x5/8" 2 2 2 2 2 2
BZ 70793 Hinge clip screw No. 12-28x3/4" 2 2 2 2 2 2
BZ 70795 Hinge clip screw nut No. 12-28x3/16" 2 2 2 2 2 2
BO 95429 Bonnet handle (Chrome) 2 2 2 2 2 2
BZ 70336 Bonnet handle to panel rivet 4 4 4 4 4 4
BZ 90012 Bonnet bumper 2 2 2 2 2 2
BZ 89433 Bonnet bumper retainer 2 2 2 2 2 2
BZ 6238 Bonnet bumper to retainer rivet 2 2 2 2 2 2
BO 70097 Bonnet bumper to fender bolt 1/4"-20x7/8" 2 2 2 2 2 2
BZ 70676 Bonnet bumper to fender bolt put 1/4"-20x1/4" 2 2 2 2 2 2
BZ 95300 Bonnet front corner cover 2 2 2 2 2 2
BZ 108048 Bonnet rear corner cover 2 2 2 2 2 2
BZ 107762 BONNET LOCK ASSEMBLY—FRONT—R. H. 1 1 1 1
BZ 107763 BONNET LOCK ASSEMBLY—REAR—L. H. 1 1 1 1
BZ 107766 BONNET LOCK ASSEMBLY—REAR 2 2 2 2 .. ..
BZ 107767 BONNET LOCK ASSEMBLY—FRONT—R. H 1 1
BZ 107768 BONNET LOCK ASSEMBLY—FRONT—L. H 1 1
BZ 107769 BONNET LOCK ASSEMBLY—REAR 05) .. .. .. .. 1 1
BM 70242 Bonnet lock—front—to radiator shell bolt 1/4"-20x3/4" 4 4 4 4 4 4
BZ 70676 Bonnet lock—front—to radiator shell bolt nut. 14'-20x1/4" 4 4 4 4 4 4
BZ 70796 Bonnet lock—rear—to fender bolt No. 12-28x3/4" 4 4 4 4 4 4
BZ 70795 Bonnet lock—rear—to fender bolt nut No. 12-28x3/16" 4 4 4 4 4 4
BZ 109040 Bonnet lock catch 4 4 4 4 4 4



56

HUDSON-TERRAPLANE PARTSLIST

Ilus.

BO
BZ
BO
BZ
BZ

>>>>>>>>

BZ

BZ
BZ
BO
BO
BO
BO
BX
BX
C

BZ
BO
BZ
BZ
BZ
BO

Part
No

70336
95916
70733
108705
18353

112218
112219
112200
112201
112214
112215
112204
112205
107706

108600
108601
71330
71329
70296
70295
1061
12415
112152

112153

3988
112154
112155
112156
112157

70872
70676
70872
70883
70674
345
70970
70883
70674
18465
70676
71427
109090
109103
109102
71405
70676
109100
109101
70097
70676
108702
108703
18353

BONNET—Continued

Description

Bonnet lock catch to panel rivet
Cowl to bonnet shim

Cowl to bonnet shim drive screw
Radiator to bonnet shim

Radiator to bonnet shin rivet

Specifications

FENDERS—FRONT

FRONT FENDER ASSEMBLY—R. H. (Without well)
FRONT FENDER ASSEMBLY —L. H. (Without well)

FRONT FENDER ASSEMBLY—R. H. (With well)
FRONT FENDER ASSEMBLY—L. H. (With well)

FRONT FENDER ASSEMBLY—R. H. (Without well)
FRONT FENDER ASSEMBLY —L. H. (Without well)

FRONT FENDER ASSEMBLY—R. H. (With well)
FRONT FENDER ASSEMBLY—L. H. (With well)

Fender side dust shield hole cover—R. H

Fender side dust shield hole cover bolt

FRONT FENDER WELL ASSEMBLY—R. H

FRONT FENDER WELL ASSEMBLY—L. H.

FRONT FENDER WELL ASSEMBLY—R. H

FRONT FENDER WELL ASSEMBLY—L. H

Front fender well support—R. H

Front fender well support—L. H

Fender well support clamp bolt

Front fender screw ferrule  Rubber

Fender well support to fender rivet

Fender well support to well rivet

Fender well support to frame bolt

Fender well support to frame bolt nut

FENDER SUPPORT AND REINFORCEMENT
ASSEMBLY—R. H

FENDER SUPPORT AND REINFORCEMENT
ASSEMBLY—L. H.

Fender support to framerivet

Headlamp to fender support bracket—R. H.

Headlamp to fender support bracket—L . H

Headlamp to fender support reinforcement—R. H.

Headlamp to fender support reinforcement—L. H.

Fender clamping bolt

Fender clamping bolt nut

Fender to cowl panel bolt

Fender to running board bolt

Fender to running board bolt nut

Fender to running board bolt plain washer

Fender to headlamp support bracket rivet

Fender to headlamp support bracket bolt

Fender to headlamp support bracket bolt nuts

Fender side dust shield to frame bolt-top

Fender side dust shield frame bolt nut

Fender side dust shield to frame self-tapping screw

Front fender stone guard

Stone guard support—upper

Stone guard suport—upper

Stone guard support—upper—bolt

Stone guard support—upper—nbolt nut

Stone guard support—lower-R. H.

Stone guard support—lower—L. H.

Stone guard support-lower—bolt

Stone guard support—Ilower-bolt nut

Fender to radiator shell welt—R. H.

Fender to radiator shell welt—L. H

Fender to radiator shell welt rivet

No. 10-32x1/2"

1/4"x9/16"
3/8"-28x11/8"

1/4"-20x3/4"
1/4"-20x1/4"
1/4"-20x3/4"
5/16"-18x7/8"
5/16"-18x5/16"

1/4"x5/8"
5/16"-18x7/8"
5/16"-18x5/16"
1/4"-20x7/8"
14"-20x1/4"

1/4"x20x11/2"
1/4'x20x1/4"

1/4"-20x7/8"
1/4"-20x1/4"

E T I R

E o I 3

Terraplane
Spec. De
6 Luxe6
8 8
2 2
20 20
14 14
1 1
1 1
1 1
1 1
1 1
8 8
1 1
1 1
1 1
1 1
1 1
8 8
1 1
1 1
1 1
1 1
1 1
1 1
4 4
8 8
8 8
16 16
4 4
4 4
4 4
8 8
8 8
2 2
2 2
4 4
4 4
1 1
1 1
4 4
4 4
1 1
1 1
22 22

Hudson

De

e
8
8 8
2 2 2
20 20
14 14

1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
8 8 8
1 1 1
1 1 1
1 1 1
1 1 1
2 2 2
1 1 1
4 4 4
4 4 4
3 3 3
3 3 3
1 1 1
1 1 1
8 8 8
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
4 4 4
8 8 8
8 8 8
16 16 16
4 4 4
4 4 4
4 4 4
6 7 7
6 7 7
2 1 1
2 2 2
2 2 2
4 4 4
4 4 4
1 1 1
1 1 1
4 4 4
4 4 4
1 1 1
1 1 1
2 22 22

Luxe8

N

WWADRNRRRE!

[

NRP~N~NARARFOOoARRRRERRROR

NRrRrARARRARMN:



HUDSON-TERRAPLANE PARTSLIST 57
FENDERS—REAR
Terraplane Hudson
Ilus. Part Y De S De Cug-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
A 112030 REAR FENDER ASSEMBLY—R. H. (Without lamp holes)
(Coach, Sedan and 2-Passenger Coupe) * 1
A 112032 REARFENDER ASSEMBLY-R. H. (Wittlap holes)
(Coach, Sedan and 2-Passenger Coupe) * 1
A 112080 REAR FENDER ASSEMBLY—R. H. (With lamp holes)
(Coach, Sedan and 2-Passenger Coupe)(,) 1 1
A 112090 REARFENDER ASSEMBLY—R. H. (With lamp holes) *
(Coach, Sedan, 2-Passenger Coupe and Brougham) 1 1
A 112075 REAR FENDER ASSEMBLY—R. H. (With step hole)
Passenger Coupe) * 1
A 112076 REAR FENDER ASSEMBLY—R. H. (With step and lamp
holes) (4-Passenger Coupe and Convertible) 1
A 112083 REAR FENDER ASSEMBLY—R. H. (With step and lamp *
holes) (4-Passenger Coupe and Convertible) 1 1
A 112092 REAR FENDER ASSEMBLY —R. H. (With step and lamp
holes) (4-Passenger Coupe and Convertible) * .. .. .. .. 1 ..
A 114296 REAR FENDER ASSEMBLY—R. H. Trunk Models) * 1 1 1 1 1 1
A 112033 REARFENDER ASSEMBLY-L.H. * 1 1 .. .
A 112081 REARFENDER ASSEMBLY * 1 1
A 112091 REARFENDER ASSEMBLY—L. H. * .. .. .. .. 1 1
A 114297 REAR FENDER ASSEMBLY—L. H. (Trunk Models) * 1 1 1 1 1 1
BM 8203 Fender attaching bolt (Coach, Sedan and
Brougham) 3/8"-16x 5/8" 2 2 2 2 2 2
BZ 70848 Fender attaching bolt 3/8"-16x3/16" 16 16 16 16 16 16
BZ 70883 Fender running board bolt 5/16"-18x7/8" 8 8 8 8 8 8
BO 70674 Fender running bolt nut 5/16"-18x5/16" 8 8 8 8 8 8
BO 111009 Rear fender welt 1 1 1 1 1 1
BO 108038 FENDER APRON SUPPORT ASSEMBLY 2 2 2 2 2 2
BO 70850 Fender apron support attaching bolt 3/8"-16x1" 2 2 2 2 2 2
BO 18447 Fender apron support to apron bolt No. 10-32x5/8" 4 4 4 4 4 4
BO 70677 Fender apron support to apron bolt nut No. 10-32x1//8" 4 4 4 4 4 4
BZ 109090 Rear fender stone guard 2 2 2 2 2 2
BZ 109103 Stone guard support-upper 2 2 2 2 2 2
Bz 7145 Stone guard support-upper—bolt 1/4"-20x1-1/2" 4 4 4 4 4 4
BZ 70676 Stoneguard support—upper-bolt nut 1/4"-20x1/4" 4 4 4 4 4 4
BZ 109104 Stone guard support-lower—R. H 1 1 1 1 1 1
BZ 109105 Stone guard support—Ilower-L. H 1 1 1 1 1 1
BO 70097  Stone guard support—Iower—to fender bolt 1/4"-20x7/8" 2 2 2 2 2 2
BZ 70676  Stone guard support—Ilower—to fender bolt nut 1/4"-20x1/4" 2 2 2 2 2 2
A 109903 REARFENDER PLATE ASSEMBLY—
R. H. (Enamel) 1 1 1 1 1 1
A 109905 REARFENDER FINISH PLATE ASSEMBLY—
R. H. (Lacquer) 1 1 1 1 1 1
A 111456 REAR FENDER FINISH PLATE ASSEMBLY—
R. H. (Prime) 1 1 1 1 1 1
A 109908 REARFENDERFINIS LATE ASSEMBLY—
L. H. (Enamdl). 1 1 1 1 1 1
A 109906 REARFENDER FINISH PLATE ASSEMBLY—
L. H. (Lacquer) 1 1 1 1 1 1
A 11147 REAR FENDER FINISH PLATE ASSEMBLY —
L. H. (Prime) 1 1 1 1 1 1
A 111820  FINISH PLATE ASSEMBLY—R. H. (Less ornament) (Enamel) 1 1 1 1 1 1
A 111821  FINISH PLATE ASSEMBLY—L. H. (Less ornament) (Enamel). 1 1 1 1 1 1
A 109907  FINISH PLATE ASSEMBLY—R. H. (Less ornament) (Prime) 1 1 1 1 1 1
A 109908  FINISH PLATE ASSEMBLY—L. H. (Less ornament) (Prime) 1 1 1 1 1 1
BO 111290  Finish plate ornament 2 2 2 2 2 2
BZ 17944 Finish plate ornament nut 8 8 8 8 8 8
BO 114716  Finish plate rubber welt * 2 2 2 2 2 2
BO 114427  Rear fender finish moulding-short * 2 2
BO 114428  Rear fender finish moulding-medium * 2 2
BO 114429  Rear fender.finish moulding—long * 2 2
C 1144  Running board finish moulding * .. 2
C 114628 Running board finish moulding * 2 ..
BZ 11444 Moulding retaining clip * 48 48



58

HUDSON-TERRAPLANE PARTSLIST

llus.
No.

Part
No

112032
112076
112080
112083
112092
112090
112031
112033

112081
112001

>>»>» >» » >» > >» > >

A 41183
A 42635
BO 41121
BO 42638
BO 42639
BO 9159
A 45103
A 45939
A 48216
A 47617
A 47619
A 47618
A 45112
A 45114
A 45115
A 45116
BZ 71295
Bz 71427
BO 18447
BO 12799
A 107013

A 107619

A 114469
BO 70399
BZ 70872
BZ 70676
BZ 107847

BO 71224

112472
112473
112476
112477
112474
112475
112478

O000000

FENDERS—REAR—R.H.D.

Description Specifications
REAR FENDER ASSEMBLY—R. H.
(Coach, Sedan and 2-Passenger Coupe)
REAR FENDER ASSEMBLY-R. H.
(4-Passenger Coupe and Convertible)
REAR FENDER ASSEMBLY—R. H.
(Coach, Sedan and 2-Passenger Coupe)
REAR FENDER ASSEMBLY—R. H.
(4-Passenger Coupe and Convertible)
REAR FENDER ASSEMBLY—R. H.
(4-Passenger Coupe and Convertible)
REAR FENDER ASSEMBLY-R. H.
(Coach, Sedan, 2-Pass. Coupe and Brougham)
REAR FENDER ASSEMBLY—L. H. (Without lamp holes)
(Coach, Sedan and Coupes)
REAR FENDER ASSEMBLY—L. H. (With lamp holes)
REAR FENDER ASSEMBLY—L. H. (With lamp holes)
REAR FENDER ASSEMBLY—L. H. (With lamp holes)

SPLASH GUARDS—ENGINE, AND REAR

FLYWHEEL GUARD ASSEMBLY
FLYWHEEL GUARD ASSEMBLY
Guard gasket
Guard to cylinder plate webbing—long
Guard to cylinder plate webbing-short
Guard to clutch housing screw
Engine guard—front
ENGINE GUARD ASSEMBLY—FRONT
ENGINE GUARD ASSEMBLY—FRONT
Engine guard—right—front
Engine guard—right-front
Engine guard—right—rear
ENGINE GUARD ASSEMBLY—RIGHT
Engine guard—Ieft
Engine guard-leftj.
Engine guard-left
Engine guard—self tapping screw
Engine guard—self tapping screw
Engine guard screw No. 10-32x5/8"
Engine guard screw nut No. 10-32x1/8"
REAR SPLASH GUARD ASSEMBLY (Except Coupes
and Convertibles with rear tire mount) (Not used
on Trunk Models)
REAR SPLASH GUARD ASSEMBLY (Coupes and
Convertibles with rear tire mount only)
REAR SPLASH GUARD ASSEMBLY (Trunk Models)
Rear splash guard clinch nut 1/4"-20
Rear splash guard to fender bolt 1/4"-20x3/4"
Rear splash guard to fender bolt nut 1/4"-20x1/4"
Rear splash guard bumper grommet (Except
Trunk Models
Rear splash guard tail lamp cable grommet
(Trunk Models)

1/4"-20x5/8"

5/16"x5/8"

RUNNING BOARD

RUNNING BOARD ASSEMBLY—R. H
RUNNING BOARD ASSEMBLY—L. H
RUNNING BOARD ASSEMBLY—R. H
RUNNING BOARD ASSEMBLY
PANEL ASSEMBLY—R. H.

PANEL ASSEMBLY—L. H.

PANEL ASSEMBLY—R. H.

* %k X F

L N .

Terraplane Hudson
S De ool De Cus-
6 Luxe6 6 8 Luxe8 om8
1 1
1 1
1 1
1
1 1
1 1
1 ..
1 .
1 1
1 1
1 1 1 ..
.. 1 1 1
2 2 2 2 2 2
1 1 1
.. 2 2 2
2 2 2 2 2 2
1 1 ..
1 ..
1 1 1
1 1 ..
.. 1
1 1 1 ..
1 1 1
1 1 ..
1 ..
.. 1 1 1
16 16 18 18 18 18
2 ..
2 2 6 3 3 3
2 2 2 3 3 3

[N
[
[N
[N
[N
[

WO ~NRF P
WO ~NRF P
WO ~NRF P
WO ~NPF P
WO ~NRF PR
(o JENEN

N
N
N
N
N
N



HUDSON-TERRAPLANE PARTSLIST

59

Ilus.
No.

BO
BO

BO

Pert
No

112479
107546
107547
107548
107549
107487
70939
70674
70872
70676
70872

45123
45124
45125
45086
40692
22597
28333
40852
40853
40854
40693
46172
46168
46169
46170
46171
108465

112533
114484
112531
114480

112535
114474
112543
112544
112543
107876

107877

71354
12316
7762
107723
70938
114128
114129
18359
114126
114095

108879

RUNNING BOARDS—Continued

Description Specifications

PANEL ASSEMBLY—L.

MAT ASSEMBLY—R. H.

MAT ASSEMBLY—L. H.

MAT ASSEMBLY-R. H.

MAT ASSEMBLY—L. H.

Running board mat retaining wedge
Running board attaching bolt

Running board attaching nut

Running board to underbody extension bolt
Running board to underbody extension nut
Running board to cowl panel bolt

5/16"-18x1/4"
5/16"-18X5/16"
1/4"-20x3/4"
1/4"-20x1/4"
1/4"-20x3/4"

TOOLS

TOOL BOX-COMPLETE

TOOL BOX—COMPLETE

TOOL BOX—COMPLETE

TOOL BOX—COMPLETE

Spark plug wrench

Monkey wrench

End wrench

Hammer 12 oz
Pliers 6"
Screw driver 9"
Jack

Jack handle adapter

Starting crank

Starting crank extension-301/2" long

Starting crank extension-35-3/16" long

Starting crank extension-26-11/16" long

Radiator ornament bolt wrench

FLOOR MATSAND PADS

FRONT FLOOR MAT AND PAD ASSEMBLY
(Coach) (Without Electric Hand) *
FRONT FLOOR MAT AND PAD ASSEMBLY
(Coach) (With Electric Hand) *
FRONT FLOOR MAT AND PAD ASSEMBLY
(Sedan and Coupes) (Without Electric Hand) *
FRONT FLOOR MAT AND PAD ASSEMBLY
(Sedan and Coupes) (With Electric Hand)
FRONT FLOOR MAT AND PAD ASSEMBLY (Brown)
FRONT FLOOR MAT AND PAD ASSEMBLY (Brougham) (Gravy)
Steering gear hole cover
Steering hear hole cover (Brown)
Steering gear hole cover (Brougham) (Gray)
FRONT FLOOR SIDE MAT AND PAD ASSEMBLY—R. H.
(Coupes and Convertible Coupes)
FRONT FLOOR SIDE MAT AND PAD ASSEMBLY—L. H.
(Coupes and Convertible Coupes)
Front floor side mat to underbody screw No. 8x3/4"
Front floor side mat to underbody screw finish washer
Front floor mat to underbody screw plain washer
Hand brake lever hole sed
Hand brake lever hole seal screw
Dash lining pad—center
Dash lining pad—sides
Dash lining pad clinch button
DASH SILENCER AND TRIMBOARD ASSEMBLY (Brown) *
DASH SILENCER AND TRIMBOARD ASSEMBLY (Brougham)
(Gray) *
RUMBLE SEAT FLOOR MAT (4-Pass. Coupe and Conver-
tible Coupe)

*  *

*

Terraplane

ool
6

PRPRRPRPRRRPRPRPRE!

ONRFRP NP

De
Luxe6

RPRRPRPRPRPRPRPRPR]

[EEY

N L

RPONPRF.

28

14
14

RPRRPRRRPRRERE]

[l

[l

A

RPONBRF: ABRAR

e

She
8

PRRPRPRRPRPRRPRPR.] .

R

[EEY

A BADPR

RPONBRP.

Hudson

De
Luxe8

RPRRERRRPRRRER] B

e

[

RPONP: NG NG NN

e

Cug-
om8

1

28

14
14

RPRRRPRREPRRERE.

e

RPONPF;

[EnY



AVIDALS ANYTAYHHIL—IWYHDVIA DNIHIM







LHDE TYIDAdS NOSAONH—WWYHDIVIA DNIHIM

Mo

Akee R

Pl

1 % Wi | e dvw e

2]

L FTRL S
AmA IR A
EFRHDI GYDEd
A Tl
¥ Limhi wmwy

180 E BaaEeD

G Tl TRIE Hab .m
[ )
[rp——— £
g By, il ¥
-
o
o HEa . S e
uis ans
WAPIOT S 1 S b oy
Teilds w3013 B
Nl Béal Dillws a I

TLE"]
Awania

ponwd RLLE-2
L L R B

RIS T

Linily THATY LA

FRIDHE 1O -

L=iral ]

" . i A
i WILWE
: T e

................... il RONYD WILTE

IATHA WIAED W B
i

amwl Q007

i ] L T e ki
ams @b 0 [ETrE
gl | | =ik
RiWD WA

BIgms gmvl GONE

— i VI

T




LHDIE WOLSND NV AXNT 30 NOSANH—WYHEDVIA DNIHLM

PR R =T ﬂ.

MO APVET DY

RELLLTIN WG

L

DRI LY
LRSS

dinwl WAl A

WEEHDIT Wi

O ad
A vl BmcH ¥oWD AV RS
AR M eTL L E I
LIKFT Hhwy

|
1
.
-
a
-
TINND ARV -
H
Qi EETITY mL F
N T 3
[p—— F¥
g B, R pervereapliiod ]
N SN TEATY WaIve
0w AW O anin
W G3 Driuaies oo it el el
Vpras iy g
E
H

2] ...
L P

AW WLl EULERE —
Fil B - —
abbit BATYA WIISD D
H WAL :
Lh | LIl d5h
: |

TS HILVA

THED WO iR

HELIMS W 20EE LR

FLLLT

[ l_n.._unu_v.b......._....n: HOLIAE WO LD HORMIE L%
v v et
| wdan - ——y |
wive Y _

.
sliwd SEYT OOy




HUDSON-TERRAPLANE PARTSLIST

llus. Part
No. No

BO 112536
BO 114127

BO 114481
BO 114485

BM 42671
BM 42665

F 45810
BZ 45728
BZ 12843
BZ 12844
BO 71441
BZ 41101
F 45729
BZ 12843
BZ 45938
BZ 12844

BM 219
Bz 122
BZ 40674
BZ 70096
BO 12481
BM 45814
BM 47665
BM 47667
BO 70228
BZ 36566
BM 45157
BM 38917
BM 42647
BM 38922
BM 42649
'‘BM 38915
BM 42651
BM 38914
BM 42653
BM 40848
BM 42655
BM 38913
BM 42657
BM 42657
BM 38914
BM 32012
BM 71144
BM 70228
BZ 30770
BZ 30771
BZ 46619
BZ 30773
BZ 30774
BZ 30776
Bz 30777
BZ 35980
BZ 36100
BZ 40799
BZ 40533
BO 18165
BO 1816

FLOOR MATSAND PADS—R.H.D.

Description Specifications

FRONT FLOOR MAT AND PAD ASSEMBLY

DASH SILENCER AND TRIMBOARD ASSEMBLY

FRONT FLOOR MAT AND PAD ASSEMBLY (Sedan
and Coupes)

FRONT FLOOR MAT AND PAD ASSEMBLY (Coach)

WIRING

IGNITION CABL UBE ASSEMBLY (Does not
include wires).
IGNITION CABLE TUBE ASSEMBLY (Does not
include wires)
BATTERY TO STARTER SWITCH CABLE ASSEMBLY
Battery to starter cable terminal (Battery—Negative)
Battery to starter cable terminal bolt 5/16-18x1-1/4"
Battery to starter cable terminal bolt nut
Battery to starter cable terminal (Starter)
Battery to starter cable terminal sleeve (Starter)
Battery to ground connection (Positive)
Battery to ground connection clamp bolt (Battery)
Battery to ground connection acid seal (Felt)
Battery to ground connection clamp bolt nut

(Battery) 5/16"-18x1/4"
Battery to ground connection bolt (Ground) 5/16"-18x1/4"
Battery to ground connection bolt nut (Ground) 5/16-18"x5/16"
Clutch housing to ground connection
Clutch housing to ground connection bolt 5/16"-24x3/4"

Clutch housing to ground connection bolt nut
COIL TO DISTRIBUTOR WIRE ASSEMBLY
COIL TO DISTRIBUTOR WIRE ASSEMBLY
COIL TO DISTRIBUTOR WIRE ASSEMBLY
Cail to distributor wire terminal (Distributor)
Cail to distributor wire terminal (Coil)

Coil to distributor wire terminal insulator (Coil)
No. 1 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY
No. 1 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY
.No. 2 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY
No. 2 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY
No. 3 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY
No. 3 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY
No. 4 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY
No. 4 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY
No. 5 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY
No. 5 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY
No. 6 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY
No. 6 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY
No. 7 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY
No. 8 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY
High tension wire insulator

Spark plug to distributor wire termina (Plug)

Spark plug to distributor wire terminal (Distributor)

No. 14 armored cable

No. 16 armored cable (White)

No. 16 armored cable (Green)

7 M.M. high tension cable

No. 12 braid covered cable

No. 16 braid covered cable

No. 14 braid covered cable

Double cable—armored (2 No. 16)

Double cable—armored (2 No. 14)

Triple cable—armored (2 No. 14; 1 No. 16)

5/16"-24x17/64"

No. 0 cable
Wire terminal (Small spade type) . 11/64" dot
Wireterminal (Small closed type) 3/16" hole

Terraplane

Sl
6

[EnY

RPRRPRRRRRRRRE

PRRRR R

P RRPP

;

6

6
Asrequired
Asrequired
Asrequired
Asrequired
Asrequired
Asrequired
Asrequired
Asrequired
Asrequired
Asrequired
Asrequired
Asrequired
Asrequired

De
Luxe6

1
1

PRRPRPRPRRRPRPR]

PREPR] P PRPRRPRRRPRE

P

[N IENI

PP

RPRRR R

[l

[l

oo~

RPRRPRRPRRRRRPE;
RPRERRP

e

WOORBRFPF.

e

RPRRRRRRRERRE

RPRRR R

Hudson

De
Luxe8

1
1

RPRRPRRRRRRRRE

RPRRR R

PR RPRP

WOORBRFPRF.

Cust-
om8

1
1

RPRRERRRPRRPRRE

RPRRPR P

S

[l

[l

WO RFRF!



HUDSON-TERRAPLANE PARTSLIST 65
WIRING—Continued
Terraplane Hudson

Iius Part Yo De S De Cug-

No No Description Specifications 6 Luxe6 6 8 Luxe8 om8
BO 71118  Wiretermina (Small plug type) 3/16" diameter Asrequired
BO 71119  Wireterminal (Closed type) 13/32" hole Asrequired
BO 71120  Wireterminal (Closed type) 17/64" hole Asrequired
BO 71139  Wireterminal (Cigar lighter ground wire) Asrequired
BO 71120  Wireterminal (Cigar lighter ground wire) Asrequired
BO 71286  Wiretermina Asrequired
BO 19044  Wiretermina sleeve (Rubber) 3/16"1.Dx3"long  Asrequired
BO 31548  Wireterminal deeve Asrequired
BO 71224  Grommet (Rubber) (Stop lamp switch wires) 3/8" 1.D. 1 1 1 1 1 1
BO 45591 Loom (Dash to instrument panel wires) 5/8"IDx18" long 1 1 1 1 1 1
BO 45775  Loom (Headlamp wires) 5/8"IDx28" long 1
BO 45776  Loom (Headlamp wires) 5/8"IDx34" long .. .. .. .. .. ..
BZ 60664  Battery to starter cable clip 1 1 1 1 1 1
BM 219  Battery to starter cableclip bolt 5/16"-18x3/4" 1 1 1 1 1 1
Bz 122  Battery to starter cableclip bolt nut 5/16"-18x5/16" 1 1 1 1 1 1
BO 38909 Clip (Tall, stop and gas gauge wires) 3 3 3 3 3 3
BZ 62013 Clip (Tail and stop lamp wires) 2 2 2 2 2 2
BO 65907  Clip (Headlamp wires—front fender skirt) 2 2 2 2 2 2
BO 45730  Clip (Headlamp wires—front fender skirt bolts) 2 2 2 2 2 2
BZ 44093 WIRE CONNECTOR ASSEMBLY (SINGLE) Asrequired
BZ 44094 WIRE CONNECTOR ASSEMBLY (DOUBLE) Asrequired
BO 18447  Clip screw 10-32x5/8" Asrequired
BO 70677  Clip screw nut 10-32x1/8" Asrequired
BO 71302  Clip drive screw No 8x1/2" Asrequired
BO 40711  Clip (Generator wiresloom) As required

HEADLAMPS

BO 112368 HEADLAMP COMPLETE (Corcoran-Brown) Specify color * 2 2 2 2
BO 114581 HOUSING ASSEMBLY Specify color * 2 2 2 2
BO 114477 Headlamp lens (Stabilite) * 2 2 2 2
BO 114583 Lens gasket * 2 2 2 2
BO 114584 Lens locking screw * 2 2 2 2
BO 114586 REFLECTOR ASSEMBLY * 2 2 2 2
BO 109266 Reflector spring 6 6 6 6
BO 109274 SOCKET AND WIRES ASSEMBLY 2 2 2 2
BO 109268 Wire cableclip 2 2 2 2
BZ 71118 Wire terminal 6 6 6 6
BO 112366 HEADLAMP COMPLETE (Hall) (Black enamel) * 2 2 2 2 .. ..
BO 112374 HEADLAMP COMPLETE (Hall) (Chrome) . .. .. .. 2 2
BO 114813 HOUSING ASSEMBLY (Black enamel) * 2 2 2 2 .. ..
BO 114814 HOUSING ASSEMBLY (Chrome) * .. . .. .. 2 2
BO 114818 Housing to prop arm cushion * 2 2 2 2 2 2
BO 114476 Headlamp lens (Depress beam) * 2 2 2 2 2 2
BO 114815 Lens gasket * 2 2 2 2 2 2
BO 109282 Lensretainer adjusting plate * 2 2 2 2 2 2
BO 109279 Lensretainer screw 2 2 2 2 2 2
BO 109280 Lens retainer pivot 2 2 2 2 2 2
BO 109281 Lens retainer pivot spring 2 2 2 2 2 2
BO 114692 REFLECTOR ASSEMBLY * 2 2 2 2 2 2
BO 109285 Reflector spring 2 2 2 2 2 2
BO 114817 SOCKET AND WIRES ASSEMBLY * 2 2 2 2 2 2
BO 71118 Wire termina 6 6 6 6 6 6
BO 71361 Headlamp bulb 2 2 2 2 2 2
BO 6260 Headlamp stud lock washer 2 2 2 2 2 2
BT 398 Headlamp stud nut 5/8"-18x35/64" 2 2 2 2 2 2
BO 107624 Headlamp bracket—R. H. To car Nos 51744, 52514, 1 1 1 1 1 1
BO 107625 Headlamp bracket—L. H 53339, 54464, 55220, 56183 1 1 1 1 1 1
BO 112455 Headlamp bracket—R. H After car Nos 51744, 52514 1 1 1 1 1 1
BO 112456  Headlamp bracket—L. H 53339, 54464, 55220, 56183 1 1 1 1 1 1
BO 112554  Headlamp adapter (Used with 107624 5 bracket) 2 2 2 2 2 2
BO 107623  Headlamp bracket cup washer 2 2 2 2 2 2
Bz 70848 Headlamp bracket to fender bolt—front 4 4 4 4 4 4



66 HUDSON-TERRAPLANE PARTSLIST
HEADL AM PS—Continued
Terraplane Hudson
Hlus. Pat . De P D Qs
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
Bz 70873 Headlamp bracket to fender bolt—rear Bz 70873 2 2 2 2 2 2
BO 71224  Headlamp wire fender dust shield grommet BO 71224 2 2 2 2 2 2
BO 108489  Headlamp bracket horn wire hole plug BO 108489 2
BO 71415 Headlamp bracket horn bolt hole plug BO 71415 4
TAIL AND STOPLAMP
BO 10826 TAIL AND STOPLAMP ASSEMBLY (With license lens) 1
BO 112381  TAIL AND STOPLAMP ASSEMBLY (Without license legs 1 e
BO 112379  TAIL AND STOP LAMP ASSEMBLY (With license lens) * 1 1
BO 112380 TAIL AND STOPLAMP ASSEMBLY (Without license lens) * 1 1 . .
BO 108087  TAIL AND STOP LAMP ASSEMBLY—L. H. (With licenselens) 1 1
BO 108088  TAIL AND STOPLAMP ASSEMBLY—R. H. (Without license lens) S 1 1
BO 112379 TAIL AND STOPLAMPASSEMBLY  (With license) Trunk 11 1 1
BO 112380 TAIL AND STOPLAMPASSEMBLY  (Without license) | models > .11 1 1
BO 112381 TAIL AND STO/PLAMPASSEMBLY (Without license) | 1 1 e
BO 100823 License lens (6705) . . . . 1 1
BO 96221 Licenselens g&(e{ 1 1 1 1 . .
BO 109824 License|ensgasket .. .. .. .. 1 1
BO 102753 License lens retainer 2 2 2 2 2 2
BO 70924 License lens screw No. 6-32x7/16" 2 2 2 2 2 2
BO 101992 Stop lens (Lamp 108226). 1 .
BO 111249 Stop lens (Lamp 112381) 1 . .
BO 112378 Stop lens (Lamp 112379) * 1 1
BO 99741 Stop lens (Lamp 112380) 1 1
BO 109813 Stop lens (Lettered). 1 1
BO 111208 Stop lens (Plain) .. .. .. .. 1 1
BO 102837 Stop lens retainer spring 1 1 1 1 iy .
BO 109815 Stop lens retainer spring 6 6
BO 109314 Stop lens bezel 2 2
BO 71423 Stop lens retaining spring screw 6 6
BO 109816 BASE PLATE AND SOCKET ASSEMBLY 2 2
BO 71424 Base plate screw . . .. .. 6 6
BO 109%61 WIRE ASSEMBLY 1 1 1 1 o o
BO 103817 WIRE ASSEMBLY o e 1 1
BO 99004 Wire retaining clip 1 1 1 1
BO 71118 Wireterminal 2 2 2 2 .. ..
BO 109818 Socket spring 2 2
BO 109819 Socket terminal—retainer Bakelite 2 2
BO 109820 Socket insulator 2 2
BO 109825 Socket terminal spacer 1 1
BO 71425 Base plate grommet (rubber) . . iy . 2 2
BO 102752 Tail lamp housing (With license lens) 1 1 1 1 iy .
BO 109811 Tail lamp housing—R. H. (Without license) 1 1
BO 100822 Tail lamp housing—L. H. (With license) = . 1 1
BO 108205  Tail lamp support bracket—L . H. (Black) 1 1
BO 108207  Tail lamp support bracket—L. H. (Chrome) 1 1
BO 10820  Tail lamp support bracket—R. H. (Black) 1
BO 108222 Tail lamp support bracket—R. H. (Chrome) 1 e
BO 112363 Tail lamp support bracket—L. H. * 1 1
BO 1234 Tail lamp support bracket—R. H. L . 1 1 . .
BO 114231 Tail lamp support bracket—L . H. * 1 1 1 1 1 1
Eg ]-';4123%21 Tail lamp support bracket—R. H. | Trunk Models * ; ‘11 1 1 1 1
Tail lamp support bracket to fende wolt 5/16"-18x5/8" . .
BO 9139 T4l lamp to bracket bolt 1/4"-20x5/8" 2 4 4 4
BO 10828  Tail lamp support bracket reinforcement plate 1 2 2 2 2 2
BO 112312 Tail and stop lamp pad * 2 2 iy .
BO 108488  Tail and stop lamp pad 2 2
BO 70873  Tail lamp support bracket reinforcement fender
bolt 5/16"-18x1-1/16" 2 2 2 2
BO 70674  Tail lamp support bracket reinforcement fender bolt
nut 2 2 2 2
BO 100599 Tail lamp support bracket reinforcement fender bolt 2" dia. round. 2 4 4 4



HUDSON-TERRAPLANE PARTSLIST

67

llus.

Part
No

BZ 71401
BO 112774
BO 112777
BO 112778
BO 112777
BO 114425
BO 114426
BZ 71535

BO 108086
BO 108089

BO 109821
BO 109812
BO 108204
BO 108206
BO 108231
BO 108233
BO 112362
BO 112365
HA 109989
BO 114230
BO 114233

t 45092
t 45090
BO 100782
t 40596
BT 395
BM 42349

t 47995
t 44115
t 44115
BM 40602
BM 44117
BO 70096
BM 71177
BO 12481
BM 45093
Bz 119
BM 45095
BM 110
t 41148
t 45102
BZ 71417
HA 47975

t 45349
t 47194
t 47195
t 40606
BZ 109078
BZ 47630
BZ 45986

TAIL AND STOP L AM P—Continued

Description Specifications

Tail lamp support bracket fender bolt 5/16-18)(78"
REAR LICENSE PLATE BRACKET ASSEMBLY (Black)

REAR LICENSE PLATE BRACKET ASSEMBLY (Chrome)
REAR LICENSE PLATE BRACKET ASSEMBLY (Chrome)
REAR LICENSE PLATE BRACKET ASSEMBLY

Tail lamp support pad Trunk
Tail lamp trunk bracket washer Models
Tail lamp trunk bracket bolt i

TAIL AND STOP LAMP—R.H.D.

TAIL AND STOP, LAMP ASSEMBLY—R. H. (With license
lens)
TAIL AND STOPLAMP ASSEMBLY—L. H. (Without
license lens)
Tail lamp housing—R. H
Tail lamp housing—L. H
Tail lamp support bracket—R. H. (Black)
Tail lamp support bracket—R. H. (Chrome)
Tail lamp support bracket—L . H. (Black)
Tail lamp support bracket—L . H. (Chrome)
Tail lamp support bracket—R. H
Tail lamp support bracket—L. H
Twin tail lamps (Service kit) with black brackets
Tail lamp support bracket—R. H.)
Tail lamp support bracket—L. H. Trunk Models

DISTRIBUTOR

DISTRIBUTOR—COMPLETE
DISTRIBUTOR—COMPLETE

Distributor cap hole plug (rubber)

Drive gear

Distributor bolt

Distributor gasket

t-Serviced direct by Electric Auto-Lite Corp., Toledo, Ohio.

GENERATOR AND CONTROL

5/16"-18x5/8"

GENERATOR ASSEMBLY
GENERATOR ASSEMBLY (Radio equipped cars)
GENERATOR ASSEMBLY

Generator pulley (For 41161 generator)
Generator pulley

Generator to bracket bolt

Generator to bracket bolt—long
Generator to bracket bolt nut

Generator support bracket

Generator support bracket bolt
Generator adjusting bracket

Generator adjusting bracket stud nut
RELAY ASSEMBLY

CHARGE CONTROL ASSEMBLY
Relay and charge control to dash screw
CHARGE CONTROL—SERVICEKIT

t-Serviced direct by Electric Auto-Lite Corp., Toledo, Ohio.
COIL

5/16"-24x3/4"
5/16"-24x1-1/8"
5/16"-24x17/64"
3/4"-16x 7/8"

No. 8-32x5/16"

COIL—COMPLETE
COIL—COMPLETE
COIL—COMPLETES
Bracket
LOCK CYLINDER AND KEYS ASSEMBLY
LOCK CYLINDER AND KEYSASSEMBLY
Coail lock key

L R T

Terraplane
Spec. De
6 Luxe6
1 1
1 1
1 1
2 2
4 4
4 4
1 1
1 1
1
.. 1
1
1
1 .
1 1
1
1 1
1 1
1 1
1 1
1 1
1
1 .
.. 1
1 .
1 1
2 2
1 1
3 3
1 1
2 2
1 1
1 1
1 1
.. 1
2 4
1
1 .
1
1
1 .
.. 1
2 2

[l

ADNC
AN

PR

BARPPRPPRPRPNRPWORNPRP]
APRPPRPRPRPNRPWORNPR!

8

-

PP

-

NP

Hudson

De
Luxe8

6

AANPRPR!

[

PP P

P

APRPPRPRPRPNRPWORNPR!

Cust-
om8

AAN R BE

B e

o el

ARPRPRRPRREPNRPWRNRE]



68 HUDSON-TERRAPLANE PARTSLIST

COIl L—cContinued

Terraplane Hudson
lus. Part Fec. De P De Cug-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
BZ 70139  Bracket to instrument panel flange screw 1/4"-20x3/4" 2
Bz 70452  Bracket to instrument panel flange screw finish washer 2
BZ 70676 Bracket to instrument panel flange screw nut 1/4"-20x1/4" 2
BZ 70890 Bracket to instrument panel screw No. 10-32xI1/16" 1
BO 12799 Bracket to instrument panel screw nut No. 10-32x1/8" 1 .. .. .. .. ..
BO 9159 Bracket to dash bolt 1/4"-20x3/8" .. 2 2 2 2 2
t 43323  Cail resistor 1 1 1 .. .. ..
t 43488 Coil resistor .. .. .. 1 1 1

STARTING MOTOR

t 45080 STARTING MOTOR ASSEMBLY
t 45101 STARTING MOTOR ASSEMBLY

[N
[
[EEN
[
[N
[

HA 40609  Starting motor mounting stud 2 2 2 2 2 2

t 110  Starting motor mounting stud nut 3/8-16x3/8" 4 4 4 4 4 4

t 45997  STARTING MOTOR SWITCH ASSEMBLY 1 1 1 1 1 1
Bz 71232  Starting motor switch terminal nut No. 10-32x5/32" 1 1 1 1 1 1
BO 12481 Starting motor switch terminal post nut 5/16"-24x17/64" 1 1 1 1 1 1

-t Serviced direct by Electric Auto-Lite Corp., Toledo, Ohio.
BATTERY

t 45097 BATTERY ASSEMBLY 1 1 1 .. .. ..

tt 45009 BATTERY ASSEMBLY N N N 1 1 1
HA 46694 Battery charger (Service only) (For permanent attachment to car) 1 1 1 1 1 1

t-Serviced direct by National Battery Co., St. Paul, Minn.
tt-Serviced direct by Electric Storage Battery Co., Philadelphia,
SWITCHES
BZ 47632 LIGHTING SWITCH ASSEMBLY, 1 .. C .
BZ 47466 LIGHTING SWITCH ASSEMBLY .. 1 1 1 1
BO 45741 Lighting switch knob 1 1 1 1
BO 46563 Lighting switch knob retainer 1 1 1 1
Bz 71266 Lighting switch attaching screw No0.10-32x5/16" .. 2 2 2 2
BZ 107700 LIGHTING SWITCH CONTROL KNOB ASSEMBLY 1
Bz 70122 Lighting switch control knob to panel nut 1 .. ..
BZ 70863 Lighting switch terminal screw—short No.8-32x1/4" 5 4 4 4 4
BZ 71417 Lighting switch terminal screw—Ilong 1 1 1 1 1
Bz 45978 Headlight dimmer switch 1 1 1 1 1
Bz 7819 Headlight dimmer switch attaching screw 1/4"-20x3/8" 2 2 2 2 2
BZ 47467 STOPLAMPSWITCH ASSEMBLY 1 1 1 1 1
BM 219  Stop lamp switch to frame brace screw 5/16"-18x3/4" 1 1 1 1 1
BZ 122 Stop lamp switch to frame brace screw nut 1 1 1 1 1
BZ 47469 Stop lamp switch operating clip 1 1 1 1 1
Bz 70752 Stop lamp switch operating clip clamp bolt 5/16"-18x11/2" 1 1 1 1 1
BO 70674 Stoplamp switch operating clip clamt nut 5/16"-18x5/16" 1 1 1 1 1
BZ 108696 SERVICE LIGHT SWITCH ASSEMBLY 1 1 1 1
BO 70467 Terminal screw No.6-32x3/16" 2 2 2 2
BO 4929 Servicelight switch attaching screw 2 2 2 2
BO 70465  Servicelight switch attaching screw lockwasher No.8Shakeproof 2 2 2 2
BZ 45619 Instrument light rheostat 1 1 1
Bz 70863 Terminal screw No.8-32x1/4" 2 2 2
BO 4929 Instrument light rheostat attaching screw 2 2 2
BO 70465 Instrument light rheostat attaching screw
lockwasher No.8Shakeproof .. .. 2 2 2
C 41198 STARTIX COMPLETE—SERVICEKIT 1 1 1 1 1
SWITCHES—R.H.D.

BZ 45352 Headlight dimmer switch 1 1 1 1 1 1
BZ 45082  STOPLAMP SWITCH ASSEMBLY 1 1 1 1 1 1
BO 18447  Stop lamp switch to frame brace screw No. 10-32x3/8" 2 2 2 2 2 2
BO 12799  Stop lamp switch to frame brace screw nut No. 10-32x1/8" 2 2 2 2 2 2



HUDSON-TERRAPLANE PARTSLIST

69

Ilus.
No.

Part

45373

BO 12790
BM 42836

BM 71131
t 47758
t 47759
t 47480
t 47481
t 47770
BO 18447
BO 12799
BO 47764
BO 47765
BO 71443
BO 71402
HA 47938
HA 47939

t 109368
t 109934
BO 109381
HA 111327
HA 111329

t 109830
t 111313
BO 109840
BO 111186
BM 111187
HA 111660

t 109369
BO 109382
HA 111328
HA 111329

t 109831
BO 109841
HA 111660

BO 114016
BO 114018
BO 114020
BO 109003
BO 109017
BO 109018
BO 109004
BO 109005
BO 108868
BZ 70563
BZ 17944
BO 112862
BO 112842

HORN

Description Specifications

HORN ASSEMBLY (Serviced direct by E. A. Labora
tories, Long Island City, N. Y.)

Horn terminal nut

Horn bracket

Horn bracket to cylinder head stud nut

Horn to bracket screw nut

HORN ASSEMBLY—R. H. (Vibrator type)

HORN ASSEMBLY—L. H. (Vibrator type)

HORN ASSEMBLY —R. H. (Electric air type)

HORN ASSEMBLY—L. H. (Electric air type)

Horn relay

Horn relay attaching bolt

Horn relay attaching bolt nut

Horn bracket—R. H.

Horn bracket—L. H

Horn bracket to power unit stud nut

Horn bracket to headlamp bracket bolt

TWIN HORN COMPLETE—SERVICE KIT (Vibrator type)

TWIN HORN COMPLETE—SERVICE KIT (Electric Air type)
t-Serviced direct by United Motors Service.

WINDSHIELD CLEANER
(VACUUM TYPE)

3/8"-16x3/16"
No 12-24x5/32"

WINDSHIELD CLEANER COMPLETE
WINDSHIELD CLEANER COMPLETE—DUAL

Windshield cleaner tubing Closed Bodiex
WINDSHIELD CLEANER SERVICE KIT—SINGLE |
WINDSHIELD CLEANER SERVICE KIT—DUAL !
WINDSHIELD CLEANER COMPLETE—L. H.

WINDSHIELD CLEANER COMPLETE—DUAL

Windshield cleaner tubing Convertible

Windshield cleaner tube (Tubing to cleaner) Coupe
Windshield cleaner tube (Tubing to manifold) |
WINDSHIELD CLEANER SERVICE KIT—DUAL |

WINDSHIELD CLEANER—R.H.D.
(VACUUM TYPE

WINDSHIELD CLEANER COMPLETE

Windshield cleaner tubing Closad
WINDSHIELD CLEANER SERVICE KIT—SINGLE | Bodies
WINDSHIELD CLEANER SERVICE KIT—DUAL !

WINDSHIELD CLEANER COMPLETE—L. H. Convertible

Windshield cleaner tubing Coupe

WINDSHIELD CLEANER SERVICE KIT—DUAL i
tServicedirect by Trico Products Corporation, Buffalo, New Y ork

INSTRUMENTS AND MOUNTING

INSTRUMENT CLUSTER DIAL ASSEMBLY
INSTRUMENT CLUSTER DIAL ASSEMBLY
INSTRUMENT CLUSTER DIAL ASSEMBLY
Instrument cluster dial retainer

Instrument cluster glass

Instrument cluster glass gasket

Instrument cluster bezel

Instrument cluster bezel

Instrument cluster mounting clip

Instrument cluster mounting clip lockwasher ..No. 10 Shakeproof
Instrument cluster mounting clip nut

Instrument mounting panel

Instrument mounting panel

* %k F kX

Terraplane
S De
6 Luxe6
1
2
1
2
2 ..
1
1
1
1
4
.. 4
1 ..
1 1
1 1
11
1 1
1 1
1
1
1
1
1
1 1
1 1
1 1
1 1
1
1
1
1 ..
1
L
1 1
1 1
1 ..
.. 1
4 4
4 4
4 4
1 ..
1

6

N NN

[l

N Y

P

[ N

PR

PR RPE

T NI NGNS

Shee
8

AP PI

PR PR P

S N

P

PRPP

ABANDP!

Hudson

De
Luxe8

DARPRPNNRRPRP.

PRRPRRPRPERP PRI

[EnY

P

PRRPPRP

ABDDPR

Cust-
om8

e ARRPRPNNRRERE]

[N

N

I NG NN



70

HUDSON-TERRAPLANE PARTSLIST

Ilus.
No.

BO
BZ
BZ

Part
No

112844
114433
114755
108136
70795
112930
12790
70465

114030
109014
109010
109011
109013
70863
71073
70563

114006
114008
109231

70863
108711

31548
18166
108707

18165
109023
47602
45622
45623
31548
107664
108709
112988
112989
19044
70121
70122

BO 108148
BO 112464
BO 112463
BO 114436.
BO 114758
BO 114760

BO 112938

BO 114438

BO 112939
BO 114437
BO 114759
BO 111698
BO 108138

BO

70044

BO 108137

BZ

70792

BO 112465
BO 112469

BO
BZ

70523
71266

INSTRUMENTS AND MOUNTING—Continued

Description Specifications

Instrument mounting panel (Except Brougham)
Instrument mounting panel (Brougham) Eucayptis
Instrument mounting panel (Brougham)  Instrument niterbbag
panel attaching clip

Instrument mounting panel clip nut

Instrument panel radio opening cover

Instrument panel radio opening cover stud nut

Instrument panel radio opening cover stud nut lock-
washer

GASOLINE GAUGE ASSEMBLY

Gasoline gauge gasket

GASOLINE LEVEL GAUGE ASSEMBLY

WATER LEVEL GAUGE ASSEMBLY

Gasoline and water level gauge gasket

Gasoline and water level gauge screw

Gasoline and water level gauge terminal nut

Gasoline and water level gauge terminal lock-

washer No. 10 Shekeproof

SPEEDOMETER HEAD ASSEMBLY

SPEEDOMETER HEAD ASSEMBLY

Speedometer head gasket

Speedometer head attaching screw

OIL AND AMPERE LIGHT WIRES AND SOCKETS
ASSEMBLY

Oil and ampere light wires dleeve

Oil and ampere light and service light wires terminal

INSTRUMENT LAMP WIRES AND SOCKETS ASSEM-
BLY

Instrument lamp wires terminal

Instrument lamp socket felt

STARTER BUTTON AND WIRES ASSEMBLY

Starter button mounting nut

Starter button mounting lockwasher

Starter button terminal sleeve

SERVICE LIGHT BRACKET ASSEMBLY

SERVICE LIGHT WIRES AND SOCKET ASSEMBLY

VACUUM CONTROL WIRE ASSEMBLY

VACUUM CONTROL WIRE ASSEMBLY

Vacuum control wire insulator

Vacuum control wire lockwasher

Vacuum control wire nut

LOCKER BOX ASSEMBLY

LOCKER BOX DOOR ASSEMBLY

LOCKER BOX DOOR ASSEMBLY (Except Brougham) *

LOCKER BOX DOOR ASSEMBLY (Brougham) Bucaliptis

LOCKER BOX DOOR ASSEMBLY (Brougham) Peroba

LOCKER BOX DOOR AND CLOCK ASSEMBLY

(Service only) Peroba

LOCKER BOX DOOR AND CLOCK ASSEMBLY
(Service only)

LOCKER BOX DOOR AND CLOCK ASSEMBLY
(Service only) Eucalyptis
Locker box door (For clock) (Service only) Mahogany
Locker box door (For clock) (Service only) Eucalyptic
Locker box door (For clock) (Service only) Perola
Locker box door clock (Service only)

Locker box door bumper

Locker box door bumper screw

Locker box door bumper screw washer

Locker box door bumper screw nut No. 10-32x1/8"

LOCKER BOX DOOR HINGE AND SPRING ASSEMBLY

Locker box door hinge spacer

Locker box door hinge rivet

Locker box door hinge to door screw

No. 12-28x3/16"

No. 8-32x1/4"
No. 10-32x1/8"

No. 8-32x1/4"

No. 8-32x5-1/16"

Mahogany

No. 10-32x7/8"

No. 10-32x5/16"

L

* ok

Terraplane

S
6

RPRRPRRPARRLR WWE

o

PRRP PP

WNFRPFPNNNNP

De
Luxe6

EN N N N,

ARANRPR

RPRRPRRPRRPREPRPRARE WWR N

el i

P

WNFRPRFPNNNNPRL

[EnY

wWweEk i

RPRRRPRREPRLRIMRRE

[l

RRANRPR O NN N N

el AR PR

WNRPRPNMNNNNP

Shee
8

WWkRr AR A BDMBEANPRPRI NN

RPRRPRRPR AR

PR RPPRPPR

-

WNFRPFPNNNNP

Hudson

De
Luxe8

AR PRI A MABRANRPE!

RPRRPRRPRRPRRPARRL WWER

PR PR

o

WNFRPRFPNNNNR

Cust-
om8

ADhpRpPRPR

BRPRI N AANRPE

RPRRP, RPRRPRRR] PRRPRRERRPREPIMRPRE WWE

[N

[EEY

WNRRNNNNR R R R



HUDSON-TERRAPLANE PARTSLIST 71
INSTRUMENTS AND MOUNTING—Continued
Terraplane Hudson
Ilus. Part S De S De Cug-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
BO 70324 Locker box door hinge ta instrument panel bolt . 1/4"-20x1" 3 3 3 3 3 3
BO 70452 Locker box door hinge to instrument panel
finish washer 4" 3 3 3 3 3 3
BZ 70676 Locker box door hinge to instrument panel
nut 1/4"-20x1" 3 3 3 3 3 3
BO 108162 Locker box door knob .. 1 1 1 1 1
BO 111356 LOCKER BOX DOOR KNOB ASSEMBLY 1 .. .. .. .. ..
BO 100613 Locker box door knob nut 1 1 1 1 1 1
BO 108143 LOCKER BOX DOOR LOCK ASSEMBLY 1 1 1 1 1
BO 108149 Locker box door lock bolt (Lock plunger) 1 1 1 1 1
BO 108426 Locker box door lock bolt anti-rattle spring 1 1 1 1 1
BO 109077 LOCKER BOX DOOR LOCK CYLINDER AND KEY AS-
SEMBLY 1 1 1 1 1
BO 109079 Locker box door lock key 2 2 2 2 2
BO 102061 LOCKER BOX DOOR LOCK KEYSAND RING ASSEM-
BLY No. 10-32x7/8" .. 1 1 1 1 1
BO 70044 Locker box to instrument panel screw 2 2 2 2 2 2
BO 12316 Locker box to instrument panel screw finish washer 2 2 2 2 2 2
BZ 70792 Locker box to instrument panel screw speed nut 2 2 2 2 2 2
BO 112990 CARBURETOR CHOKE WIRE ASSEMBLY 1
BZ 70122 Carburetor choke wire pand nut 1
BO 70121 Carburetor choke wire panel nut lockwasher 1
t-Serviced direct by Stewart-Warner Speedometer Corp., Chicago,
INSTRUMENTS AND MOUNTING—R.HD.
BO 112843  Instrument mounting panel * 1 .. .. .. ..
BO 112845  Instrument mounting panel (Except Brougham * 1 1 1 1
BO 114434  Instrument mounting panel (Brougham) Eucalyptus * 1
BO 114756  Instrument mounting panel (Brougham) Peroba * .. .. .. .. .. 1
BO 112987 OIL AND AMPERE LIGHT WIRES AND SOCKETS ASSEMBLY * 1 1 1 1 1 1
RADIO
BO 47470 RADIO ASSEMBLY 1 1 1 1 1 1
BO 47971 RADIO CHASSISAND CASE ASSEMBLY 1 1 1 1 1 1
BX 3820 Radio attaching bolt 2 2 2 2 2 2
CONTROL ASSEMBLY CONTROL
CONTROL ASSEMBLY (Less cables)
BO 47972 CONTROL BEZEL AND GLASSASSEMBLY 1 1 1 1 1 1
BO 48066 DIAL SCALE AND POINTER BUSHING ASSEMBLY 1 1 1 1 1 1
BO 45738 Volume control knob 1 1 1 1 1 1
BO 48067 Tuning control knob * 1 1 1 1 1 1
BO 45740 Tuning control knob retainer 1 1 1 1 1 1
BO 45741 VOLUME CONTROL COUPLING AND SHAFT ASSEMBLY 1 1 1 1 1 1
BO 46563 TUNING CONTROL COUPLING AND SHAFT ASSEMBLY 1 1 1 1 1 1
BO 48069 PILOT LAMP CABLE AND SOCKET ASSEMBLY * 1 1 1 1 1 1
BO 48070 Pilot lamp * 1 1 1 1 1 1
BO 48068 Control to instrument panel screw * 1 1 1 1 1 1
BO 48071 * 1 1 1 1 1 1
BZ 71299 3 3 3 3 3 3
RESISTORS (Chassis Only)
BO 48009 Resistor (63-420) 500 ohm, 1/4 watt * 1 1 1 1 1 1
BO 48010 Resistor (63-421) 700 ohm, 1/4 watt * 1 1 1 1 1 1
BO 48011 Resistor (63-422) 200 ohm, 1/2 watt * 1 1 1 1 1 1
BO 48012 Resistor (63-423) 600 ohm, 1/4 watt ~ * 1 1 1 1 1 1



72 HUDSON-TERRAPLANE PARTSLIST

RESI STORS—(Chassis Only}—Continued

Terraplane Hudson
Ilus. Part S De S De Cug-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8

BO 48013  Resistor (63-396) 10M, 14 watt * 1 1 1 1 1 1
BO 48014 Resistor (63-424) 35M, 1watt * 1 1 1 1 1
BO 48015 Resistor (63-398) 40M, 1/2 watt * 1 1 1 1 1 1
BO 48016 Resistor (63-425) 75M, 14 watt * 1 1 1 1 1 1
BO 48017 Resistor (63-400) 250M, V4 watt * 4 4 4 4 4 4
BO 48018  Resistor (63-401) 500M, 14 watt * 1 1 1 1 1 1
BO 48084  Resistor (63-428) 1200 ohm,  1/4 watt * 1 1 1 1 1 1
BO 48019 Resistor (63-402) VOLUME CONTROL AND

SWITCH ASSEMBLY 500M 1 1 1 1 1 1

CONDENSERS (Chassis Only)
BO 46375  Condenser (22-82) .001 mfd., 600V. * 2 2 2 2 2 2
BO 46378  Condenser (22-162) .001 mfd., 600V. * 1 1 1 1 1 1
BO 46370  Condenser (22-170) 1 mfd, 400V. * 2 2 2 2 2 2
BO 48020 Condenser (22-212) .05 mfd,, 400V. * 1 1 1 1 1 1
BO 46372  Condenser (22-250) .05 mfd., 200V. * 2 2 2 2 2 2
BO 46774  Condenser (22-251) 5 mfd., 200V. * 1 1 1 1 1 1
BO 48021  Condenser (22-190) 1 mfd,, 200V. * 1 1 1 1 1 1
BO 48022  Condenser (22-327) .02 mfd., 200V. * 1 1 1 1 1 1
BO 48025  Condenser (22-348) .001 mfd., 600V. * 1 1 1 1 1 1
BO 48026  Condenser (22-350) 25 mfd., 120V: * 1 1 1 1 1 1
BO 48027  Condenser (22-354) .007 mfd., 750V. * 1 1 1 1 1 1
BO 48028  Condenser (22-355) .01 mfd., 1000V. * 1 1 1 1 1 1
BO 48029  Condenser (22-357) 0lx.02 mfd., 750V. * 1 1 1 1 1 1
BO 48024  Condenser (22-347) 4 x8 mfd, 350V. * 1 1 1 1 1 1
BO 48030 Condenser (22-358) .002 mfd., 600V. * 3 3 3 3 3 3
BO 48031  Condenser (22-359) 350-750 mfd. Padder * 1 1 1 1 1 1
BO 48023  Condenser (22-344) Three-Gang Variable * 1 1 1 1 1 1
MISCELLANEOUSCHASSISPARTS

BO 48032  Antennacoil assembly 20-96 * 1 1 1 1 1 1
BO 48033  Detector coil assembly 20-97 * 1 1 1 1 1 1
BO 48034  Oscillater coil assembly 20-98 * 1 1 1 1 1 1
BO 48035 Filament A choke 20-103 * 1 1 1 1 1 1
BO 48036  FirstI. F. transformer 95-262 * 1 1 1 1 1 1
BO 48037  Second I. F. transformer 95-263 * 1 1 1 1 1 1
BO 46773  Vibrator isolation choke S2778 1 1 1 1 1 1
BO 48038  Tone control knob 46-101 * 1 1 1 1 1 1
BO 48049  Tone control knob retainer 80-107 * 1 1 1 1 1 1
BO 48050  Tone control switch 85-66 * 1 1 1 1 1 1
BO 48039 "A" battery cable (Det. No. 1) 52-53 * 1 1 1 1 1 1
BO 48040 "A" battery cable (Det. No. 2) 52-54 * 1 1 1 1 1 1
BO 48041 Antennacable 52-55 * 1 1 1 1 1 1
BO 48042  Coupling shaft nut 1/4"-20 knurled 1 1 1 1 1 1
BO 48043  Socket-6-D-6 78-100 * 2 2 2 2 2 2
BO 48044  Socket-75 78-101 * 2 2 2 2 2 2
BO 48045  Socket-42 78-102 * 1 1 1 1 1 1
BO 48046  Socket-6-C-6 78-113 * 1 1 1 1 1 1
BO 48047  Socket-6-Z-4 (For vibrator) 78-114 * 1 1 1 1 1 1
BO 48048  Socket vibrator 78-115 * 1 1 1 1 1 1
BO 48054  Power transformer 95-258 * 1 1 1 1 1 1
BO 48055  Filter choke 95-259 * 1 1 1 1 1 1
BO 48056  Speaker output transformer 95-260 * 1 1 1 1 1 1
BO 48059 Chassisbox top cover and bushing assembly MS-246 * 1 1 1 1 1 1
BO 48060 Chassis box bottom cover and bushing assembly... MS-247 * 1 1 1 1 1 1
BO 48061 Chassisbox body (Less cover and top) MS-253 * 1 1 1 1 1 1
BO 48057  Wing screw for box cover 10-32x1/4" * 2 2 2 2 2 2
BO 48058  Chassisbox screw No. 8x1/4" * 8 8 8 8 8 8
BO 48052  Bakelite washer for chassis mounting screw 93-220 * 4 4 4 4 4 4
BO 48053  Rubber bushing for chassis mounting screw 94-185 * 4 4 4 4 4 4
BO 46952  Motor noisefilter S-3364 1 1 1 1 1 1



HUDSON-TERRAPLANE PARTSLIST 73
SPEAKER
Terraplane Hudson
Ilus. Part S De S De Cug-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
BO 47973 SPEAKER AND CASE COMPLETE * 1 1 1 1 1 1
BO 48062 SPEAKER ASSEMBLY (Less output transformer) * 1 1 1 1 1 1
BO 48063 CONE AND VOICE COIL ASSEMBLY * 1 1 1 1 1 1
BO 48064 Field cail * 1 1 1 1 1 1
BO 48065 SPEAKER BOX AND GRILL CLOTH ASSEMBLY * 1 1 1 1 1 1
BO 48073  Speaker mounting stud * 1 1 1 1 1 1
BO 48072  Speaker mounting stud nut * 1 1 1 1 1 1
BO 48074  Speaker mounting spacer block Wood * 1 1 1 1 1 1
ANTENNA AND LEAD-IN
BO 47423 ANTENNA AND LEAD-IN WIRE COMPLETE 1 1 1 1 1 1
BO 47473 ANTENNA SPACER AND SUPPORT ASSEMBLY—FRONT 1 1 1 1 1 1
BO 47474 ANTENNA SPACER AND SUPPORT ASSEMBLY—REAR 1 1 1 1 1 1
BO 47477 Antenna spacer grommet 4 4 4 4 4 4
BO 18447 Antenna spacer support bolt No. 10-32x5/8" 4 4 4 4 4 4
BO 71073 Antenna spacer support bolt nut 4 4 4 4 4 4
BO 47606 LEAD-IN WIRE AND SHIELDING LOOM ASSEMBLY 1 1 1 1 1 1
BO 44239 Lead-in wire shielding loom clip 1 1 1 1 1 1
BO 18166 Lead-in wire terminal (Lower end) 1 1 1 1 1 1
BO 45993 Lead-in wire terminal (Upper end) 1 1 1 1 1 1
BO 18459 Lead-in wire terminal bolt (Lower end) 1 1 1 1 1 1
BO 71073 Lead-in wire terminal bolt nut
MISCELLANEOUS
BO 47961 GROUND STRAPASSEMBLY (Timing gear cover bolt to fender
apron bolt) * 1 1 1 1 1
BO 47963 GROUND STRAP ASSEMBLY (Water pump bolt to thermostat
housing bolt) * 1 1 1 1
BO 47965 GROUND STRAP ASSEMBLY (Water pump bolt to thermostat
housing bolt) *
BZ 62013  Ground strap clip (Inlet hose clamp bolt)
BZ 17944  Ground strap clip nut ..
BO 47967  Spark plug suppressor * 6
BO 12790  Spark plug suppressor attaching nut 6 .. ..
BO 47968  Distributor suppressor 1 1 1 1 1 1
BO 47974  Capeacitor (Gas gauge) 1 1 1 1 1 1
BO 47974  Capacitor (Water gauge) .. 1 1 1 1 1
BO 45990  Capacitor (Generator) 1 1 1 1 1 1
BO 70855  Capacitor (Generator) mounting bolt 1 1 1 1 1 1
BO 45923  Capacitor (Relay) 1 1 1 1 1 1
HA 47734 RADIO COMPLETE (Servicekit) * 1 1 1 1 1 1
RADIO—R.H.D.
BO 47607 LEAD-IN WIRE AND SHIELDING LOOM ASSEMBLY * 1 1 1 1 1 1
CAR HEATER—SERVICE ONLY
HOT WATER TYPE
C 46816 HOT WATER HEATER COMPLETE 1 1 1 1 1 1
C 46817 HOT WATERHEATER COMPLETE (De Luxe) 1 1 1 1 1 1
BO 46943 HEATER ASSEMBLY—Less attaching parts 1 1 1 1 1 1
BO 46944 HEATER ASSEMBLY—De Luxe—L ess attaching parts 1 1 1 1 1 1
C 46922 Heater radiator core (Standard) 1 1 1 1 1 1
C 46923 Heater radiator core (De Luxe) 1 1 1 1 1 1
BO 46924 HEATER MOTOR COMPLETE (Specify black or silver cap) 1 1 1 1 1 1
BO 46925 Motor brushes with springs—set 1 1 1 1 1 1
BO 46926 Fan 1 1 1 1 1 1
BO 46907 Heater switch (illuminated type) brown 1 1 1 1 1 1
BO 46908 Heater switch (illuminated type) ivory 1 1 1 1 1 1
BO 46938 Switch knob cover (brown) 1 1 1 1 1 1
BO 46939 Switch knob cover assembly (ivory) 1 1 1 1 1 1
BO 46927 Heater switch bulb 1 1 1 1 1 1



74 HUDSON-TERRAPLANE PARTSLIST

CAR HEATER—SERVICE ONLY—Continued

Terraplane Hudson
Ilus. Part S De S De Cug-
No. No Description Specifications 6 Luxe6 6 8 Luxe8 om8
BO 46928  Heat indicator adaptor (with angle " T")
BO 46929  Specia nipple (3/8" pipe thread, used in adaptor 46928)
BO 46930 Heat indicator adaptor (Straight)
BO 46931 HOSE CONNECTING ASSEMBLY (Straight nipple with special
nuts and washers) 1 1 1 1 1 1
BO 46932  Hose connection and shut off valve 1 1 1 1 1 1
BO 46933  Heater hose 7" long 1 1 1 1 1 1
BO 46934  Hoseclamp 4 4 4 4 4 4
BO 46935  Heater venting plug 1 1 1 1 1 1
BO 46936  Heater door (Lacquer) Standard 2 2 2 2 2 2
BO 46937  Heater door (Chrome and Lacquer) De Luxe 2 2 2 2 2 2
BO 71559  Heater door screw 4 4 4 4 4 4
BO 71560  Heater door screw fiber washer 8 8 8 8 8 8
BZ 46414  Thermostat (Radiator type) 1 1 1 1 1

P

BZ 46860  Thermostat (Hose type)
Bz 47735  Radiator outlet by-pass connection plug Rubber

H
=
P
H
H



HUDSON-TERRAPLANE PARTSLIST

75

INDEX ILLUSTRATIONS

Axle—Front

Axleflex

Axle—Rear

Brake Control

Clutch

Electric Hand

Engine—Cross Section

Frame

Steering Gear—Except Hudson Custom "8"
Steering Gear—Hudson Custom "8"

Transmission

Wiring Diagram—Terraplane Specia

Wiring Diagram—Terraplane De Luxe—Hudson "6"
Wiring Diagram—Hudson Specia "8"

Wiring Diagram—Hudson De Luxe and Custom "8"

10
36

26
24
46

38
60
61
62
63



A

Axle—Front

SteeringSpindle

Tie Rod
Axleflex

Axle End
Axle—Rear

Differential and Carrier

Drive Shaft

Housing

Wheel Bearings

B
Battery
Bonnet
Brakes
Bumpers

Carburetor
Clutch
Cail
Controls—
Brake Control
Clutch Control
Clutch Vacuum Control
Hand Brake—Floor Type

Hand Brake—Under Dash Type

Pedals

Throttle
Transmission—Conventional
Transmission—Electric Hand

D
Drag Link
E
Engine
Camshaft
Connecting Rod
Cylinder
Distributor Mounting
Exhaust Manifold

Flywheel and Crankshaft
Generator and Control
Intake Manifold

Qil Pan

Oil Pipes and Fittings
Qil Pump and Check Valve
Piston

Timing Gears and Cover
Valves

Vibration Dampener
Water Pump

33
35
67

12
37
37-39
13
13-14
14
34-35
43
43

50

25
30
31
27
67
28
29
67
29
32
33
32
31
33
31
31
33

F
Fan
Fenders
Floor Mats and Pads
Frame
Cross Members
Fuel Pump
G
Gasoline Tank—Straps and Pipes
H
Heater
Horn

I
Instruments and Mounting

L
Lamps
Head
Tail and Stop
M

Muffler and Exhaust Pipes

P
Propeller Shaft and Universal Joint

R
Radiator
Core
Shell and Grill
Radio
Running Boards

S

Shock Absorbers
Splash Guards

Engine and Rear
Springs—Front
Springs—Rear
Stabilizer—Rear Spring
Starting Motor
Steering Gear
Switches—Lamp and Lighting

T
Tire Cover
Tools
Transmission
Transmission Control
Hill Hold

W
Whedls

Whee! Carrier—Rear
Whedl Carrier—Side
Windshield Cleaner
Wiring

Page

33
56
59
23
25
33

51

73
69

69

65
66-67

52

47

53
53

71
58

21
58
58
18
19
20
68
47-50
68

17
59
39-42
43
42

15
15
16
69






